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1. CERTIFICATION

PRODUCT: 802.11 a/b/g/n + BT Combo Card
BRAND NAME: Atheros
MODEL NO.: AR5BMD22
TEST SAMPLE: R&D SAMPLE
APPLICANT: Qualcomm Atheros, Inc.
TESTED: Feb. 06 to Apr. 12,2012

STANDARDS:  FCC Part 15, Subpart E (Section 15.407)

ANSI C63.4:2003
Canada RSS-210 Issue 8 (2010-12)
Canada RSS-Gen Issue 3 (2010-12)

The above equipment (Model: AR5BMD22) has been tested by Bureau Veritas
Consumer Products Services (H.K.) Ltd., Taoyuan Branch, and was in
compliance with the requirement of the above standards. The test record, data
evaluation & Equipment Under Test (EUT) configurations represented herein are
true and accurate accounts of the measurements of the sample’s EMC
characteristics under the conditions specified in this report.

7/74‘0/\1/{;" /7._/1

PREPARED BY ~\__ DATE: May 07, 2012
( Midoli Peng, Specialist )
APPROVED BY : il /""\_/ » DATE: May 07, 2012
( May Cheg?Deputy Manager )
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2. SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:

APPLIED STANDARD: FCC PART 15, SUBPART E (SECTION 15.407) ; RSS-210;

RSS-Gen
STANDARD SECTION
FCC RSS-210: TEST TYPE RESULT REMARK
Part 15 RSS-Gen
Meet the requirement of limit.
15.407(b)(6) RS782—(ien égg;‘g:r Conducted PASS |Minimum passing margin is
o -14.54dB at 0.16366MHz
Meet the requirement of limit.
125/':;1)0(1()%1)/ RSASg—221O Spurious Emissions PASS |Minimum passing margin is
' -0.7dB at 166.00MHz.
235/;1/027) RSASg—221O Transmit Power PASS |Meet the requirement of limit.
1 RSS-210 ; . -
5.407(a)(6) AQ 2 Peak Power Excursion PASS |Meet the requirement of limit.
RSS-210
235/? /027) A9.2 BZ?];E ower Speciral PASS |Meet the requirement of limit.
A9.4 (2)
15.407(g) RSj—7Gen Frequency Stability PASS |Meet the requirement of limit.
- st_é; en ﬁg;iﬁ';%zi?dwdth - Meet the requirement.
15.203 - Antenna Requirement PASS Antenna connector is IPEX not a
standard connector.
NOTE:

1. There are Bluetooth technology and WLAN technology used for the EUT. (The Bluetooth
test data please refer "RF120120E03-2 R2")

2. For WLAN: The EUT was operating in 2400 ~ 2483.5MHz, 5.15~5.35GHz, 5.47~5.6GHz &
5.65~5.725GHz and 5.725~5.850GHz frequencies band. This report was recorded the RF
parameters including 5.15~5.35GHz, 5.47~5.6GHz & 5.65~5.725GHz. For the 2400 ~
2483.5MHz and 5.725~5.850GHz RF parameters was recorded in another test report.
(RF120120E03 R2).

3. The DFS report was recorded in another test report<Report No.: RF120120E03-3>.

Report No.: RF120120E03-1 R2 6 Report Format Version 4.2.0
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2.1 MEASUREMENT UNCERTAINTY
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Where relevant, the following measurement uncertainty levels have been
estimated for tests performed on the EUT as specified in CISPR 16-4-2:

This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

Measurement Value

Conducted emissions 2.45 dB
Radiated emissions (30MHz-1GHz) 5.69 dB
Radiated emissions (1GHz -6GHz) 5.12 dB
Radiated emissions (6GHz -18GHz) 5.32dB
Radiated emissions (18GHz -40GHz) 5.37 dB

Report No.: RF120120E03-1 R2
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

PRODUCT 802.11 a/b/g/n + BT Combo Card
MODEL NO. AR5BMD22
POWER SUPPLY DC 3.3V from host equipment
CCK, DQPSK, DBPSK for DSSS
MODULATION TYPE 64QAM, 16QAM, QPSK, BPSK for OFDM
GFSK( BT <LE> mode) for DSSS
MODULATION
TECHNOLOGY DSSS, OFDM

802.11b: up to 11Mbps
802.11g: up to 54Mbps
802.11n (20MHz, 800ns Gl): up to 130Mbps
TRANSFER RATE 802.11n (20MHz, 400ns Gl): up to 144.4Mbps
802.11n (40MHz, 800ns Gl) : up to 270Mbps
802.11n (40MHz, 400ns Gl) : up to 300Mbps
Bluetooth(LE mode): 1Mbps

For 15.407

802.11a: 5.18 ~ 5.24GHz, 5.26 ~ 5.32GHz, 5.5~5.58GHz &
OPERATING 5.66~5.7GHz
FREQUENCY For 15.247

802.11b & 802.11g: 2.412 ~ 2.462GHz
802.11a: 5.745 ~ 5.825GHz

Bluetooth(LE mode): 2.402 ~ 2.480GHz
For 15.407

16 for 802.11a, 802.11n (20MHz)

7 for 802.11n (40MHz)

For 15.247(2.4GHz)

11 for 802.11b, 802.11g, 802.11n (20MHZz)
NUMBER OF CHANNEL |7 for 802.11n (40MHz)

40 (37 hopping + 3 advertising channel) for Bluetooth(LE
mode)

For 15.247(5GHz)
5 for 802.11a, 802.11n (20MHz)
2 for 802.11n (40MHz)

Report No.: RF120120E03-1 R2 8 Report Format Version 4.2.0
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For 15.407

802.11a: 52.481mW

802.11n (20MHz): 42.273mW
802.11n (40MHz): 42.760mW
For 15.247(2.4GHz)
802.11b: 129.439mW

MAXIMUM OUTPUT 802.11g: 335.783mW

POWER 802.11n (20MHz): 320.670mW
802.11n (40MHz): 263.652mW
Bluetooth(LE mode): 2.630 mW
For 15.247(5GHz)
802.11a: 232.305mW
802.11n (20MHz): 176.315mW
802.11n (40MHz): 176.315mW

ANTENNA TYPE See item 3.2

ANTENNA CONNECTOR |See item 3.2

DATA CABLE NA

/O PORTS NA

ASSOCIATED DEVICES [NA

NOTE:
1.  There are Bluetooth technology and WLAN technology used for the EUT. <the
Bluetooth test data please refer "RF120120E03-2 R2">

2. The device has three configurations (working mode)
a. WLAN only (2x2 MIMO)

b. BT+WLAN (2x2 MIMO) with reduced power on WLAN
c. BT+WLAN (1x1 mode on a/b/g only, chain 0 is used for BT and chain 1 is used for
WLAN)

3. Spurious Emission (radiated emission) of the simultaneous operation (WiFi &
Bluetooth) have been evaluated and no non-compliance found. The detail
combinations of transmitters / frequencies / modes as below table

Mode Available Tested Channel Modulation Modulation
Channel Technology Type

2.4 GHz (802.11g) 1to 11 6 OFDM BPSK
+

Bluetooth 0to78 0 FHSS 8DPSK

5 GHz (802.11a) 149 to 165 149 OFDM BPSK
+

Bluetooth 0to78 0 FHSS 8DPSK

Report No.: RF120120E03-1 R2
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4. The EUT is 2 * 2 MIMO with 11n beam forming function.
MODULATION MODE TX/Rx FUNCTION
802.11b 1Tx/1Rx(Diversity) or 2Tx/2Rx
802.11g 1Tx/1Rx(Diversity) or 2Tx/2Rx
802.11a 1Tx/1Rx(Diversity) or 2Tx/2Rx
802.11n (20MHz) 2Tx/2Rx
802.11n (40MHz) 2Tx/2Rx
5. The EUT was pre-tested under the following modes:
Test Mode Data rate
Mode A 400ns Gl
Mode B 800ns Gl
From the above modes, the worst case was found in Mode B. Therefore only
the test data of the mode was recorded in this report.
6. The above EUT information was declared by manufacturer and for more detailed

features description, please refer to the manufacturer's specifications or user's

manual.

3.2 DESCRIPTION OF ANTENNA

The antennas provided to the EUT, please refer to the following table:

Antenna Gain (dBi)< included cable loss>
Antenna
No. | Brand Model T Connector For 5GHz | For5GHz | For 5GHz
Ype For 24GHz| (5 15~5 35) | (5.47~5.725) | (5.725~5.850)
1&2 |WNC| 81.EBJ15.005 | PIFA IPEX 3.62 3.08 4.76 4.76
Cable Loss:
Cable Loss(dB)
No. | Brand Model For 5GHz For 5GHz For 5GHz Cable Length
For2.4GHz | (515~5.35) | (5.47~5.725) | (5.725~5.850)
1&2 | WNC | 81-EBJ15.005 1.15 1.70 1.74 1.79 300

Note: Above antenna gains of antenna are Total (H+V).

Report No.: RF120120E03-1 R2
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3.3 DESCRIPTION OF TEST MODES

Operated in 5150MHz ~ 5350MHz bands:
Eight channels are provided for 802.11a and 802.11n (20MHz):

CHANNEL FREQUENCY
36 5180 MHz
40 5200 MHz
44 5220 MHz
48 5240 MHz
52 5260 MHz
56 5280 MHz
60 5300 MHz
64 5320 MHz

Four channels are provided for 802.11n

CHANNEL FREQUENCY
38 5190 MHz
46 5230 MHz
54 5270 MHz
62 5310 MHz

(40MHz):
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Operated in 5470MHz ~ 5600MHz & 5650MHz ~ 5725MHz bands:

Eight channels are provided for 802.11a and 802.11n (20MHz):

CHANNEL FREQUENCY
100 5500 MHz
104 5520 MHz
108 5540 MHz
112 5560 MHz
116 5580 MHz
132 5660 MHz
136 5680 MHz
140 5700 MHz

Three channels are provided for 802.11n (40MHz):

CHANNEL FREQUENCY
102 5510 MHz
110 5550 MHz
134 5670 MHz

Report No.: RF120120E03-1 R2 12 Report Format Version 4.2.0
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3.3.1 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL

EUT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE PLC RE < 1G RE3 1G APCM
: v v v v :
Where  PLC: Power Line Conducted Emission RE < 1G: Radiated Emission below 1GHz
RE 3 1G: Radiated Emission above 1GHz APCM: Antenna Port Conducted Measurement

NOTE: The EUT’s antenna had been pre-tested on the positioned of each 3 axis. The worst case was found when
positioned on X-plane.

POWER LINE CONDUCTED EMISSION TEST:

XI Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X The investigation has been done for the worst-case (1x1 vs. 2x2) on harmonics and
band-edge to find out the worst-case for the final tests.

X Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE TESTED MODULATION |[MODULATION| DATA RATE

MODE
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)

802.11a 36 to 140 64 OFDM BPSK 6

RADIATED EMISSION TEST (BELOW 1 GHz):

XI Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X The investigation has been done for the worst-case (1x1 vs. 2x2) on harmonics and
band-edge to find out the worst-case for the final tests.

X Following channel(s) was (were) selected for the final test as listed below.

e AVAILABLE TESTED MODULATION |[MODULATION| DATA RATE
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
802.11a 36 to 140 64 OFDM BPSK 6
Report No.: RF120120E03-1 R2 13 Report Format Version 4.2.0
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RADIATED EMISSION TEST (ABOVE 1 GHz):

XI Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X The measurement was separately on 1x1 and 2x2 for a/b/g mode.

X Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
CHANNEL CHANNEL |TECHNOLOGY| TYPE (Mbps)
36, 40, 48, 52, 60,
802.11a 3610140 |64, 100, 116, 132, OFDM BPSK 6
140
36, 40, 48, 52, 60,
For 5 GH
or 5 GHz 3610140 |64, 100, 116, 132, OFDM BPSK 6.5
802.11n (20MHz)
140
For 5 GHz 38, 46, 54, 62
134 ’ , , ’ FDM BPSK 13.
802.11n (doMHz) | 381013 102, 110, 134 © S 3.5

ANTENNA PORT CONDUCTED MEASUREMENT:

XI This item includes all test value of each mode, but only includes spectrum plot of worst
value of each mode.

XI Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X The measurement was separately on 1x1 and 2x2 for a/b/g mode.

X Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION [MODULATION| DATA RATE
CHANNEL CHANNEL TECHNOLOGY TYPE (Mbps)
36, 40, 48, 52, 60,
802.11a 36 to 140 64, 100, 116, 132, OFDM BPSK 6
140
36, 40, 48, 52, 60
For 5 GHz o o
36 to 140 4, 1 116, 132 OFDM BPSK 6.5
802.11n (20MHz) ° 64, 100, 116, 132,
140
For 5 GHz 38, 46, 54, 62
38to 134 oo OFDM BPSK 13.5
802.11n (40MHz) ° 102, 110, 134
TEST CONDITION:
APPLICABLE INPUT POWER
T% ENVIRONMENTAL CONDITIONS TESTED BY
(SYSTEM)

PLC 26deg. C, 68%RH 120Vac, 60Hz Kyle Huang
RE<1G 22deg. C, 64%RH 120Vac, 60Hz Frank Liu
RE31G 24deg. C, 71%RH 120Vac, 60Hz Frank Liu
APCM 25deg. C, 60%RH 120Vac, 60Hz Rex Huang

Report No.: RF120120E03-1 R2
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3.4 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is a RF product. According to the specifications of the manufacturer,
it must comply with the requirements of the following standards:

FCC Part 15, Subpart E (Section 15.407)
ANSI C63.4:2003

Canada RSS-210 Issue 8 (2010-12)
Canada RSS-Gen Issue 3 (2010-12)

All test items have been performed and recorded as per the above standards.

3.5 DUTY CYCLE OF TEST SIGNAL

Test tool can set the EUT to transmit at > 98 % duty cycle.

Report No.: RF120120E03-1 R2 15 Report Format Version 4.2.0
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3.6 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were

used to form a representative test configuration during the tests.

For conducted emission test

No.|Product Brand Model No. Serial No. FCC ID
1 (N:g;\rnii?rg; DELL E5420 CHHYLQ1 FCC DoC
PRINTER EPSON LQ-300+II G88Y074086 FCC DoC
iPod nano Apple A1137 5K7170JBUPR FCC DoC
MOUSE DELL MO56UO 349003988 NA
5 E)A(;EDNSION Atheros NA NA NA
For other test items
No.|Product Brand Model No. Serial No. FCC ID
1 NOTEBOOK Lenovo 0769 L3-be248 08/01 FCC DoC
COMPUTER
2 EXTENSION Atheros NA NA NA
CARD

For conducted emission test

No.

Signal cable description

NA

USB cable(1.8m)

USB cable(1m)

USB cable(1.8m)

Al |WIN |-

NA

For

other test items

No.

Signal cable description

1

NA

2

NA

Note: The power cords of the above support units were unshielded (1.8m).
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3.7 CONFIGURATION OF SYSTEM UNDER TEST

For conducted emission test

EUT 5. EXTENSION 1. NOTEBOOK 2. PRINTER
CARD COMPUTER
TEST TABLE :
3. iPod nano 4. MOUSE
For other test items
Antenna |
—]
EUT 2. EXTENSION 1. NOTEBOOK
CARD COMPUTER
TEST TABLE
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4. TEST TYPES AND RESULTS

4.1 CONDUCTED EMISSION MEASUREMENT
4.1.1 LIMITS OF CONDUCTED EMISSION MEASUREMENT
FREQUENCY OF EMISSION (MHz) CONDUCTED LIMIT (dBuV)
Quasi-peak Average
0.15-0.5 66 to 56 56 to 46
0.5-5 56 46
5-30 60 50

NOTE: 1.

The lower limit shall apply at the transition frequencies.

2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to

0.50 MHz.

4.1.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. SERIAL NO.

MANUFACTURER DATE UNTIL

ROHDE & SCHWARZ

) ESCS 30 100287 Mar. 02, 2011 | Mar. 01, 2012

Test Receiver

Line-Impedance

Stabilization Network |NSLK 8127 8127-523 Sep. 20, 2011 | Sep. 19, 2012

(for EUT)

Line-Impedance

Stabilization Network | ENV-216 100072 June 10, 2011 | June 09, 2012

(for Peripheral)

RF Cable (JYEBAO) | 5DFB COACAB-002 | Aug. 06, 2011 | Aug. 05, 2012

50 ohms Terminator 50 3 Nov. 02, 2011 | Nov. 01, 2012

Software BV NA NA NA
ADT_Cond_V7.3.7

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.

2. The test was performed in Shielded Room No. A.

3 The VCCI Con A Registration No. is C-817.
4. Tested Date: Feb. 06, 2012
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4.1.3 TEST PROCEDURES

U VE
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a. The EUT was placed 0.4 meters from the conducting wall of the shielded
room with EUT being connected to the power mains through a line
impedance stabilization network (LISN). Other support units were connected

to the power mains through another LISN.

b. The two LISNs provide 50 ohm/ 50uH of coupling impedance for the

measuring instrument.

c. Both lines of the power mains connected to the EUT were checked for

maximum conducted interference.

d. The frequency range from 150kHz to 30MHz was searched. Emission level

under (Limit — 20dB) was not recorded.

4.1.4 DEVIATION FROM TEST STANDARD

No deviation
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4.1.5 TEST SETUP

/ Vertical Ground
Reference Plane /TestReceiver

———— 1
40cm O 0 O o

80cm

EUT M |© ©00©
|

-

Horizontal Ground Reference Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

For the actual test configuration, please refer to the related item — Photographs
of the Test Configuration.

4.1.6 EUT OPERATING CONDITIONS

1. Connect the EUT with the support unit 1 (Notebook Computer) which is
placed on a testing table.

2. The communication partner run test program “artgui.exe” to enable EUT
under transmission/receiving condition continuously at specific channel
frequency.
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41.7 TEST RESULTS

PHASE Line (L) 6dB BANDWIDTH |9 kHz
Freq. Corr. R\eI::jul:g ETles\,self)n Limit Margin
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) | Q.P.| AV. | Q.P. | AV. | Q.P. | AV. | Q.P. | AV.
1 0.16562 0.06 | 43.07 | 40.29 | 43.13 | 40.35 | 65.18 ] 55.18 | -22.05 | -14.83
2 0.48203 0.07 26.56 | 20.29 | 26.63 | 20.36 | 56.30 | 46.30 | -29.67 | -25.94
3 0.63047 0.08 36.77 | 20.54 | 36.85 | 20.62 | 56.00 | 46.00 | -19.15 | -25.38
4 1.26563 0.1 27.50 | 14.82 | 27.61 | 14.93 | 56.00 | 46.00 | -28.39 | -31.07
5 2.55078 0.21 25.25 | 19.57 | 25.46 | 19.78 | 56.00 | 46.00 | -30.54 | -26.22
6 7.38672 0.37 20.44 ] 13.63 | 20.81 | 14.00 | 60.00 | 50.00 | -39.19 | -36.00
REMARKS:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.

3. Margin value = Emission level - Limit value

4. Correction factor = Insertion loss + Cable loss
5. Emission Level = Correction Factor + Reading Value.

dBu
10

o0

a0

a0

i

&0

50

a0

20

N

Fe:

QP Limit
Cav Lirnit

ak Reading

R
et
ot

I

1
0.15

alue

1
30.00
M Hz

1
10.00
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PHASE Neutral (N) 6dB BANDWIDTH |9 kHz
Freq. Corr. R\eI::jul:g ET'esvsellon Limit Margin
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) | Q.P.| AV. | Q.P.| AV. | Q.P. | AV. | Q.P. | AV.
1 0.16366 0.07 4413 | 40.67 | 44.20 | 40.74 | 65.28 | 55.28 | -21.08 | -14.54
2 0.20584 0.07 36.19 | 27.85 | 36.26 | 27.92 | 63.37 | 53.37 | -27.11 | -25.45
3 0.63047 0.08 33.03 | 20.38 | 33.11 | 20.46 | 56.00 | 46.00 | -22.89 | -25.54
4 0.84531 0.09 27.63 | 16.02 | 27.72 | 16.11 | 56.00 | 46.00 | -28.28 | -29.89
5 2.54297 0.20 25.39 | 19.91 | 25.59 | 20.11 | 56.00 | 46.00 | -30.41 | -25.89
6 7.47266 0.35 21.70 | 14.80 | 22.05 | 15.15 | 60.00 | 50.00 | -37.95 | -34.85
REMARKS:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. The emission levels of other frequencies were very low against the limit.

3. Margin value = Emission level - Limit value
4. Correction factor = Insertion loss + Cable loss

5. Emission Level = Correction Factor + Reading Value.

dBu

thid= Peak Reading |~
100 QP Lirmit P
Ca Lirnit P
a0
20
70
R
60 —
A
50 b —
£ | z
bk [0 :
an J| i ) M
20 J*‘U\l\ -4 J-..l-
Ay
10
x: 0P alue
o-—
0.15 1.00 10.00 30,00
MHz
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4.2 UNWANTED EMISSION MEASUREMENT

4.2.1 LIMITS OF UNWANTED EMISSION MEASUREMENT

Unwanted emissions which fall in the restricted bands must comply with the
radiated emission limits specified as below table:

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F (kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

NOTE:

1. The lower limit shall apply at the transition frequencies.

2. Emission level (dBuV/m) = 20 log Emission level (uV/m).

3. For frequencies above 1000MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum
permitted average limits, specified above by more than 20dB under any condition of
modulation.
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4.2.2 LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED

BANDS
Freduencies | e Limi(dam) | Edalent Held Srengt

5150~5250 -27 68.3
5250~5350 -27 68.3
5470~5725 -27 68.3
5755805 -27 *note 1 68.3
-17 *note 2 78.3

NOTE:

1. For frequencies 10MHz or greater above or below the band edge.

2. All emissions within the frequency range from the band edge to 10MHz above or below

the band edge.

3. The following formula is used to convert the equipment isotropic radiated power (eirp) to

field strength
- 1000000+ 30P

3 pMV/m, where P is the eirp (Watts)
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4.2.3 TEST INSTRUMENTS

DESCRIPTION ALIBRATED ALIBRATED
SC ON & MODEL NO. SERIAL NO. ¢ ¢

MANUFACTURER DATE UNTIL
Agilent E4446A MY48250253 | Aug. 29, 2011 | Aug. 28, 2012
Spectrum Analyzer
Agilent

N9039A MY46520310 | Aug. 29, 2011 | Aug. 28, 2012
Pre-Selector
Agilent N5181A MY49060347 | July 25,2011 | July 24, 2012
Signal Generator
Mini-Circuits ZFL-1000VH2B | AMP-ZFL-04 | Nov. 15,2011 | Nov. 14, 2012
Pre-Amplifier
Agilent Pre-Ampilifier 8449B 3008A02465 | Feb. 27,2012 | Feb. 26, 2013
SPACEK LABS SLKKa-48-6 9K16 Nov. 15, 2011 | Nov. 14, 2012
SCHWARZBECK

VULB 9168 9168-361 : :
Trilog Broadband Antenna Apr. 06, 2012 Apr. 05, 2013
AlS AIH.8018 0000220091110 | Nov. 23, 2011 | Nov. 22, 2012
Horn_Antenna
SCHWARZBECK BBHA 9170 9170-424 Oct. 07, 2011 Oct. 06, 2012
Horn_Antenna

RF104-205
RF CABLE NA RF104-207 Dec. 27, 2011 | Dec. 26, 2012
RF104-202

RF Cable NA CHHCAB_001 | Oct. 08, 2011 Oct. 07, 2012

ADT_Radiated

f - = | NA NA NA

Software V8.7.05
CT Antenna Tower & NA NA NA NA
Turn Table

Note: 1. The calibration interval of the above test instruments is 12 months and the calibrations

are traceable to NML/ROC and NIST/USA.
2. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of
emission frequency above 1GHz if tested.
3. The test was performed in 966 Chamber No. H.
4. The FCC Site Registration No. is 797305.
5. The CANADA Site Registration No. is IC 7450H-3.

6. Tested Date: Apr. 10 to 13, 2012
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4.2.4 TEST PROCEDURES

Following FCC KDB 789033 D01 General UNII Test Procedures:

Radiated versus Conducted Measurements.

The unwanted emission limits in both the restricted and non-restricted bands are
based on antenna-port conducted measurements in conjunction with cabinet
emissions tests are permitted to demonstrate compliance.

The following steps was performed:

a. Cabinet emissions measurements. Radiated measurement was performed
to ensure that cabinet emissions are below the emission limits. For the
cabinet-emission measurements the antenna was replaced by a
termination matching the nominal impedance of the antenna.

b. Conducted tests was performed using equipment that matches the nominal
impedance of the antenna assembly used with the EUT

c. EIRP calculation. A value representative of an upper bound on
out-of-band antenna gain (in dBi) shall be added to the measured
antenna-port conducted emission power to compute EIRP within the
specified measurement bandwidth. (For emissions in the restricted bands,
additional calculations are required to convert EIRP to field strength at the
specified distance.) The upper bound on antenna gain for a device with a
single RF output shall be selected as the maximum in-band gain of the
antenna across all operating bands or 2 dBi, whichever is greater

d. EIRP adjustments for multiple outputs. (Follow the procedures specified in
FCC KDB Publication 662911)

e. For all of Radiation emission test

e-1. The EUT was placed on the top of a rotating table 0.8 meters above the
ground at a 3 meters chamber room. The table was rotated 360
degrees to determine the position of the highest radiation.

e-2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

e-3. The height of antenna is varied from one meter to four meters above
the ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

e-4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rotatable table was turned from 0 degrees to 360 degrees to
find the maximum reading.

e-5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

e-6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of the
EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

Report No.: RF120120E03-1 R2 26 Report Format Version 4.2.0
Cancels and replaces the report No.: RF120120E03-1 R1 dated: May 03, 2012




NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz
for Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video
bandwidth is 3 MHz for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video
bandwidth is 10 Hz for Average detection (AV) at frequency above 1GHz.

4. All modes of operation were investigated and the worst-case emissions are reported.

4.2.5 DEVIATION FROM TEST STANDARD
No deviation

4.2.6 TEST SETUP

Ant. Tower

1-4m
Variable
EUT& = 3m y /

Support Units
= 4o
’J:L‘ Turn Table
T e

soen | —=—=
1

Ground Plane

Test Receiver

L 1
aapo
yvey o

Q4aco

1
For the actual test configuration, please refer to the related item — Photographs
of the Test Configuration.

4.2.7 EUT OPERATING CONDITION

Same as 4.1.6

Report No.: RF120120E03-1 R2 27 Report Format Version 4.2.0
Cancels and replaces the report No.: RF120120E03-1 R1 dated: May 03, 2012




4.2.8 TEST RESULTS (RADIATED TEST)
BELOW 1GHz WORST-CASE DATA
Single chain - 802.11a

CHANNEL TX Channel 64 DETECTOR

FREQUENCY RANGE |Below 1GHz FUNCTION

Quasi-Peak (QP)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

NO. FREQ. ET::;SEISN LIMIT MARGIN ANTENNA ::ZILI; Vit‘l’JvE CO'I:AIZET(;I;ON
(MHz) (dBuV/m) (dBuV/m) (dB) HEIGHT (m) Geed) (dBuY) (dBm)
1 166.00 42.8 QP 43.5 -0.7 1.76 H 348 28.66 14.18
2 358.62 35.6 QP 46.0 -10.4 2.00H 246 18.63 16.93
3 398.29 43.2 QP 46.0 -2.8 1.00H 21 25.05 18.19
4 697.07 43.1 QP 46.0 -2.9 2.00H 225 19.14 23.99
5 796.67 40.2 QP 46.0 -5.8 1.00H 283 14.35 25.89
6 896.14 41.3 QP 46.0 -4.7 1.00H 143 13.67 27.66
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE RAW CORRECTION
NO. '(:;E(:) LEVEL ( dlélmll;rm) M?:;IN H:T;E:Tn‘:) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
1 144.00 38.3QP 43.5 -5.2 1.94V 296 23.97 14.33
2 166.20 37.4 QP 43.5 -6.1 195V 300 23.25 14.17
3 298.50 41.6 QP 46.0 -4.4 1.50V 276 26.52 15.09
4 322.00 34.1 QP 46.0 -11.9 197V 356 18.25 15.81
5 360.00 37.3QP 46.0 -8.7 2.00V 21 20.34 16.97
6 400.00 43.3 QP 46.0 -2.7 2.00V 356 25.06 18.24
REMARKS:
1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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ABOVE 1GHz DATA

Single chain - 802.11a

CHANNEL TX Channel 36 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION S rmEn || AT TABLE RAW |CORRECTION
NO. (MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
#10360.00 64.5 PK 68.3 -3.8 1.00H 45 15.71 48.79
15540.00 62.6 PK 74.0 -11.4 1.02H 146 8.23 54.37
3 | 15540.00 50.9 AV 54.0 -3.1 1.02H 146 -3.47 54.37
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION S rmEn || AT TABLE RAW |CORRECTION
NO. (MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
1 #10360.00 64.1 PK 68.3 -4.2 1.54V 36 15.31 48.79
2 | 15540.00 62.7 PK 74.0 -11.3 1.00 V 15 8.33 54.37
3 15540.00 50.8 AV 54.0 -3.2 1.00V 15 -3.57 54.37
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
#10400.00 64.2 PK 68.3 -4.1 1.00H 39 15.73 48.47
15600.00 62.5 PK 74.0 -11.5 1.01H 162 8.12 54.38
3 15600.00 50.7 AV 54.0 -3.3 1.01H 162 -3.68 54.38
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 #10400.00 63.1 PK 68.3 -5.2 1.53V 40 14.63 48.47
2 15600.00 62.7 PK 74.0 -11.3 1.03V 15 8.32 54.38
3 15600.00 50.9 AV 54.0 -3.1 1.03V 15 -3.48 54.38
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
( (dBuV/m) (Degree) (dBuV) (dB/m)
1 #10480.00 65.1 PK 68.3 -3.2 1.01H 50 16.17 48.93
2 15720.00 62.2 PK 74.0 -11.8 1.00H 161 8.27 53.93
3 15720.00 50.4 AV 54.0 -3.6 1.00H 161 -3.53 53.93
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 #10480.00 62.3 PK 68.3 -6.0 1.52V 52 13.37 48.93
2 15720.00 62.4 PK 74.0 -11.6 1.00V 23 8.47 53.93
3 15720.00 50.7 AV 54.0 -3.3 1.00V 23 -3.23 53.93
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 52

FREQUENCY RANGE |1GHz ~40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

vo| FREQ | Sl | umm | waRG | AVTENNA | augic | yaue | pacto
(dBuV/m) (Degree) (dBuV) (dB/m)
#10520.00 62.6 PK 68.3 -5.7 1.21H 115 13.61 48.99
15780.00 62.3 PK 74.0 -11.7 1.00H 153 8.18 54.12
3 15780.00 50.4 AV 54.0 -3.6 1.00H 153 -3.72 54.12
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo FREQ | Sl | mm | warew | awtenwa | Lo | T
(MHz) B, (dBuV/m) (dB) HEIGHT (m) (Dogras) (B A
1 #10520.00 62.1 PK 68.3 -6.2 1.51V 55 13.11 48.99
2 15780.00 62.2 PK 74.0 -11.8 1.00V 32 8.08 54.12
3 15780.00 50.5 AV 54.0 -3.5 1.00V 32 -3.62 54.12
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 60 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE RAW RECTION
vo| FREQ | Flgygl | umT | wARGIN | AVTENNA | augie | uaue | pactor
(dBuV/m) (Degree) (dBuV) (dB/m)
1 10600.00 60.5 PK 74.0 -13.5 1.20H 140 11.69 48.81
2 10600.00 49.1 AV 54.0 -4.9 1.20H 140 0.29 48.81
3 15900.00 63.0 PK 74.0 -11.0 1.01H 143 8.86 54.14
4 15900.00 50.8 AV 54.0 -3.2 1.01H 143 -3.34 54.14
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE RAW CORRECTION
NO. '(:;EZQ) LEVEL ( dlélm/l;rm) M?dRBC-;lN HAEr‘:;E:Tn‘:) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
1 10600.00 62.5 PK 74.0 -11.5 1.09V 17 13.69 48.81
2 10600.00 49.3 AV 54.0 -4.7 1.09V 17 0.49 48.81
3 15900.00 62.5 PK 74.0 -11.5 1.00V 43 8.36 54.14
4 15900.00 50.9 AV 54.0 -3.1 1.00V 43 -3.24 54.14
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.

Report No.: RF120120E03-1 R2
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CHANNEL TX Channel 64 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vo| FREQ | Sl | umm | waRG | AVTENNA | augic | yaue | pacto
(dBuV/m) (Degree) (dBuV) (dB/m)
1 10640.00 62.2 PK 74.0 -11.8 1.19H 117 13.25 48.95
2 10640.00 50.1 AV 54.0 -3.9 1.19H 117 1.15 48.95
3 15960.00 62.7 PK 74.0 -11.3 1.05H 130 8.58 54.12
4 15960.00 50.3 AV 54.0 -3.7 1.05H 130 -3.82 54.12
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
NO. FREQ. ETIE?EISN LIMIT MARGIN ANTENNA ::ZII-_I; Vit‘l’JvE CO;RCET(;I:)N
(MHz) (dBuV/m) (dBuV/m) (dB) HEIGHT (m) Geed) (dBuY) (dB/m)
1 10640.00 62.1 PK 74.0 -11.9 1.09V 16 13.15 48.95
2 10640.00 50.4 AV 54.0 -3.6 1.09V 16 1.45 48.95
3 15960.00 62.4 PK 74.0 -11.6 1.01V 47 8.28 54.12
4 15960.00 50.7 AV 54.0 -3.3 1.01V 47 -3.42 54.12
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.

Report No.: RF120120E03-1 R2
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CHANNEL TX Channel 100 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE RAW CORRECTION
NO. Al LES;?E(I? Ll MARCH (OTUELES ANGLE VALUE FACTOR
(MHz) (dBuV/m) (dBuV/m) (dB) HEIGHT (m) Geed) (dBuY) (dB/m)
1 3666.60 55.9 PK 74.0 -18.1 1.25H 111 19.87 36.03
2 3666.60 46.9 AV 54.0 -71 1.25H 111 10.87 36.03
3 11000.00 64.8 PK 74.0 -9.2 1.31H 118 15.42 49.38
4 11000.00 51.3 AV 54.0 2.7 1.31H 118 1.92 49.38
5 #16500.00 63.3 PK 68.3 -5.0 1.06 H 141 7.75 55.55
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE RAW CORRECTION
NO. Al LEVEL Ll MARCH (OTUELES ANGLE VALUE FACTOR
(MHz) (dBuV/m) (dBuV/m) (dB) HEIGHT (m) Geed) (dBuY) (dB/m)
1 11000.00 66.3 PK 74.0 7.7 1.19V 18 16.92 49.38
2 11000.00 52.8 AV 54.0 -1.2 1.19V 18 3.42 49.38
3 #16500.00 63.1 PK 68.3 -5.2 1.01V 50 7.55 55.55
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.

Report No.: RF120120E03-1 R2
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35

dated: May 03, 2012

Report Format Version 4.2.0




FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
( (dBuV/m) (Degree) (dBuV) (dB/m)
11160.00 64.5 PK 74.0 -9.5 1.32H 121 15.33 49.17
11160.00 52.1 AV 54.0 -1.9 1.32H 121 2.93 49.17
3 | #16740.00 63.8 PK 68.3 -4.5 1.07H 138 8.11 55.69
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 11160.00 62.3 PK 74.0 -11.7 1.30V 20 13.13 49.17
2 11160.00 51.1 AV 54.0 -2.9 1.30V 20 1.93 49.17
3 | #16740.00 63.5 PK 68.3 -4.8 1.02V 98 7.81 55.69
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.

Report No.: RF120120E03-1 R2
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CHANNEL TX Channel 132 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE RAW |CORRECTION
NO. '(:;ES) LEVEL ( d:w;-m) M?:;IN H“\E":;E:Tn‘:) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
1 3773.30 53.6 PK 74.0 -20.4 122 H 108 17.01 36.59
2 3773.30 46.1 AV 54.0 -7.9 122 H 108 9.51 36.59
3 11320.00 60.2 PK 74.0 -13.8 143 H 19 10.69 49.51
4 11320.00 48.0 AV 54.0 -6.0 143 H 19 -1.51 49.51
5 | #16980.00 64.1 PK 68.3 -4.2 1.05H 120 7.68 56.42
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE RAW |CORRECTION
NO. s LEVEL LIMIT MARGIN | ANTENNA ANGLE VALUE FACTOR
(MHz) (dBuVm) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dBim)
1 3773.30 53.3 PK 74.0 -20.7 1.01V 102 16.71 36.59
2 3773.30 42.8 AV 54.0 -11.2 1.01V 102 6.21 36.59
3 11320.00 58.7 PK 74.0 -15.3 1.06 V 20 9.19 49.51
4 11320.00 47.2 AV 54.0 -6.8 1.06 V 20 -2.31 49.51
5 | #16980.00 63.9 PK 68.3 -4.4 1.01V 102 7.48 56.42
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.

Report No.: RF120120E03-1 R2
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
( (dBuV/m) (Degree) (dBuV) (dB/m)
11400.00 59.7 PK 74.0 -14.3 146 H 120 10.33 49.37
11400.00 47.6 AV 54.0 -6.4 146 H 120 -1.77 49.37
3 | #17100.00 64.3 PK 68.3 -4.0 1.10H 103 7.92 56.38
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 11400.00 58.8 PK 74.0 -15.2 1.10V 33 9.43 49.37
2 11400.00 47.6 AV 54.0 -6.4 1.10V 33 -1.77 49.37
3 | #17100.00 64.1 PK 68.3 -4.2 1.00V 95 7.72 56.38
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.

Report No.: RF120120E03-1 R2
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Multiple chain - 802.11a
CHANNEL TX Channel 36 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
— EMISSION LIMIT MARGIN | ANTENNA | TABLE RAW |CORRECTION
NO. (MHz) LEVEL (dBuVim) (dB) HEIGHT (m) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
#10360.00 | 58.7 PK 68.3 -9.6 1.00H 50 9.91 48.79
2 | 15540.00 63.0 PK 74.0 -11.0 1.00 H 147 8.63 54.37
3 | 15540.00 50.8 AV 54.0 -3.2 1.00 H 147 -3.57 54.37
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
o o [N | wanon | mrewwa | TAELE | - fcomEcnon
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dBim)
1 | #10360.00 | 59.7 PK 68.3 -8.6 1.33V 36 10.91 48.79
2 | 15540.00 61.6 PK 74.0 -12.4 1.00V 12 7.23 54.37
3 | 15540.00 50.7 AV 54.0 -3.3 1.00V 12 -3.67 54.37
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.

Report No.: RF120120E03-1 R2
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
#10400.00 61.2 PK 68.3 -71 1.38H 48 12.73 48.47
15600.00 62.4 PK 74.0 -11.6 1.00H 155 8.02 54.38
3 15600.00 50.5 AV 54.0 -3.5 1.00H 155 -3.88 54.38
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
NO FREQ. ET::?EISN LIMIT MARGIN ANTENNA ::Zti Vit‘l’JvE CO;TTCSEON
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 #10400.00 62.0 PK 68.3 -6.3 1.00V 64 13.53 48.47
2 15600.00 61.5 PK 74.0 -12.5 1.00V 21 7.12 54.38
3 15600.00 50.6 AV 54.0 -34 1.00V 21 -3.78 54.38
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.

Report No.: RF120120E03-1 R2
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CHANNEL

TX Channel 48

FREQUENCY RANGE |1GHz ~40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION TABLE RAW RECTION
vo| FREQ | Flgygl | umT | wARGIN | AVTENNA | augie | uaue | pactor
(dBuV/m) (Degree) (dBuV) (dB/m)
#10480.00 60.6 PK 68.3 -7.7 1.42H 47 11.67 48.93
15720.00 62.4 PK 74.0 -11.6 1.00H 159 8.47 53.93
3 15720.00 50.3 AV 54.0 -3.7 1.00 H 159 -3.63 53.93
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo FREQ | Sl | mm | warew | awtenwa | Lo | T
(MHz) B, (dBuV/m) (dB) HEIGHT (m) (Dogras) (B (dBim)
1 | #10480.00 | 62.9PK 68.3 5.4 1.00 V 65 13.97 48.93
2 15720.00 61.4 PK 74.0 -12.6 1.00V 36 7.47 53.93
3 15720.00 50.6 AV 54.0 -3.4 1.00V 36 -3.33 53.93
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.

Report No.: RF120120E03-1 R2
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CHANNEL TX Channel 52 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz AELe e Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION S rmEn || AT TABLE RAW |CORRECTION
NO. (MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
#10520.00 57.8 PK 68.3 -10.5 1.29H 62 8.81 48.99
15780.00 62.2 PK 74.0 -11.8 1.00 H 172 8.08 54.12
3 | 15780.00 50.1 AV 54.0 -3.9 1.00 H 172 -4.02 54.12
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dBim)
1 #10520.00 61.0 PK 68.3 -7.3 1.00V 69 12.01 48.99
2 | 15780.00 61.7 PK 74.0 -12.3 1.00V 44 7.58 54.12
3 | 15780.00 51.1 AV 54.0 -2.9 1.00V 44 -3.02 54.12
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.

Report No.: RF120120E03-1 R2
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CHANNEL TX Channel 60 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE RAW RECTION
vo| FREQ | Flgygl | umT | wARGIN | AVTENNA | augie | uaue | pactor
(dBuV/m) (Degree) (dBuV) (dB/m)
1 10600.00 57.9 PK 74.0 -16.1 140 H 44 9.09 48.81
2 10600.00 46.9 AV 54.0 -71 140 H 44 -1.91 48.81
3 15900.00 62.1 PK 74.0 -11.9 1.03H 183 7.96 54.14
4 15900.00 49.9 AV 54.0 -4.1 1.03H 183 -4.24 54.14
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE RAW CORRECTION
NO. '(:;EZQ) LEVEL ( dlélm/l;rm) M?dRBC-;lN HAEr‘:;E:Tn‘:) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
1 10600.00 61.2 PK 74.0 -12.8 1.00V 58 12.39 48.81
2 10600.00 48.5 AV 54.0 -5.5 1.00V 58 -0.31 48.81
3 15900.00 61.3 PK 74.0 -12.7 1.00V 49 7.16 54.14
4 15900.00 50.8 AV 54.0 -3.2 1.00V 49 -3.34 54.14
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.

Report No.: RF120120E03-1 R2
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
1 10640.00 58.2 PK 74.0 -15.8 1.40H 46 9.25 48.95
2 10640.00 47.1 AV 54.0 -6.9 1.40H 46 -1.85 48.95
3 15960.00 62.4 PK 74.0 -11.6 1.01H 192 8.28 54.12
4 15960.00 50.0 AV 54.0 -4.0 1.01H 192 -4.12 54.12
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 10640.00 60.3 PK 74.0 -13.7 1.00V 57 11.35 48.95
2 10640.00 48.9 AV 54.0 -5.1 1.00V 57 -0.05 48.95
3 15960.00 61.6 PK 74.0 -12.4 1.00V 44 7.48 54.12
4 15960.00 51.2 AV 54.0 -2.8 1.00V 44 -2.92 54.12
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.

Report No.: RF120120E03-1 R2
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44

dated: May 03, 2012

Report Format Version 4.2.0




CHANNEL TX Channel 100 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE RAW CORRECTION
NO. Al LES;?E(I? Ll MARCH (OTUELES ANGLE VALUE FACTOR
(MHz) (dBuV/m) (dBuV/m) (dB) HEIGHT (m) Geed) (dBuY) (dB/m)
1 3666.60 55.1 PK 74.0 -18.9 1.08 H 66 19.07 36.03
2 3666.60 44 .3 AV 54.0 -9.7 1.08 H 66 8.27 36.03
3 11000.00 61.8 PK 74.0 -12.2 1.31H 118 12.42 49.38
4 11000.00 50.0 AV 54.0 -4.0 1.31H 118 0.62 49.38
5 #16500.00 64.1 PK 68.3 -4.2 1.00H 153 8.55 55.55
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE RAW CORRECTION
NO. Al LEVEL Ll MARCH (OTUELES ANGLE VALUE FACTOR
(MHz) (dBuV/m) (dBuV/m) (dB) HEIGHT (m) Geed) (dBuY) (dB/m)
1 3666.60 54.1 PK 74.0 -19.9 1.00V 142 18.07 36.03
2 3666.60 42.1 AV 54.0 -11.9 1.00V 142 6.07 36.03
3 11000.00 60.5 PK 74.0 -13.5 1.03V 286 11.12 49.38
4 11000.00 49.6 AV 54.0 -4.4 1.03V 286 0.22 49.38
5 #16500.00 64.7 PK 68.3 -3.6 1.00V 15 9.15 55.55
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.

Report No.: RF120120E03-1 R2
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
( (dBuV/m) (Degree) (dBuV) (dB/m)
11160.00 58.9 PK 74.0 -15.1 1.43H 115 9.73 49.17
11160.00 46.1 AV 54.0 -7.9 1.43H 115 -3.07 49.17
3 | #16740.00 64.9 PK 68.3 -34 1.01H 162 9.21 55.69
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 11160.00 57.6 PK 74.0 -16.4 1.05V 288 8.43 49.17
2 11160.00 45.7 AV 54.0 -8.3 1.05V 288 -3.47 49.17
3 | #16740.00 63.2 PK 68.3 -5.1 1.02V 30 7.51 55.69
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.

Report No.: RF120120E03-1 R2
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
11320.00 58.4 PK 74.0 -15.6 1.45H 114 8.89 49.51
11320.00 45.9 AV 54.0 -8.1 1.45H 114 -3.61 49.51
3 | #16980.00 65.0 PK 68.3 -3.3 1.02H 159 8.58 56.42
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 11320.00 57.7 PK 74.0 -16.3 1.1V 273 8.19 49.51
2 11320.00 45.6 AV 54.0 -8.4 1.1V 273 -3.91 49.51
3 | #16980.00 64.2 PK 68.3 -4.1 1.01V 25 7.78 56.42
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 140 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION TABLE RAW |CORRECTION
NO. '(:;ES) LEVEL ( d:wfm) M?:; IN H'AE":;E:T:) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
1 3800.00 54.9 PK 74.0 -19.1 1.06 H 87 18.15 36.75
2 3800.00 43.9 AV 54.0 -10.1 1.06 H 87 7.15 36.75
3 11400.00 56.7 PK 74.0 -17.3 1.46 H 123 7.33 49.37
4 11400.00 45.3 AV 54.0 -8.7 1.46 H 123 -4.07 49.37
5 | #17100.00 66.1 PK 68.3 -2.2 1.01H 155 9.72 56.38
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE RAW |CORRECTION
NO. '(:;ES) LEVEL ( d:wfm) M?:; IN H'AE":;E:T:) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
1 3800.00 54.2 PK 74.0 -19.8 1.00V 148 17.45 36.75
2 3800.00 41.9 AV 54.0 -12.1 1.00V 148 5.15 36.75
3 11400.00 55.6 PK 74.0 -18.4 1.04V 289 6.23 49.37
4 11400.00 44.7 AV 54.0 -9.3 1.04V 289 -4.67 49.37
5 | #17100.00 64.1 PK 68.3 -4.2 1.00V 19 7.72 56.38
REMARKS:
1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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802.11n (20MHz)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
#10360.00 59.4 PK 68.3 -8.9 1.39H 60 10.61 48.79
15540.00 63.2 PK 74.0 -10.8 1.01H 158 8.83 54.37
3 15540.00 51.2 AV 54.0 -2.8 1.01H 158 -3.17 54.37
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
1 #10360.00 59.9 PK 68.3 -8.4 1.05V 64 11.11 48.79
2 15540.00 61.0 PK 74.0 -13.0 1.03V 30 6.63 54.37
3 15540.00 50.7 AV 54.0 -3.3 1.03V 30 -3.67 54.37
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
#10400.00 59.3 PK 68.3 -9.0 1.38H 46 10.83 48.47
15600.00 63.7 PK 74.0 -10.3 1.03H 159 9.32 54.38
3 15600.00 51.5 AV 54.0 -2.5 1.03H 159 -2.88 54.38
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 #10400.00 59.5 PK 68.3 -8.8 1.06 V 63 11.03 48.47
2 15600.00 61.0 PK 74.0 -13.0 1.00V 44 6.62 54.38
3 15600.00 50.7 AV 54.0 -3.3 1.00V 44 -3.68 54.38
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
( (dBuV/m) (Degree) (dBuV) (dB/m)
#10480.00 59.3 PK 68.3 -9.0 1.33H 62 10.37 48.93
15720.00 63.8 PK 74.0 -10.2 1.00H 171 9.87 53.93
3 15720.00 51.9 AV 54.0 -2.1 1.00H 171 -2.03 53.93
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 #10480.00 59.0 PK 68.3 -9.3 1.00V 64 10.07 48.93
2 15720.00 60.9 PK 74.0 -13.1 1.01V 29 6.97 53.93
3 15720.00 50.7 AV 54.0 -3.3 1.01V 29 -3.23 53.93
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 52 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz AELe e Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION S rmEn || AT TABLE RAW |CORRECTION
NO. (MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
#10520.00 56.8 PK 68.3 -11.5 1.38H 52 7.81 48.99
15780.00 63.4 PK 74.0 -10.6 1.02 H 174 9.28 54.12
3 | 15780.00 51.6 AV 54.0 -2.4 1.02 H 174 -2.52 54.12
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dBim)
1 #10520.00 58.6 PK 68.3 -9.7 1.00V 58 9.61 48.99
2 | 15780.00 60.7 PK 74.0 -13.3 1.02V 40 6.58 54.12
3 | 15780.00 50.4 AV 54.0 -3.6 1.02V 40 -3.72 54.12
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 60 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE RAW RECTION
vo| FREQ | Flgygl | umT | wARGIN | AVTENNA | augie | uaue | pactor
(dBuV/m) (Degree) (dBuV) (dB/m)
1 10600.00 57.7 PK 74.0 -16.3 140 H 43 8.89 48.81
2 10600.00 45.8 AV 54.0 -8.2 140 H 43 -3.01 48.81
3 15900.00 63.0 PK 74.0 -11.0 1.00H 190 8.86 54.14
4 15900.00 51.3 AV 54.0 2.7 1.00H 190 -2.84 54.14
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE RAW CORRECTION
NO. '(:;EZQ) LEVEL ( dlélm/l;rm) M?dRBC-;lN HAEr‘:;E:Tn‘:) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
1 10600.00 57.9 PK 74.0 -16.1 1.00V 63 9.09 48.81
2 10600.00 46.2 AV 54.0 -7.8 1.00V 63 -2.61 48.81
3 15900.00 55.8 PK 74.0 -18.2 1.04V 283 1.66 54.14
4 15900.00 44.8 AV 54.0 -9.2 1.04V 283 -9.34 54.14
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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CHANNEL TX Channel 64 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vo| FREQ | Pl | umm | waRG | AVTENNA | augic | yarue | pacto
(dBuV/m) (Degree) (dBuV) (dB/m)
1 10640.00 58.9 PK 74.0 -15.1 1.39H 44 9.95 48.95
2 10640.00 46.7 AV 54.0 -7.3 1.39H 44 -2.25 48.95
3 15960.00 62.6 PK 74.0 -11.4 1.00H 183 8.48 54.12
4 15960.00 51.1 AV 54.0 -2.9 1.00H 183 -3.02 54.12
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
NO. FREQ. ETIE?EISN LIMIT MARGIN ANTENNA ::ZII-_I; Vit‘l’JvE CO;RCET(;I:)N
(MHz) (dBuV/m) (dBuV/m) (dB) HEIGHT (m) Geed) (dBuY) (dB/m)
1 10640.00 59.8 PK 74.0 -14.2 1.00V 61 10.85 48.95
2 10640.00 48.6 AV 54.0 -5.4 1.00V 61 -0.35 48.95
3 15960.00 56.4 PK 74.0 -17.6 1.09V 272 2.28 54.12
4 15960.00 45.1 AV 54.0 -8.9 1.09V 272 -9.02 54.12
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
( (dBuV/m) (Degree) (dBuV) (dB/m)
11000.00 59.3 PK 74.0 -14.7 1.31H 118 9.92 49.38
11000.00 48.6 AV 54.0 -5.4 1.31H 118 -0.78 49.38
3 | #16500.00 62.8 PK 68.3 -5.5 1.01H 175 7.25 55.55
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 11000.00 59.4 PK 74.0 -14.6 1.02V 286 10.02 49.38
2 11000.00 48.0 AV 54.0 -6.0 1.02V 286 -1.38 49.38
3 | #16500.00 56.3 PK 68.3 -12.0 1.08V 280 0.75 55.55
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
( (dBuV/m) (Degree) (dBuV) (dB/m)
11160.00 57.1 PK 74.0 -16.9 146 H 120 7.93 49.17
11160.00 46.1 AV 54.0 -7.9 146 H 120 -3.07 49.17
3 | #16740.00 63.1 PK 68.3 -5.2 1.02H 180 7.41 55.69
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 11160.00 60.0 PK 74.0 -14.0 1.00V 298 10.83 49.17
2 11160.00 48.4 AV 54.0 -5.6 1.00V 298 -0.77 49.17
3 | #16740.00 67.2 PK 68.3 -1.1 1.08V 265 11.51 55.69
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
11320.00 56.9 PK 74.0 -17.1 146 H 119 7.39 49.51
11320.00 45.7 AV 54.0 -8.3 146 H 119 -3.81 49.51
3 | #16980.00 63.0 PK 68.3 -5.3 1.01H 175 6.58 56.42
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
NO FREQ. ET::?EISN LIMIT MARGIN ANTENNA ::Zti Vit‘l’JvE CO;TTCSEON
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 11320.00 59.5 PK 74.0 -14.5 1.01V 301 9.99 49.51
2 11320.00 47.9 AV 54.0 -6.1 1.01V 301 -1.61 49.51
3 | #16980.00 67.3 PK 68.3 -1.0 1.07V 255 10.88 56.42
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
( (dBuV/m) (Degree) (dBuV) (dB/m)
11400.00 56.8 PK 74.0 -17.2 1.45H 112 7.43 49.37
11400.00 45.6 AV 54.0 -8.4 1.45H 112 -3.77 49.37
3 | #17100.00 63.2 PK 68.3 -5.1 1.02H 168 6.82 56.38
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 11400.00 56.6 PK 74.0 -17.4 1.03V 287 7.23 49.37
2 11400.00 44.8 AV 54.0 -9.2 1.03V 287 -4.57 49.37
3 | #17100.00 67.5 PK 68.3 -0.8 1.06 V 262 11.12 56.38
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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802.11n (40MHz)

CHANNEL TX Channel 38 e Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o] e [T s [ s [avrena | e | e
(MHz) (@Buvim) | (@BUV/m) @) [HEIGHT () o | aBuy) o
#10380.00 56.3 PK 68.3 -12.0 1.39H 61 7.67 48.63
2 15570.00 62.9 PK 74.0 -11.1 1.00H 146 8.52 54.38
3 15570.00 50.5 AV 54.0 -3.5 1.00H 146 -3.88 54.38
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
( (dBuV/m) (Degree) (dBuV) (dB/m)
1 #10380.00 55.3 PK 68.3 -13.0 1.01V 292 6.67 48.63
2 15570.00 57.2 PK 74.0 -16.8 1.03V 285 2.82 54.38
3 15570.00 46.5 AV 54.0 -7.5 1.03V 285 -7.88 54.38
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 46 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. | EMISSION LT wARGIN | anTENNA | TABLE RAW |CORRECTION
NO.| iz LEVEL [ 2 vim) @8 |HEIGHT (m)| ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
#10460.00 | 57.3 PK 68.3 -11.0 1.37H 49 8.49 48.81
15690.00 | 63.3 PK 74.0 -10.7 1.04 H 150 9.39 53.91
3 | 15690.00 | 50.8Av 54.0 3.2 1.04 H 150 -3.11 53.91
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
R R
(MHz) (@Buvim) | (@BUV/m) @)  [HEIGHT () o | aBuy) o
1 | #10460.00 | 58.0 PK 68.3 -10.3 1.03 V 63 9.19 48.81
2 | 15690.00 | 57.7PK 74.0 -16.3 1.05V 270 3.79 53.91
3 | 15690.00 | 47.0Av 54.0 7.0 1.05 V 270 -6.91 53.91
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 54 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. | EMISSION LT wARGIN | anTENNA | TABLE RAW |CORRECTION
NO.| iz LEVEL [ 2 vim) @8 |HEIGHT (m)| ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
#10540.00 | 55.1 PK 68.3 13.2 1.41H 50 6.15 48.95
15810.00 | 63.0 PK 74.0 -11.0 1.01H 158 8.81 54.19
3 | 15810.00 | 50.5Av 54.0 3.5 1.01H 158 -3.69 54.19
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
R R
(MHz) (@Buvim) | (@BUV/m) @)  [HEIGHT () o | aBuy) o
1 | #10540.00 | 57.5PK 68.3 -10.8 1.05 V 63 8.55 48.95
2 | 1581000 | s57.2PK 74.0 -16.8 1.07 V 282 3.01 54.19
3 | 15810.00 | 46.8Av 54.0 72 1.07 V 282 -7.39 54.19
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 62 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vo| FREQ | Sl | umm | waRG | AVTENNA | augic | yaue | pacto
(dBuV/m) (Degree) (dBuV) (dB/m)
1 10620.00 55.3 PK 74.0 -18.7 1.41H 46 6.42 48.88
2 10620.00 44.7 AV 54.0 -9.3 1.41H 46 -4.18 48.88
3 15930.00 62.7 PK 74.0 -11.3 1.01H 172 8.57 54.13
4 15930.00 50.2 AV 54.0 -3.8 1.01H 172 -3.93 54.13
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
NO. FREQ. ETIE?EISN LIMIT MARGIN ANTENNA ::ZII-_I; Vit‘l’JvE CO;RCET(;I:)N
(MHz) (dBuV/m) (dBuV/m) (dB) HEIGHT (m) Geed) (dBuY) (dB/m)
1 10620.00 55.3 PK 74.0 -18.7 1.04V 62 6.42 48.88
2 10620.00 44.8 AV 54.0 -9.2 1.04V 62 -4.08 48.88
3 15930.00 57.5 PK 74.0 -16.5 1.05V 277 3.37 54.13
4 15930.00 46.8 AV 54.0 -7.2 1.05V 277 -7.33 54.13
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
11020.00 58.4 PK 74.0 -15.6 1.45H 113 9.06 49.34
11020.00 46.8 AV 54.0 -7.2 1.45H 113 -2.54 49.34
3 | #16530.00 62.4 PK 68.3 -5.9 1.02H 157 6.56 55.84
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 11020.00 58.3 PK 74.0 -15.7 1.03V 285 8.96 49.34
2 11020.00 47.1 AV 54.0 -6.9 1.03V 285 -2.24 49.34
3 | #16530.00 58.3 PK 68.3 -10.0 1.10V 281 2.46 55.84
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
11100.00 58.9 PK 74.0 -15.1 149 H 110 9.71 49.19
11100.00 45.5 AV 54.0 -8.5 1.49H 110 -3.69 49.19
3 | #16650.00 63.1 PK 68.3 -5.2 1.03H 162 6.98 56.12
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
NO FREQ. ET::?EISN LIMIT MARGIN ANTENNA ::Zti Vit‘l’JvE CO;TTCSEON
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 11100.00 59.3 PK 74.0 -14.7 1.07V 288 10.11 49.19
2 11100.00 45.4 AV 54.0 -8.6 1.07V 288 -3.79 49.19
3 | #16650.00 59.2 PK 68.3 -9.1 1.1V 275 3.08 56.12
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz) LEVEL (dBuV/m) (dB) HEIGHT (m) ANGLE VALUE FACTOR
(dBuV/m) (Degree) (dBuV) (dB/m)
11340.00 58.7 PK 74.0 -15.3 1.47H 119 9.22 49.48
11340.00 46.6 AV 54.0 -7.4 1.47H 119 -2.88 49.48
3 | #17010.00 63.5 PK 68.3 -4.8 1.05H 170 6.98 56.52
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
o e | wr | wasci | rewa | TASLE | A fcomecron
(MHz) (dBuVim) (dBuV/m) (dB) HEIGHT (m) (Degree) (dBuV) (dB/m)
1 11340.00 59.5 PK 74.0 -14.5 113V 297 10.02 49.48
2 11340.00 45.3 AV 54.0 -8.7 113V 297 -4.18 49.48
3 | #17010.00 60.1 PK 68.3 -8.2 113V 280 3.58 56.52
REMARKS:

1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. " #": The radiated frequency is out of the restricted band.
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4.2.9 TEST RESULTS (CONDUCTED TEST)

The conducted emission test was considered some factor to compute test result.

Factor:

a. The difference factor between the 1x1 versus 2x2. (The individual chain needs to be
corrected by 3dB to account for two transmit chains.)

b. The composite gain will be used when signal support the correlated signal.

c. For the out of band spurious the gain for the specific band may have been used rather

than the highest gain across all bands.

d. For the band edge the gain for the specific band may have been used.
e. Inrestricted bands below 1000 MHz, add upper bound on ground plane reflection:

For f =30 — 1000 MHz, add 4.7 dB.

Antenna Gain (dBi)

5.15~5.35GHz 5.47~5.725GHz
Original Gain Composite Gain Original Gain Composite Gain
3.08 6.09 4.76 7.77
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Single chain - 802.11a
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Conducted emission
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Conducted emission
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Conducted emission
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Conducted emission
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Conducted emission
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Conducted emission
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Conducted emission
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Conducted emission
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Conducted emission
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Band Edges(Worst data is presented only.)
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VEW 3 bHz 2334 cBm VBW 10 Hz -44.39 dBm
24 05, Fef 24.08dBm At 0 cE SWT 201ms 53S0 GHz | 4 g, Ref 2408 dBm At 0 cE SWT255 535000 GHr
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17.68 dBm 741 dBm
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0 -30.86 cBm
547000 GHZ
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Multiple chain - 802.11a
Conducted emission (Worst data is presented only.)

CH 36

REVY 1 MHZ TINPVEN e )
VEW 3 iz 15.24 dBm
Ref 31 78 dBm At 10 0B ST 780mSs 518275 GHz
R o Marker 2 [T1]

1

2784 cBim
3861550 GHz

Marker 3 [T1]
-28.16 dBm
3864475 GHz

Marker 4 [T1]
2881 dBm
3857650 GHz
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T
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Conducted emission(Worst data is presented only.)

CH 40

T
Start 1 GH

T T
39GHz/ Stop 40 GHz

A_D_T

REVY 100 kHz [TIMBVEN e ) REVY 1 MHZ [TIMBVEN e )
VEW 300 kHz 6151 dem VEIW 3 MHz 15.27 dEm
1645 Re! 18.48 dBm At 008 ST 100ms 055z | 31 7. Fef3178dBn At 10 0B ST 780 ms 520295 GHz
Offset 16.46 B Marker 2 [T1] et 2175 05 Marker 2 [T1]
10 -61.52 dBim -26.76 dBm
298,63 MHZ " | 39.99025 GHz
Marker 3 [TH] Marker 3 [TH]
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0
)
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Conducted emission(Worst data is presented only.)

CH 48

Ref 31.76 dBm

REVY 1 MHZ
VEW 3 hHz
ST 780 ms

1

TTeel 21 76 08
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1501 dBm
523150 GH

Marker 2[T1]
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182.53 MHZ q
Marker 3[T1]
0 -61.84 cBm
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-41.78 cBm
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-42.06 dBm
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2
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Conducted emission(Worst data is presented only.)

CH 52

6824

T T
Start 1 GHz 3.9GHz! Stop 40 GHz A_D_T

REVY 100 kHz [TIMBVEN e ) REVY 1 MHZ [TIMBVEN e )
VEW 300 kHz 6152 dBm VEIW 3 MHz 15,45 dBm
1645 Re! 18.48 dBm At 008 ST 100 ms Sasaurr | 3795 RetHT8 At 10cE ST 780 ms & 768075 GHr
Offset 16.46 B Marker 2 [T1] et 2175 05 Marker 2 [T1]
10 -61.59 dBm -268.04 dBm
374.59 MHZ " | 38 67400 GHz
Marker 3 [TH] Marker 3 [TH]
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41,88 dBm
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i 38 66425 GHz
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0
3
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Conducted emission(Worst data is presented only.)

REW 100 kHz NP VEN et ) REWY 1 MHZ NP VEN et )
VB 300 kHz 51 70dBm VB 3 bz 1869 dBm
16 45 Ret 18.48 dBn att 048 SWT100ms es050MHz | 31 76 Rel 31 T8 dBn att 1008 SWT 781 ms 5 29975 GHr
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12981 Mz o 3850575 GHz
Marker 3(T] Marker 3(T1]
0 -62.08 oBm 2775 B
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Conducted emission(Worst data is presented only.)

CH 64

REVY 1 MHZ [T11MP VEEW
VEW 3 hHz
Ref 3176 dBm Att 1008 ST 780 ms
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Conducted emission(Worst data is presented only.)

REVY 100 kHz [TIMBVEN e ) REVY 1 MHZ [TIMBVEN e )
VEW 300 kHz 6140 dBm VEIW 3 MHz 15,35 dBm
1645 Re! 18.48 dBm At 008 ST 100ms 856920Hz | 31 75 Fef31768dBm At 10 0B ST 780 ms 549475 GHz
Offset 16.46 B Marker 2 [T1] et 2175 05 Marker 2 [T1]
10 61,48 dBm -26.95 dBm
£09.52 MHZ " | 38 60575 GHZ
Marker 3 [TH] Marker 3 [TH]
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-42.44 dBm
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Marker 3 [TH]
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Conducted emission(Worst data is presented only.)

CH 116

Marker 1 [T1]
1566 cbm
557275 GHz
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Conducted emission(Worst data is presented only.)

CH 132

40 Dratgng
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i n Yy pey
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T
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16,45 et 1646 dbm At 0dB SWT 100 ms. s4088MHz | 3 76 Fef 3176 dBm At 108 SWT 780 ms 5 65075 GHT
Otteet 16.46 dB Marker 2 [T1] ffeet 2176 dB Marker 2 [T1]
10 -61.96 cBm =27 45 dBm
§8.37T MHZ q i 3862525 GHZ
. Marker 3 [T1] Marker 3 [T1]
-B2.01 dBm -28.30 cdBm
620.73 MHZ 10 3999025 GHz
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ffeet 2176 dB Marker 2 [T1]
-42.43 dBm
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Conducted emission(Worst data is presented only.)

CH 140

REVY 1 MHZ [T11MP VEEW
VEW 3 hHz
Ref 3176 dBm Att 1008 ST 780 ms
TTeel 21 76 08

L1 || | W

.

PANTN] M
Mol

T
Start 1 GH

T T
39GHz/ Stop 40 GHz

Marker 1 [T1]
1515 dbm
569950 GHz

Marker 2 [T1]
2823 dBim
3562625 GHz

Marker 3 [T1]
-26.56 oBm
3866425 GHz

Marker 4 [T1]
2872 dBm
3860575 GHz

A_D_T

REVY 100 kHz. [T WP VIEW Marker 1[T1]
VB 300 kHz 5141 dBm
1645 Re! 18.48 dBm At 0dB SWT100ms sa531 Mz | 3175
Otteet 16.46 dB Marker 2 [T1]
10 -61.40 dBm
545.31 MHZ. q
Marker 3[T1]
o -61.49 dBm
31205 MHZ W0
. Marker 4 [T1]
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ffeet 2176 dB Marker 2 [T1]
-42.41 dBm
q 3364102 GHz
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Band Edges(Worst data is presented only.)

CH 36

REWY 1 MHZ [T WP VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
VEW 3 bz 2474 B VEW10 Ho -44.84 cBm
30,05, Fef 0.08dBm At 20 0B ST 20ms stsmncrr | sgg. Rel 3008 dBm At 0 cE SWT255 515000 GHr
Offset 20.06 dB H Marker 2[T1] Oftsst 20,06 dB Marker 2[T1]
21.45 dBm 9.25 dBm
0 A 518320 GHz. 0 518680 GHZ.
Marker 3[T1] o | Merker 3T
-2261 dBm -44.54 cBm
10 514860 GHz. 10 515000 GHz.
i i m
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L /
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” MWWWMM -
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Uy
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B
6392 . ; 6392 . ;
Genter 514 GHz 10 MHz! Span 100 MHz Center 5.14 GHz. 10 MHz! Span 100 MHz
REWY 1 MHZ [T WP VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
WEW 3 hHz 22,85 dBm WEW 10 HT 4347 cBm
30,05, Fef 30.08dBm At 20 0B ST 20ms sasuncrr | g, Rel 3008 dBm At 0 cE SWT255 535000 GHr
Offsst 2008 dB Marker 2 [T1] Offset 20,05 dB Marker 2 [T1]
M 22.66 dBm 10.88 dBm
0 §.32300 GHz. 0 531480 GHz.
Marker 3[T1] 2 Marker 3[T1]
-22.81 dBm -43.17 dBm
10 535260 GHz. 10 e 5.35000 GHz.
0 \‘/u 0 / \
™ \a ™ \
* %%MWWNMW ”
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F| F|
6392 . ; 6392 . ;
Genter 535 GHz 10 MHz! Span 100 MHz Center 536 GHz. 10 MHz! Span 100 MHz
REWY 1 MHZ [T WP VIEW Marker 1[T1]
WEW 3 hHz 3413 cBm
2176 Ref 31.76 dBm Att 20 B SWT 203 546000 GHT.
fisel 2176 dB 3 Marker 2 [T1]
-28.51 dBm
" " 5.47000 GHZ
Marker 3[T1]
21 .66 dBm
10 550300 GHz
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-31.70 dBm
0 542360 GHz.
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-28.30 cBm
-10 /W 546920 GHz
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REW 1 MHz [T1] MR WIEA Marker 1 [T1]
VB 3 Mz 2781 dBm
76 Ref 31.76 dBm At 20dB ST 20 ms. 572500 GHz
ffset 2176 a5 Marker 2[T1]
H 20.14 dBm
" N 570840 GHz
Marker 3[T1]
-27.79 dBm
10 572620 GHr
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a0 M
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Y
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K
6824 . . ; .
Center 5.74 GHz 10 bz Span 100 WHz SRR
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802.11n (20MHz)

Conducted emission (Worst data is presented only.)

REVY 100 kHz [TIMBVEN e ) REVY 1 MHZ [TIMBVEN e )
VEMW 300 kHz _51.07 cBm VBW 3 hHz 1519 dim
1645 Re! 18.48 dBm At 008 ST 100ms s 19urr | 375 Ret 178 dm At 10cE ST 780 ms 518275 GHE
Offset 16.46 B et 2175 05 Marker 2 [T1]
10 2842 dBm
" s 38 60575 GHZ
Marker 3 [TH]
0 -28.36 B
10 38 62525 GHz
. Marker 4 [T1]
26,65 dBm
i 38 55700 GHz
20
10
0111 r—1 ]
0
40 I j
0
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- A 0 | A
J W
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IR N TWRTY T IT L Gkl v 4
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y 0
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8354 T T T T o T T T T
Start 30 MHZ 97 Wz Stop 1 GHz A_D Start 1 GHz 396H Stop 40 GHz
REVY 1 MHZ [TIMBVEN e )
VEIW 1 KHE 469 dEm
31,75, Fef 3178 dBm At 10cE SWTa2s 518275 GHE
et 2175 05 Marker 2 [T1]
41 51 dBm
" 659575 GHZ
Marker 3 [TH]
-42.06 dBm
10 s 38 61550 GHz
Marker 4 [T1]
4216 dBm
i 38 63500 GHz
10
0
0
2 H
40Dridha
w st
- ‘ W
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Start 1 GHz 396H Stop 40 GHz
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Conducted emission(Worst data is presented only.)

CH 40

Att 1008

REVY 1 MHZ
VEW 3 hHz
ST 780 ms

[T11MP VEEW

REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 6075 dBm
1645 Re! 18.48 dBm At 008 ST 100ms 55186 MHz | 31 75 Fef3178dBm
Offset 16.46 B Marker 2 [T1] Trset 71 76 05
10 -61.94 dBim
13282 MHZ " |
Marker 3 [TH]
0 -61.95 dBm
75,60 MHz 10
i Marker 4 [T1]
6188 dBm
629,95 MHZ 0

, @

T
3.9GHz!

T
Stop 40 GHz

Marker 1 [T1]
1532 dbm
519250 GHz

Marker 2 [T1]
2783 dBim
3563500 GHz

Marker 3 [T1]
-27 82 dBm
3861550 GHz

Marker 4 [T1]
-25.00 dBm
3993175 GHz

A_D_T

T T T o T T
Start 30 MHz 97 Wz Stop 1 GHz A_D Start 1 GHz

REVY 1 MHZ [TIMBVEN e )

VEIW 1 KHE 447 dem

3176, Fel 3178 dBm At 10 0B ST 325 520225 GHz
et 2175 05 Marker 2 [T1]

-41.98 dBim

" 38 64475 GHZ
Marker 3 [TH]

-42.01 dBm

10 38 59600 GHz
B Marker 4 [T1]

4245 dBm

0 3861550 GHz

40Dt

» o]
ol ] [
wahd

T T T T
Start 1 GHz 3.9GHz! Stop 40 GHz A_D_T
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Conducted emission(Worst data is presented only.)

REVY 100 kHz [T WP VIEW Marker 1 [T1] REWY 1 MHZ [T WP VIEW Marker 1[T1]
VEW 300 kHz _50.86 B VEW 3 hHz 15.45 dBm
16 45 el 18.48 dBm Att 0B ST 100 ms 83074 Mtz | 31 76 el 3178 dEm Att 1008 ST 780 ms 524125 GHr.
Offset 16.46 dB Marker 2 [T1] fisel 2176 dB Marker 2 [T1]
10 -61.45 dBm -27.56 dBm
'992.00 MHZ. q 1 38 61550 GHz
Marker 3[T1] Marker 3[T1]
o -61.58 tBm -27.82 Bm
568.32 MHZ. 10 38 66425 GHz
. Marker 4 [T1] Marker 4 [T1]
-61.62 dBm -27.85 dBm
31459 Mz 0 363500 GHE
a0
10
0111 r—1 ]
‘ 2
0
0 LJ U
= PohAhar
1 3 1 H -40 T A\
50
ek
0 .
J 0
80
8354 ; ; ; 5824 ; ; ; ;
Start 30 MHz 87 MHz/ Stop 1 GHz A 5] Start 1 GHz 38GHzZ/ Stop 40 GHz A D T
REWY 1 MHZ [T WP VIEW Marker 1[T1]
WEW 1 kHz 477 dBm
3176 Ref 31.76 dBm Att 10cB SWT32s 5.24125 GHT.
fisel 2176 dB Marker 2 [T1]
-41.98 cdBm
q 38 65450 GHz
Marker 3[T1]
-42.03 cBm
" . 36 63500 GHr
Marker 4 [T1]
-42.09 dBm
0 38 67400 GHz
10
0
0
3
40-oishas,
) ‘ ‘ W}\/\/
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624 T T T T T
Start 1 GHz 38GHzZ/ Stop 40 GHz A D T
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Conducted emission(Worst data is presented only.)

CH 52

6824

T T
Start 1 GHz 3.9GHz! Stop 40 GHz A_D_T

REVY 100 kHz [TIMBVEN e ) REVY 1 MHZ [TIMBVEN e )
VEW 300 kHz 61,08 dBm VEIW 3 MHz 15,57 dEm
1645 Re! 18.48 dBm At 008 ST 100ms 21 33ukz | 31 75 Fef31768d8m At 10 0B ST 780 ms 526075 GHE
Offset 16.46 B Marker 2 [T1] et 2175 05 Marker 2 [T1]
10 62,05 dBm 2723 dBm
40781 MHZ " L 38 62525 GHZ
Marker 3 [TH] Marker 3 [TH]
0 -62.07 dBm -27.63 B
el 74 MHz 10 38 58625 GHz
. Marker 4 [T1] Marker 4 [T1]
- -62.22 dBm 2774 dBm
75411 MHZ 0 3872275 GHz
20
10
0111 r—1 ]
‘ 0
0
0 [N
s , Madinid
! H E LA LA
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" ) i " N m o ol
W
n s M
y 0
a0
2354 . ; ; ; 6824 . ; ; ;
Start 30 MHZ 97 Wz Stop 1 GHz A_D Start 1 GHz 396H Stop 40 GHz A_D_ T
REVY 1 MHZ [TIMBVEN e )
VEIW 1 KHE 7106 dem
31,75, Fef 3178 dBm At 10 0B SWTa2s 526075 GHE
et 2175 05 Marker 2 [T1]
-41.95 dBim
" 38 63500 GHZ
Marker 3 [TH]
-42.08 dBm
W0 ! 36 67400 GHE
Marker 4 [T1]
-42.30 dBm
i 38 58625 GHz
10
0
0
13
0o shan,
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ﬂ ‘ | FWW
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Conducted emission(Worst data is presented only.)

CH 60

Ref 16.45 dBm Att 0B

REYY 100 kHz
VEW 300 kHz
ST 100 ms

[T11MP VEEW

16.46
Offset 16.46 dB

Marker 1 [T1]
61,83 b
24874tz | 31 76 et 3176 dBm

Att 1008

REVY 1 MHZ
VEW 3 hHz
ST 780 ms

[T11MP VEEW

Marker 2[T1] Treet 21 76 dB
-51.93 cBim |
24874 MHZ

Marker 3 [T1]
-62.22 dBim
51615 MHz 10

Marker 4 [T1]
6234 dBm
946,65 MHz 0

- M.m.u\

n

MM MMMMM
Radd 4

ol

Marker 1 [T1]
1874 dbm
529975 GHz

Marker 2 [T1]
2768 dBm
3562625 GHz

Marker 3 [T1]
-28.57 dBm
3853750 GHz

Marker 4 [T1]
2876 dBm
3855700 GHz

40 Dr.ataan,

6824

T T
Start 1 GH 3.9GHz!

T
Stop 40 GHz

3559600 GHz
Marker 3 [T1]
~41 83 oBm
3865450 GHz
Marker 4 [T1]
1.9 B
3861550 GHz

A_D_T

a0
8354 ; ; ; 6824 ; ; ; ;
Start 30 MHz 97 Wz Stop 1 GHz A_D Start 1 GHz 396H Stop 40 GHz A_D T
REWY 1 MHZ TINPVEN e )
VBW kHz 7.06 dBim
3176, Fel 3178 dBm At 10 0B ST 325 529975 GHz
Trset 71 76 05 Marker 2 [T1]
4191 B
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Conducted emission(Worst data is presented only.)

CH 64

16.46

Ref 16.45 dBm

REYY 100 kHz
VEW 300 kHz
Att 0B ST 100 ms

[T11MP VEEW

Offset 16.46 dB

Marker 1 [T1]
-60.34 dBm
e204amiz | 317
Marker 2 [T1]
60684 cBim
TT95T MHz

REVY 1 MHZ [T11MP VEEW
VEW 3 hHz
Ref 3176 dBm Att 1008 ST 780 ms
TTeel 21 76 08

1

Marker 3 [T1]
-61.16 dBm
4503 MHz 10

Marker 4 [T1]
6151 dbm
39278 MHz 0

I S

Marker 1 [T1]
15.45 b
532900 GHz

Marker 2 [T1]
2851 dBm
3564475 GHZ

Marker 3 [T1]
2871 dBm
3858625 GHz

Marker 4 [T1]
2894 dBm
3870325 GHz

6824

JIW

T
Start 1 GH

T
3.9GHz!

T
Stop 40 GHz

A_D_T

T 1 a0 TN IS
[ “J P
60 \
; “ i T . i
oy Lia
N . Il
y 0
a0
2354 . ; 6824 . ; ; ;
Start 30 MHZ 97 Wz Stop 1 GHz A_D Start 1 GHz 396H Stop 40 GHz A_D_ T
REVY 1 MHZ [TIMBVEN e )
VEIW 1 KHE 657 dem
31,75, Fef 3178 dBm At 10 0B ST 325 531925 GHr
et 2175 05 Marker 2 [T1]
-41.99 dBim
" 38 64475 GHZ
Marker 3 [TH]
-42.08 dBm
" 1 36 68375 GHr
Marker 4 [T1]
4240 dBm
i 38 66425 GHz
10
0
0
3
40Dt ban,
) W
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Conducted emission(Worst data is presented only.)

CH 100

O .y

6824

T T
Start 30 MHZ 3897 GHzf

T
Stop 40 GHz

A

DT

REVY 100 kHz [TIMBVEN e ) REVY 1 MHZ [TIMBVEN e )
VEW 300 kHz 61,55 dBm VEIW 3 MHz 15,55 dBm
1645 Re! 18.48 dBm At 008 ST 100ms 39957z | 31 75 Fef3178dBm At 10cE ST 780 ms 549475 GHE
Offset 16.46 B Marker 2 [T1] et 2175 05 Marker 2 [T1]
10 6165 dBm 26815 dBm
985.45 MHZ " | 38 61550 GHz
Marker 3 [TH] Marker 3 [TH]
o -61.87 dBm -28.40 ¢Bm
75,93 MHz 10 38 56675 GHz
. Marker 4 [T1] Marker 4 [T1]
-62.00 dBm 26,58 dBm
36447 MHZ 0 3870325 GHz
20
10
0111 r—1 ]
‘ 2
0
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[ 3 2 -40 AR
- " o " i ,.J J kud.
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&
0 : WM
y 0
a0
2354 . ; ; 6824 . ; ; ;
Start 30 MHZ 97 Wz Stop 1 GHz A_D Start 1 GHz 396H Stop 40 GHz A_D_ T
REVY 1 MHZ [TIMBVEN e )
VEIW 1 KHE 554 dm
31,75, Fef 3178 dBm At 10 0B SWTa2s 5 49590 GHz
et 2175 05 Marker 2 [T1]
-42.38 dBim
" 38 61104 GHz
Marker 3 [TH]
-42.41 dBm
10 1 3865101 GHz
Marker 4 [T1]
-42.42 dBm
i 38 63103 GHz
10
0
0
3
40_Dr.tig0
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Conducted emission(Worst data is presented only.)

REVY 100 kHz [T WP VIEW Marker 1 [T1] REWY 1 MHZ [T WP VIEW Marker 1[T1]
VEW 300 kHz 5174 B VEW 3 hHz 1537 dBm
16 45 el 18.48 dBm At 0dB ST 100 ms s2aehtz | 376 el 3178 dEm Att 10dB ST 780 ms 558250 GHz
Offset 16.46 dB Marker 2 [T1] fisel 2176 dB Marker 2 [T1]
10 -61.71 dBm -27.90 dBm
382.84 MHZ q 1 38 57650 GHZ
Marker 3[T1] Marker 3[T1]
o -61.73 tBm -28.16 dBm
413,88 MHZ. 10 38 62525 GHz
. Marker 4 [T1] Marker 4 [T1]
-61.75 dBm -28.54 dBm
743.43 MHz 0 3872275 GHE
a0
10
0111 r—1 ]
‘ 2
0
0 Ll
o AN AR
E 1 1 -40 r" 2 idd o
50
alek ‘
A R e A AR
n : nw
J 0
80
8354 ; ; 5824 ; ; ; ;
Start 30 MHz 87 MHz/ Stop 1 GHz A 5] Start 1 GHz 38GHzZ/ Stop 40 GHz A D T
REWY 1 MHZ [T WP VIEW Marker 1[T1]
VEW A kHz 531 dBm
3176 -, Fef 3176 dbim Att 10dB SAT32s 558583 GH
fisel 2176 dB Marker 2 [T1]
8.96 cBm
q 556585 GHZ
Marker 3[T1]
2 -42.37 dBm
" 1 36 63103 GHr
i Marker 4 [T1]
-42.35 dBm
0 3865101 GHz
10
0
0
3
0-niiang
. N W
CR A wy
624 T T T T T
Start 30 MHz 3897 GHz! Stop 40 GHz A D T
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Conducted emission(Worst data is presented only.)

CH 132

REVY 100 Kz [TUMPVEN . perker 1 T1]
VEW 300 kHz

-61.84 dBm
16,45, Fet 16.46 dBm At 0dB ST 100 ms smmurr | 375 Ret 3178 dEm At 10cE

REVY 1 MHZ
VEW 3 hHz
ST 780 ms

[T11MP VEEW

Offset 16.46 dB Marker 2[T1] Treet 21 76 dB
10 -52.09 cBim
381.62MHZ

0 1

Marker 3 [T1]
-62.20 dBm
289 42 MHz 10

0 Marker 4 [T1]

5221 cBm
B76.99 MHZ 0

, @

Marker 1 [T1]
15.44 dBm
566050 GHz

Marker 2 [T1]
-28.38 dBm
3562625 GHz

Marker 3 [T1]
-26.75 dBm
3858625 GH

Marker 4 [T1]
-26.66 dBm
3990250 GHz

A_D_T

6824 .A-Jj i

T T T
Start 30 MHz 3897 GHzf Stop 40 GHz A_D_T

T T T 6824 T T T T
Start 30 MHZ 97 MHz/ Stop 1 GHz A D Start 1 GHz 3.9GHz/ Stop 40 GHz
REVY 1 MHz [T1]MP VIEW Marker 1[T1]
WVEW 1 kHZ 583 dBm
3176, Fel 3178 dBm At 1068 ST 325 565578 GHz.
ffeet 2176 dB Marker 2 [T1]
-42.30 dBm
0 3364102 GHz
Marker 3[T1]
-42 56 cBm
10 1 3866101 GHz
Marker 4 [T1]
-42 58 dBm
o 3858107 GHz
0
.
3
W A~
0 ,‘ I I
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Conducted emission(Worst data is presented only.)

CH 140

Ref 16.45 dBm Att 0B

16.46

REYY 100 kHz
VEW 300 kHz
ST 100 ms

[T11MP VEEW

Offset 16.46 dB

0
8354

T
Start 30 MHZ 7 WHz!

T
Stop 1 GHz

Marker 1 [T1]
-60.85 B
27493 MHz
Marker 2 [T1]
6167 dBim
B56.95 MHZ

3176

Ref 31.76 dBm

REVY 1 MHZ
VEW 3 hHz
ST 780 ms

[T11MP VEEW

Att 1008

TTeel 21 76 08

Marker 3 [T1]
-61.99 dBm
3364 MHz 10

Marker 4 [T1]
6205 dBm
151 74 MHz 0

0 U | — s

[ YON T MWMNW
hLA

Iehsasdiiehus |
e

T
Start 1 GH

T T
39GHz/ Stop 40 GHz

Marker 1 [T1]
15.26 dbm
566975 GHz

Marker 2 [T1]
288 dBm
3995100 GHz

Marker 3 [T1]
-28.57 dBm
3864475 GHz

Marker 4 [T1]
3863 dBm
3991225 GHz

A_D_T

Ref 31.76 dBm Att 1008

3176

REVY 1 MHZ
VEW A kHz
ST 325

[T11MP VEEW

TTeel 21 76 08

Ditgnd

it

N I I sl

YRS ATy e

6824

T T
Start 30 MHZ 3897 GHzf

T
Stop 40 GHz

Marker 1 [T1]
375 dbim
569575 GHz

Marker 2 [T1]
-42.41 dBm
3565101 GHz

Marker 3 [T1]
-42.44 oBm
3862103 GHz

Marker 4 [T1]
4243 dBm
3858107 GHz

A_D_T
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Band Edges(Worst data is presented only.)

CH 36

REWY 1 MHZ [T WP VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
VEW 3 bHz 2643 cBm VBW 10 Hz 4539 dBm
30,05, Fef 0.08dBm At 20 0B ST 20ms stsmncrr | zgg. Rel 3008 dBm At 0 cE SWT255 515000 GHr
Offset 20,05 dB Marker 2 [T1] Offset 20,05 dB Marker 2 [T1]
1 18.65 dBm A2 dBm
0 17500 GHZ. 0 518460 GHzZ.
Marker 3[T1] Marker 3[T1]
-25.46 cBm 2 -45.39 dBm
10 514800 GHz. 10 515000 GHz.
: / : A
10 ; 10 ,
0 0
WMWVMMWMWMV ‘
40 40
.
50 50
50 50
B
6392 . ; 6392 . ;
Genter 514 GHz 10 MHz! Span 100 MHz Center 5.14 GHz. 10 MHz! Span 100 MHz
REWY 1 MHZ [T WP VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
WEW 3 hHz 22.9% dBm WEW 10 HT _42.2% dBm
30,05, Fef 0.08dBm At 20 0B ST 20ms sasuncrr | g, Rel 3008 dBm At 0 cE SWT255 535000 GHr
Difeet 20.08 dB Marker 2 [T1] Offset 20,05 dB Marker 2 [T1]
21.01 dBm 10.56 dBm
0 £ 531480 GHz. 0 5.32640 GHZ.
Marker 3[T1] 2 Marker 3[T1]
-22.19 dBm -42.23 dBm
10 535100 GHz. 10 —_— 5.35000 GHz.
i i / \
\n ; \
a0 a0
Vﬂ }I‘MWMWWWWNW«»MMW *
40 40
50 50
50 50
F| F|
6392 . ; 6392 . ;
Genter 535 GHz 10 MHz! Span 100 MHz Center 536 GHz. 10 MHz! Span 100 MHz
REWY 1 MHZ [T WP VIEW Marker 1[T1]
WEW 3 hHz 33.95 cBm
3176 -, Fef 3176 dbim Att 2008 ST 20 ms 545000 GHz
fisel 2176 dB Marker 2 [T1]
3 2761 dBm
q 547000 GHZ
Marker 3[T1]
19.86 dBm
10 543280 GHz
Merker 4 [T1]
-32.25 dBm
0 541720 GHz.
Marker 5 [T1]
=27 81 dBm
-10 547000 GHz
20
[
30
40
50
60
|
6824 . ; .
Genter 5 465 GHz 10 MHz! Span 100 MHz
REW 1 MHz [T1] MR WIEA Marker 1 [T1]
VB 3 Mz -20.32dBm
76 Ref 31.76 dBm At 20dB ST 20 ms. 572500 GHz
Tt 2176 a8 Marker 2[T1]
17.67 dBm
a0 2 69600 GHZ
Marker 3[T1]
-27 61 dBm
10 572580 GHz
0 \
Y
40
50
&0
K
6824 T T T T T
Center 5.74 GHz 10 bz Span 100 WHz SRR
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802.11n (40MHz)

Conducted emission (Worst data is presented only.)

CH 38

16.46

REVY 100 kHz. [T WP VIEW
WEVY 300 kHz
Ref 16 46 dBm At 0dB SWT 100 ms
Otteet 16.46 dB
10
0
10
a0
0.1 [ — ]
0 ‘
0 u
2 1 4 B

Marker 1[T1] RENY1 MHZ [TUMPVEN . perker 1 T1]
6074 cBm VB3 btz 13.06 dBm
B20120rr | 375 Ret 3178 m att 1008 ST 780 ms 549260 OHr
Marker 2[T1] TTeet 7T 75 05 Marker 2[T1]
-61.49 dBm 1213 dm
38T MHZ - 517300 GHz
Merker 3[T1] 3 Merker 3[T1]
-61.52 dBm -27.97 B
975.39 Wz 10 3853600 GHz
Merker 4 [T1] Merker 4 [T1]
6245 B -26.25 dBm
7366 MHz 0 38,68375 GHE

jm-r,.v_mwww"‘w

T
Start 1 GH

T T
39GHz/ Stop 40 GHz

A_D_T

80
8354 : T 6824 T T T T
Start 30 MHZ 7 MHzT Stop 1 GHz Start 1 GHz 396H Stop 40 GHz
RENV1 MHZ ITIVPVEN  eer s 1)
VB KHz 073 B
31,75, Fef 3178 dBm At 10cE SWTa2s 590295 OHr
TTeet 7T 75 05 Marker 2[T1]
071 dBm
- 517300 GHZ
Merker 3[T1]
-41.97 dBm
10 3868375 GHE
1 Merker 4 [T1]
~42.00 B
i 38 61550 GHz
10
0
0
3
40 oia s
N MW’
i ‘ F’V"‘-’V\W
5824 JW
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Conducted emission(Worst data is presented only.)

CH 46

REVY 1 MHZ [T11MP VEEW
VEW 3 hHz
Ref 3176 dBm Att 1008 ST 780 ms
TTeel 21 76 08

L]

L1 0y ) ||

YO~

Mgkt WMWJW
e

!

T
Start 1 GH

T T
39GHz/ Stop 40 GHz

Marker 1 [T1]
15,06 b
522175 GHz

Marker 2 [T1]
1511 dBim
§22175 GHZ

Marker 3 [T1]
2775 dBm
3873250 GHz

Marker 4 [T1]
-38.05 dBm
3867400 GHz

A_D_T

REVY 100 Kz TIMPVEN et (1)
VBV 300 kHz 6167 cBm
16 46 -, Fef 16.46 dBim At 0dB ST 100 ms 72888MHz | 3176
Offset 16.46 dB Marker 2 [T1]
10 -61.64 cBm
728.88 MHZ q
Marker 3[T1]
0 -61.94 cBm
821 76 MHz 10
N Marker 4 [T1]
7 -52.07 cBm
103.72 MHZ 0
»
0. 111 11 ]
‘ o
w0
,
) L
"
1 3 3
"
A A A 0
-4 0
.
8354 T T T T 6824
Start 30 MHZ 97 MHz/ Stop 1 GHz A D
REVV 1 WHZ TIMPVEN et (1)
VEBWA kHz 375 dBm
2176 Ref 31.76 dBm Aft 10dB SWT 325 524125 GHT
TTeet 21 76 dB Marker 2 [T1]
-41.89 cBm
q 3865450 GHZ
Marker 3[T1]
-41.92 cBm
10 38 61550 GHz
T Marker 4 [T1]
-d41.85 dbm
0 3863500 GHZ

40 Draidian,

E |
EE'N J‘».J KRRy

T T
Start 1 GHz 3.9GHz! Stop 40 GHz A_D_T
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Conducted emission(Worst data is presented only.)

CH 54

REVY 1 MHZ [T11MP VEEW
VEW 3 hHz
Att 1008 ST 780 ms

REVY 100 Kz [TUMPVEN . perker 1 T1]
VEW 300 kHz 6172 dBm
1645 Re! 18.48 dBm At 008 ST 100ms 95206z | 31 7. Fef31768dBm
ofieet 154588 Marker 2 [T1] Trset 71 76 05
10 6178 dBm
53222 MHZ " .
Marker 3 [TH]
i 6201 dBm
241,50 MHz 10
- Marker 4 [T1]
- -62.06 dBm
17332 MHz 0

| L1 TR B

Mg R MWMMW

Y

. @

Marker 1 [T1]
14,83 dbm
527050 GHz

Marker 2 [T1]
14,88 dBim
27050 GHz

Marker 3 [T1]
-26.29 dBm
3553600 GHz

Marker 4 [T1]
-38.44 dBm
3996050 GHz

A pprl

A Rl oev ey
5824 MUM

T T
Start 1 GHz 3.9GHz! Stop 40 GHz A_D_T

T T T T o T T T T
Start 30 MHz 97 Wz Stop 1 GHz A_D Start 1 GHz 396H Stop 40 GHz A_D_ T

REVY 1 MHZ [TIMBVEN e )

VB kHz 3.02 dBm

3176, Fel 3178 dBm At 10 0B ST 325 5 27050 GHE
et 2175 05 Marker 2 [T1)

.05 dem

" 527050 GHz
Marker 3 [TH]

41,91 dBm

10 38 64475 GHz
¥ Marker 4 [T1]

-42.05 dBm

0 3862625 GH
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Conducted emission(Worst data is presented only.)

CH 62

REVY 1 MHZ [T11MP VEEW
VEW 3 hHz
Ref 3176 dBm Att 1008 ST 780 ms

TTeel 21 76 08

L8y o S | .

RINLAn WWAVW

s

T T T
Start 1 GHz 3.9GHz! Stop 40 GHz

Marker 1 [T1]
141 dbm
529975 GHz

Marker 2 [T1]
-27.48 dBm
3564475 GHZ

Marker 3 [T1]
-26.09 dBm
3867400 GHz

Marker 4 [T1]
3852 dBm
3860575 GHz

A_D_T

REVY 100 kHz [TIMBVEN e )
VEW 300 kHz 61,45 dEm
1645 Re! 18.48 dBm At 0dB SWT100ms setamrz | 51795
Offset 16.46 B Marker 2 [T1]
10 -61.45 dBm
98615 MHZ "
Marker 3 [TH]
0 -61.65 dBm
250,53 MHz 10
" Marker 4 [T1]
- 6202 dBm
711.91 MHz i
20
10
0 11 r— ]
‘ 0
40
0
0 [N
. sy 40
60
RESTTRAIRT—————" . :
N 5
J 0
a0
2354 . ; ; ; 6824
Start 30 MHZ 7 MHzT Stop 1 GHz A_D
REVY 1 MHZ [TIMBVEN e )
VEIW 1 KHE 0.05 Bm
31,75, Fef 3178 dBm At 10cE SWTa2s 531925 GHE
et 2175 05 Marker 2 [T1]
083 dBm
" 520975 GHZ
Marker 3 [TH]
-42.02 dBm
10 38 64475 GHz
Marker 4 [T1]
b 4241 dBm
i 38 60575 GHz

40 Drarsban,

. oA
o LA

JMW

6824

T T T
Start 1 GHz 3.9GHz! Stop 40 GHz A_D_T
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Conducted emission(Worst data is presented only.)

REVY 100 kHz [TIMBVEN e ) REVY 1 MHZ [TIMBVEN e )
VEW 300 kHz 61,56 dBm VEIW 3 MHz 5.43 dm
1645 Re! 18.48 dBm At 008 ST 100ms a7asumz | 375 Fef3178d8n At 10cE ST 780 ms 549475 GHE
Offset 16.46 B Marker 2 [T1] et 2175 05 Marker 2 [T1]
10 6177 dBim 754 dBm
22885 MHZ " 551425 GHZ
Marker 3 [TH] Marker 3 [TH]
0 -61.80 dBm 3 -27.96 B
14155 WHz 10 38 0575 GHz
. Marker 4 [T1] Marker 4 [T1]
62,07 dBm -26.08 dBm
78514 MHZ 0 38 63500 GHz
20
10
0111 r—1 ]
‘ 2
0
0 u
- e
3 H 1 i -0 } L LT
i I ﬁ ‘ - Sl b
W
y 0
a0
2354 . ; ; 6824 . ; ; ;
Start 30 MHZ 97 Wz Stop 1 GHz A_D Start 1 GHz 396H Stop 40 GHz A_D_ T
REVY 1 MHZ [TIMBVEN e )
VEIW 1 KHE 306 dBm
31,75, Fef 3178 dBm At 10 0B SWTa2s 5 43590 GHE
et 2175 05 Marker 2 [T1]
-3.06 dBm
" 549530 GHZ
Marker 3 [TH]
-42.35 dBm
10 38 63103 GHz
Marker 4 [T1]
-42.45 dBm
i t 38 60105 GHz
10
0
0
3
40_Dr.tig0
. " M/\,/W‘\.J\J\A/
| [’\WVWW
. i
JJV o ey
o T T T T T T
Start 30 MHZ 3997 GHzf Stop 40 GHz A_D_ T
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Conducted emission(Worst data is presented only.)

CH 110

REVY 1 MHZ [T11MP VEEW
VEW 3 hHz
Ref 3176 dBm Att 1008 ST 780 ms
TTeel 21 76 08

3

L1 Sy ||

[RTTI N

J AR
b

e

Y

T
Start 1 GH

T T
39GHz/ Stop 40 GHz

Marker 1 [T1]
14.59 b
556300 GHz

Marker 2 [T1]
1477 dBim
§.53375 GHZ

Marker 3 [T1]
-26.45 oBm
3863350 GHz

Marker 4 [T1]
2877 dBm
3861550 GHz

A_D_T

REVY 100 Kz TIMPVEN et (1)
VBV 300 kHz 5107 dBm
16 46 -, Fef 16.46 dBim At 0dB ST 100 ms 2133 | 3176
Offset 16.46 dB Marker 2 [T1]
10 -62.06 cBm
T26.46 MHZ q
Marker 3[T1]
o -62.06 dBm
15416 MHz 10
N Marker 4 [T1]
7 62145 dBm
T16.03 MHZ 0
»
0. 111 11 ]
| ,
w
,
. L
3 1 42
.
PR PP PPV IPYFI) BRI 0
-4 0
.
8354 T T T T 6824
Start 30 MHZ 97 MHz/ Stop 1 GHz A D
REVV 1 WHZ TIMPVEN et (1)
WEWY A kHz 2.66 dBim
3176 Ref 31.76 dBm Aft 10dB SWT 325 553587 GHT
TTeet 21 76 dB Marker 2 [T1]
266 dBm
q 553587 GHZ
Marker 3[T1]
-42.47 cBm
10 5864102 GHz
1 Marker 4 [T1]
-42.45 dBm
0 3862103 GHZ
,
,
3
. " M/LN'\,J\.\.AJ\/
B ‘ 1 [’V\/‘J\/W

Y VY R

6824

T T T
Start 30 MHz 3897 GHzf Stop 40 GHz A_D_T
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Conducted emission(Worst data is presented only.)

CH 134

40 Dratgng

PR

[

,n }

_AJV

6824

T T
Start 30 MHZ 3897 GHzf

T
Stop 40 GHz

3865101 GHz
Marker 4 [T1]

4246 dBm

3860105 GHz

A_D_T

REVY 100 kHz [TIMBVEN e ) REVY 1 MHZ [TIMBVEN e )
VEW 300 kHz 6107 dem VEIW 3 MHz 1481 dBm
1645 Re! 18.48 dBm At 008 ST 100ms 66365z | 31 75 Fef31768dBm At 10 0B ST 780mSs 5 65075 GHE
Offset 16.46 B Marker 2 [T1] et 2175 05 Marker 2 [T1]
10 6131 dBm 15.43 dBm
599,63 MHZ " 5 563000 GHZ
Marker 3 [TH] Marker 3 [TH]
0 -61.45 oBm -27.90 B
733.49 MHz 10 38 54725 GHz
. Marker 4 [T1] Marker 4 [T1]
-61.55 dBm -26.08 dBm
570.53 MHZ 0 38 62525 GHz
20
10
0111 r—1 ]
‘ 2
0
) L | W
- LI
B 13 -40 Py \Ade
50 ‘
m L h } ﬁ o sl
i
e ; Mv'l
y 0
a0
2354 . ; ; 6824 . ; ; ;
Start 30 MHZ 97 Wz Stop 1 GHz A_D Start 1 GHz 396H Stop 40 GHz A_D_ T
REVY 1 MHZ [TIMBVEN e )
VEIW 1 KHE 281 dem
31,75, Fef 3178 dBm At 10 0B SWTa2s 5 63576 GHE
et 2175 05 Marker 2 [T1]
275 dm
" 565575 GHZ
Marker 3 [TH]
-42.32 dBm
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Band Edges(Worst data is presented only.)

CH 38

REVY 1 MHZ [TIMBVEN e ) REVY 1 MHZ [THRMVEN e )
VEW 3 bz -25.49 cBm VEW10 Ho 4214 cBm
30,05, Fef 0.08dBm At 20 0B ST 20ms stsmncrr | g, Rel 3008 dBm At 0 cE SWT355 515000 GHr
Offset 20.06 B Marker 2 [T1] Offset 20.06 B Marker 2 [T1]
1133 dBim 0.53 dém
0 520356 GHZ 0 520485 GHZ
T | Marker3[TH) Marker 3 [TH]
24.22 dBm -42.14 dBm
10 4 514512 GHE 10 515000 GHz
/ 2
i i .
10 // 10 [_ \
,ﬂ | ,ﬂ /
” WWWW Nw:w ” /
40 40
- - ‘/
50 50
| |
6392 . ; 6392 . ;
Genter 514 GHz 14 MHz! Span 140 MHz Center 5.14 GHz. 14 MHz! Span 140 MHz
REVY 1 MHZ [TIMBVEN e ) REVY 1 MHZ [THRMVEN e )
VEW 3 bHz 2684 dBm VBW 10 Hz 41 79 dBm
30,05, Fef 0.08dBm At 20 0B ST 20ms sasuncrr | zgg. Rel 3008 dBm At 0 cE SWT355 535000 GHr
Offset 20.06 B Marker 2 [T1] Offset 20.06 B Marker 2 [T1]
12.32 dBim 147 dem
0 531685 GHZ 0 532385 GHZ
2 Marker 3 [TH] Marker 3 [TH]
2567 dBm 4178 dBm
10 ST 535185 GHE 10 535000 GHz
z
i / \ i v_-——H
10 \"% 10 { \
* MW‘J\MWMM!WWNWM b \
40 40
50 50 —
50 50
F| F|
6392 . . ; . 6392 . . ; .
Genter 535 GHz 14 MHz! Span 140 MHz Center 536 GHz. 14 MHz! Span 140 MHz
REVY 1 MHZ [TIMBVEN e )
VB3 bt 3312 dBm
31,75, Fef 3178 dBm At 20 0B ST 20 ms 5 45000 GHE
et 2175 05 Marker 2 [T1]
-26.30 dBm
" 547000 GHZ
B Marker 3 [TH]
11.41 dBm
10 543752 GHE
Marker 4 [T1]
-30.25 dBm
i 545972 GHE
Marker § [T1]
-26.30 dBm
-10 547000 GHZ
20
30
e At b b b Ao A s
40
50
60
G
6824 . ; .
Genter 5 465 GHz 14 MHz! Span 140 MHz
REVY 1 MHZ [TIMBVEN e )
VEIW 3 MHz 2954 dBm
31,75, Fef 3178 dBm At 20 0B ST 20 ms 572500 GHE
et 2175 05 Marker 2 [T1]
18.04 dBim
2 585784 GHE
Marker 3 [TH]
2717 dEm
10 572560 GHz
i \
10
0 M
30
40
50
60
|
6824 . ;
Genter 572 GHz 14 MHz! Span 140 MHz
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4.3 TRANSMIT POWER MEASUREMENT

4.3.1 LIMITS OF OUTPUT TRANSMIT POWER MEASUREMENT

Frequency Band

Limit

5.15 -5.25GHz

The lesser of 50mW (17dBm) or 4dBm + 10logB

5.25 - 5.35GHz

The lesser of 250mW (24dBm) or 11dBm + 10logB

5.47 - 5.725GHz

The lesser of 250mW (24dBm) or 11dBm + 10logB

5.725 - 5.825GHz

The lesser of 1W (30dBm) or 17dBm + 10logB

NOTE: Where B is the 26dB emission bandwidth in MHz.

4.3.2 TEST INSTRUMENTS

FOR POWER OUTPUT MEASUREMENT

DESCRIPTION & MODEL NO SERIAL CALIBRATED CALIBRATED
MANUFACTURER ) NO. DATE UNTIL

Power Meter ML2495A 0824006 May 04, 2011 May 03, 2012

Average Power Sensor |MA2411B 0738172 May 03, 2011 May 02, 2012

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.

2. Tested date : Apr. 12, 2012

FOR 26dB OCCUPIED BANDWIDTH

DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. | SERIAL NO.

MANUFACTURER DATE UNTIL

Spectrum Analyzer E4446A MY48250254 | July 12, 2011 July 11, 2012

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.

2. Tested date : Apr. 12, 2012
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4.3.3 TEST PROCEDURE

FOR AVERAGE POWER MEASUREMENT

An average power sensor was used on the output port of the EUT. A power
meter was used to read the response of the average power sensor. Record the
power level.

FOR 26dB BANDWIDTH

1) Set RBW = approximately 1% of the emission bandwidth.
2) Set the VBW > RBW.

3) Detector = Peak.

4) Trace mode = max hold.

5) Measure the maximum width of the emission that is 26 dB down from the peak
of the emission. Compare this with the RBW setting of the analyzer. Readjust
RBW and repeat measurement as needed until the RBW/EBW ratio is
approximately 1%.

4.3.4 DEVIATION FROM TEST STANDARD
No deviation
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4.3.5 TEST SETUP

FOR POWER OUTPUT MEASUREMENT

EUT

PAD

L

10dB ATTENUATION

Average Power

Sensor

FOR 26dB OCCUPIED BANDWIDTH

Power Meter

EUT

[ SPECTRUM

10dB ATTENUATION ANALYZER

PAD

4.3.6 EUT OPERATING CONDITIONS

The software provided by client to enable the EUT under transmission
condition continuously at specific channel frequencies individually.
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4.3.7 TEST RESULTS

POWER OUTPUT

Single chain - 802.11a

CHANNEL FSESSQE(L:Y AVERA('GnEVF;OWER AVERA(‘SBEmF;OWER POV:IdEgmL)IMIT PASS/FAIL

(MHz2)

36 5180 28.840 14.60 17 PASS
40 5200 30.200 14.80 17 PASS
48 5240 28.840 14.60 17 PASS
52 5260 52.481 17.20 24 PASS
60 5300 52.481 17.20 24 PASS
64 5320 52.481 17.20 24 PASS
100 5500 30.200 14.80 24 PASS
116 5580 52.481 17.20 24 PASS
132 5660 52.481 17.20 24 PASS
140 5700 25.119 14.00 24 PASS

Note: For Industry Canada output power limitation is determined based on 99% bandwidth.
a.5150~5250MHz: 16.3dBm
b.5250~5350MHz and 5470~5725MHz: 23.3dBm

Report No.: RF120120E03-1 R2 111 Report Format Version 4.2.0
Cancels and replaces the report No.: RF120120E03-1 R1 dated: May 03, 2012




POWER OUTPUT

Multiple chain - 802.11a

CHAN. | AVERAGE POWER (dBm) | TOTAL TOTAL | POWER | _ .o
CHAN. FREQ. POWER | POWER LIMIT FAIL

(MHz) CHAIN 0 CHAIN 1 (mW) (dBm) (dBm)
36 5180 10.00 11.70 24.791 13.94 16.91 PASS
40 5200 10.30 11.50 24.840 13.95 16.91 PASS
48 5240 11.30 11.60 27.944 14.46 16.91 PASS
52 5260 14.10 14.00 50.823 17.06 23.91 PASS
60 5300 14.10 14.00 50.823 17.06 23.91 PASS
64 5320 14.00 14.00 50.238 17.01 23.91 PASS
100 5500 12.80 12.50 36.838 15.66 22.23 PASS
116 5580 14.10 14.10 51.408 17.11 22.23 PASS
132 5660 14.10 14.20 52.007 17.16 22.23 PASS
140 5700 11.60 10.10 24.687 13.92 22.23 PASS

For Operated in 5150MHz ~ 5250MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5250MHz ~ 5350MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) =6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5470MHz ~ 5600MHz & 5650MHz ~ 5725MHz bands:
Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 7.77

The effective legacy gain is 7.77dBi, therefore the limit needs to reduce.

Note: For Industry Canada output power limitation is determined based on 99% bandwidth.
a.5150~5250MHz: 16.21dBm
b.5250~5350MHz: 23.21dBm
c. 5470~5725MHz: 21.53dBm
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POWER OUTPUT

802.11n (20MHz)

CHAN. | AVERAGE POWER (dBm) | TOTAL TOTAL | POWER | _ .o
CHAN. FREQ. POWER | POWER LIMIT FAIL

(MHz) CHAIN 0 CHAIN 1 (mW) (dBm) (dBm)
36 5180 10.10 11.70 25.024 13.98 16.91 PASS
40 5200 10.60 11.90 26.970 14.31 16.91 PASS
48 5240 12.00 11.90 31.337 14.96 16.91 PASS
52 5260 13.20 13.10 41.310 16.16 23.91 PASS
60 5300 13.10 13.20 41.310 16.16 23.91 PASS
64 5320 13.30 13.20 42.273 16.26 23.91 PASS
100 5500 12.90 12.70 38.119 15.81 22.23 PASS
116 5580 13.40 13.00 41.831 16.21 22.23 PASS
132 5660 13.30 13.10 41.797 16.21 22.23 PASS
140 5700 11.70 10.60 26.273 14.20 22.23 PASS

For Operated in 5150MHz ~ 5250MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5250MHz ~ 5350MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) =6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5470MHz ~ 5600MHz & 5650MHz ~ 5725MHz bands:
Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 7.77

The effective legacy gain is 7.77dBi, therefore the limit needs to reduce.

Note: For Industry Canada output power limitation is determined based on 99% bandwidth.
a.5150~5250MHz: 16.21dBm
b.5250~5350MHz: 23.21dBm
c. 5470~5725MHz: 21.53dBm
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POWER OUTPUT

802.11n (40MHz)

CHAN. AVERAGE POWER (dBm) TOTAL TOTAL POWER PASS |
CHAN. FREQ. POWER POWER LIMIT FAIL

(MHz) CHAIN 0 CHAIN 1 (mW) (dBm) (dBm)
38 5190 11.80 10.70 26.885 14.30 16.91 PASS
46 5230 13.00 13.50 42.340 16.27 16.91 PASS
54 5270 13.20 13.10 41.310 16.16 23.91 PASS
62 5310 10.30 10.00 20.715 13.16 23.91 PASS
102 5510 6.90 7.10 10.027 10.01 22.23 PASS
110 5550 13.20 13.00 40.846 16.11 22.23 PASS
134 5670 13.30 13.30 42.760 16.31 22.23 PASS

For Operated in 5150MHz ~ 5250MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5250MHz ~ 5350MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) =6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5470MHz ~ 5600MHz & 5650MHz ~ 5725MHz bands:
Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 7.77

The effective legacy gain is 7.77dBi, therefore the limit needs to reduce.

Note: For Industry Canada output power limitation is determined based on 99% bandwidth.
a.5150~5250MHz: 16.91dBm
b.5250~5350MHz: 23.91dBm
c. 5470~5725MHz: 22.23dBm
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26dB OCCUPIED BANDWIDTH
Single chain - 802.11a OFDM

CHANNEL FREQUENCY| 26dBc BANDWIDTH
CHANNEL (MHz) (MHz2)
36 5180 30.00
40 5200 26.74
48 5240 29.15
52 5260 37.73
60 5300 37.35
64 5320 39.21
100 5500 33.74
116 5580 37.99
132 5660 37.23
140 5700 25.98
CH36
REWY 300 kHz [T1] MP WIER Marker 1 [T1]
WEW 1 hiHZ -15.94 dBm
qq _ Ret 21 dBm At 2008 ST 20 ms 516472 GHz
Offzet 11 B Dielts 2 [T1]
0.00 dB
0 30.00 MHz
DL 707 dBm
. WM
-10 / \
D2-18.94 dBm 1 . f.r"ﬂ( 1\,\\"\4‘\ z

=20

,

-30

-40

i

-5

-0

-7

=79

|
Center 518 GHz

|
Span 50 WMHz
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CH40

RENY 300 kHz [T1] WP WIBW

Marker 1 [T1]
WEW 1 WHz 1591 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 18694 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 26,74 MHZ

DT 709 dBm

- )

-40
-50
-6l
-0
F FR
9 T T T T T T T T T raze
Center 5.2 GHz & hHz/ Span 50 MHz A D T
REY 300 kHz [T1] MP B Marker 1 [T1]
WEW 1 MHZ 19,49 dEim
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 29626 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 2915 MHZ

D1 6.51 dBm

IM WM 4
D2 -19.49 dBwm

v )

1 1 1 1 1 1 1 1 1 LT3
Center 5.24 GHz 5 hMHz! Span 50 MHz A D T
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CH52

Center 5.3 GHz

5 hMHz!

RENY 300 kHz [T1]MP VIEW Marker 1 [T1]
WEW 1 MHZ 17 .43 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 24198 GHz
Offset 11 4B Detta 2 [T1]
0.00dB
10 D18 57 4B 3773 MHZ
: m
-10 / \"\4 .
b gy, ]
02 -17.42 dBm b
20 bt
Nl MW MN‘#
-40
-50
-6l
-0
Fi Fi
9 T T T T T T T T T raze
Certer 5.26 GHz 5 MHz! Span 50 MHz A D T
RENY 300 kHz [T1]MP VIEW Marker 1 [T1]
WEW 1 MHZ -17.04 ciBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 28067 GHz
Offset {1 o8 Detta 2 [T1]
0.00dB
10 D4 205HEm 37 .38 MHZ
10 ] ~ M, ]
D2 -17.04 o
-0 M#M h.’w
| ."I'
-40
-50
-6l
-0
F Fi
i T T T T T T T T

|
Span 50 WMHz
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CH64

RENY 300 kHz [T1] WP WIBW

Marker 1 [T1]
WEW 1 WHz 1708 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 30009 GHz
Offset|11 dB Detta 2 [T1]
0.00 B
39.21 MHzZ

10 L4 80t dBm

1 a W E
D2-17. EQM ;
) Mﬂﬁ 1‘ g .M

-30
-40
-50
-6l
-0
F Fi
i T T T T T T T T T 18z e
Certer 5.32 GHz & bHz! Span 50 MHz A D T
RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEW 1 WHz 1914 dBm
g1 _ Ref 21 dBm At 2008 ST 20 ms 5 45220 GHz
Offset 11 99 Detta 2 [T1]
0.00 B
10 3374 MHz
D1 6.86 dBfn

-50
-6
=70
F| F
9 T T T T T T T T T raze
Center 5.5 GHz 5 WiHz! Span 50 MHz A D T
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CH116

REWY 300 kHz (THMPVEN et 1]
W1 MHZ 653 dBm
g1 _ Fef 21 dBm Att 2008 ST 20 ms 5 56121 GHz
Offset 11 dB Detta 2 [T1]
0.00dB
10 01917 dBm 37.99 MHZ
D M

J

1
D2 1623 W
20 L]

-30 -1 Y
-40
-50
-6l
-0
F| Fi
194 i I 1 1 1 1 Tgz8
Certer 5.58 GHz & hHz/ Span 50 MHz A D T
RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEW 1 MHZ 17 05 dBm
g1 _ Ref 21 dBm At 2008 ST 20 ms 564129 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 D1 285dEm 37 .23 MHz
D /r/ /‘M‘WW\W\
-10 M V'%z
D2 -17.05
-0 ah W,

M/ ) T
-30 - o

-40

-50

-6

=70

F| F
9 T T T T T T T T T raze
Certer 5.66 GHz 5 WiHz! Span 50 MHz A D T
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CH140

REWY 300 kHz [T1] WP WIEA
WEW 1 MHZ
21 Fef 21 dBm At 20 dB SWT 20 ms
Offzset 11 dB
10
D1 622 dBm
. WWV\VM
10 ﬁ/ \
1 M \\\%\:
] D2 -19.73 dBm MM
-30 i
40 \‘wﬂw W\M
-50
-6
=70
F| FE
- i i i i i i i i
Center 5.7 GHz 5 WiHz! Span 50 MHz

Marker 1 [T1]
-18.78 clBm
3 68708 GHz
Detta 2 [T1]
0.00dB
2598 MHz
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26dB OCCUPIED BANDWIDTH
Multiple chain - 802.11a OFDM

CHANNEL 26dBc BANDWIDTH (MHz)
CHANNEL FREQUENCY
(MHz) CHAIN O CHAIN 1

36 5180 24.97 25.21
40 5200 24.64 24,78
48 5240 25.42 25.09
52 5260 27.01 29.44
60 5300 27.14 29.69
64 5320 27.63 290.74
100 5500 29.87 27.30
116 5580 36.81 31.05
132 5660 38.11 30.77
140 5700 25.74 24.57

For CHAIN(O) : CH36

RENY 300 kHz [T1]MP VIEW Marker 1 [T1]
WEW 1 WHz -23.93 dBm
et 21 dBm Att 20 dB ST 20 ms 516757 GHT

Offset 11 o Detta 2 [T1]

21 5

0.00 cf
24 97 MHz

D1 2.07 dBm

[~
T

20
D3 -23.93 dBm W "]

-30

i i @

| | | | | | | | |
Center 518 GHz 5 hiHz/! Span 50 MHz | A D T |
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For CHAIN(O) : CH40

RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEW 1 WHz -23 48 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 545789 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 24 B4 MHz
[ 2.54 dBm
S b A A g,
D / ) \
-10
a0 /Jﬁ/ \\\\A 4
DZ-23.48 dBm i
= a ",
-4 M W WM
-50
-6l
70
r " &
i T T T T T T T 18z e
Certer 5.2 GHz & bHz! Span 50 MHz A D T
For CHAIN(0) : CH48
RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEWY 1 WHZ 22 20 dBm
g1 _ Ref 21 dBm At 2008 ST 20 ms 529724 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 25 42 MHz
D1 3.80 dBimn
0 WW*'“"M“M M\u\h&w,\
1 M,f/ \“1\“ 4
20— AT f
=30 i’Jurn\\va L1"
. M W W\M{AM
-50
-6l
-0
F| Fi
i T T T T T T T 18z e
Certer 5.24 GHz 5 MHz! Span S0 Hz A D T
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For CHAIN(0) : CH52

REWY 300 kHz [T1] MP VIEW Marker 1 [T1]
W1 MHZ -20.06 dBm
oy _ et 21 dBim At 2048 ST 20 ms 524865 GHz
Offset 11 dB Dietta 2 [T1]
0.00d8
10 27 1 MHz
D1 5.04 dBm
. W
10 / \\
1 M \Nz
_an|_D2-2006 dBm . ;
=30 M
A0 M M.‘l
-50
-0
-0
F F .
9 T T T T T T T T raze
Certer 5.26 GHz & biHz? Span 50 MHz A D T
For CHAIN(0) : CH60
REWY 300 kHz [T1] MP VIEW Marker 1 [T1]
W1 MHZ -20.28 dBm
oy _ et 21 dBim At 2048 ST 20 ms 528643 GHz
Offset 11 dB Detta 2[T1]
0.00d8
10 27 14 MHz
D1 5.71 dBm
. WW“WWM\
10 J'/ \\
] M \*\ME
20 L2 -20.58 dBm .
. ‘NWW
-50
-0
-0
F| F
9 T T T T T T T T raze
Certer 5.3 GHz & biHz? Span 50 MHz A D T
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For CHAIN(O) : CH64

RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEW 1 MHZ 19,28 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 30550 GHz
Cifset 11 dB Detta 2[T1]
0.00 B
1 27 B3 MHz
D1 6,72 dBm
. MW
10 / \
ff/'f \“\«ME
.90 —D2-10.38 dBm
ol M
40 M M
-50
-0
-0
rb &
9 T T T T T T T raze
Certer 5.32 GHz & bHz! Span 50 MHz A D T
For CHAIN(0) : CH100
RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEW 1 MHZ 21 37 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 45476 GHz
Cifset 11 dB Detta 2[T1]
0.00 B
1 20 57 MHz
D1 4.6%dBm
0 J,«MWAM
10 F/ \
1 NMW/ N ]
<20 |21 3T A —
T N
-30 Y.t’\\“m
-50
-0
70
F Fi
9 T T T T T T T raze
Certer 5.5 GHz & bHz! Span 50 MHz A D T
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For CHAIN(O) : CH116

REY 300 kHz [T1] MP B Marker 1 [T1]
WEW 1 WHz -20.44 dBm
21 _ Ref 21 dBm i Att 20 dB ST 20 ms 5 SE054 GHz
Ofset 1 dB Detta 2 [T1]
0.00 B
10 3681 MHZ

D1 5.56 fBm

) M M 2
QD_WM“ o
20 " i

-40
-50
-6l
-0
F Fi “
9 T T T T T T T T T raze
Certer 5.58 GHz & hHz/ Span 50 MHz A D T

For CHAIN(O) : CH132

REY 300 kHz [T1] MP B Marker 1 [T1]
WEW 1 WHz 2014 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 E4059 GHz
Offset {1 dB Detta 2 [T1]
0.00 B
10 3811 MHZ

D1 5.89)dBm

| M 2
D201 b
a0 WL |

Ty
-40
-50
-6
=70
F| F
9 T T T T T T T T T raze
Certer 5.66 GHz 5 WiHz! Span 50 MHz A D T
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For CHAIN(O) : CH140

REWY 300 kHz (THMPVEN et 1]
WEI 1 MHZ 2379 dbm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 EST1T GHz
Offset 11 dB Detta 2 [T1]
0.00dB
10 3574 MHz
01221 dBEm
0 P m\rmﬁmm
20 “fl \‘\" 2
DZ-73.79 dBm i
20 nTJ'u.“.AI MM
. M W W.M,L’IL%
-50
-60
70
o 2
18- i T I I I I 1828
Certer 5.7 GHz 5 MHz/ Span S0 MHz A D T
For CHAIN(1) : CH36
REWY 300 kHz (THMPVEN et 1]
WEI 1 MHZ 2226 dbm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 1ETEE GHz
Offset 11 dB Detta 2 [T1]
0.00dB
10 3521 MHz
[ 274 dBr
0 AMMJ\NVMWNV\M\'M
)/ \‘\ ]
-t i =
30 Mﬁm Mﬂw
-40 N\wll "l“\fu“
-50
-60
=70
Fi
18- i T I I I I 1828
Certer 5.8 GHz 5 MHz/ Span S0 MHz A D T
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For CHAIN(1) : CH40

REY 300 kHz [T1] MP B Marker 1 [T1]
WEW 1 MHZ 2247 dEm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 15786 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 24 78 MHZ
D01 3.83 dBm
0 st et a Bl
1 Nf/ \‘\M :
-0 D=2t T AEm L)
] 1
. . W Ww
-50
-6l
70
r F‘. :
9 T T T T T T T raze
Center 5.2 GHz & hHz/ Span 50 MHz A D T
For CHAIN(1) : CH48
REY 300 kHz [T1] MP B Marker 1 [T1]
WEW 1 MHZ -21 55 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 297TE GHr
Offset 11 dB Detta 2 [T1]
0.00 B
10 2509 MHZ
D1 4.45 dBm
0 WWWWWV\,‘
! «v// l\\’m ]
20—t C e f ki
id
=30 [ Tk
. , W wﬁ
-50
-6l
-0
F Fi
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Certer 5.24 GHz & hHz/ Span 50 MHz A D T
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For CHAIN(1) : CH52

RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEW 1 WHz 15884 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 24666 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 29 44 MHz
DT 715 dBm
i WW
-10 / \\
\WM ]
D2 -18.84 dB:
a0 L — n
30 WJW Wﬂmv
-40
-50
-6l
70
" &
i T T T T T T T T 18z e
Certer 5.26 GHz & bHz! Span 50 MHz A D T
For CHAIN(1) : CH60
RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEW 1 WHz -19.49 dBm
g1 _ Ref 21 dBm At 2008 ST 20 ms 5268450 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 29 B3 MHz
D01 6.51 dBm
. WM
1 M \‘J‘m 3
D2 -19.49 dBim
-20
WW %
. ifh
30 v 1 \‘WM
-40
-50
-6l
-0
Fi Fi
i

| |
Center 5.3 GHz

5 hMHz!

|
Span 50 WMHz

A D T
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For CHAIN(1) : CH64

RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEW 1 WHz 1951 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 30460 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 2074 MHz
D1 6.39 dBim
; /VV\WM
1 M \“\:\
a0 D12 -19.61 dBim ,
L e %“M
0 M WWN
-50
-6l
70
r &
i T T T T T T T 18z e
Certer 5.32 GHz & bHz! Span 50 MHz A D T
For CHAIN(1) : CH100
RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEW 1 WHz -20 95 dBm
g1 _ Ref 21 dBm At 2008 ST 20 ms 5 48535 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 27 30 MHz
01 5.05 dBm
0 WWWW
M’W \“’w\h 4
-0 Q20058 A0 . by
-30 N‘W‘h "I'\f \1,\‘\\“l
-40 -4 =
-50
-6l
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For CHAIN(1) : CH116

RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEW 1 WHz 15 .96 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 56505 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 31 05 MHz

0T 704 dBm

1 M \"\ﬂ« ]
D285 dBn |, .

7

-40
-50
-6l
-0
F FR “
9 T i T T T T T T T raze
Certer 5.58 GHz & hHz/ Span 50 MHz A D T

For CHAIN(1) : CH132

RENY 300 kHz [HIMPVIEN et T4)

WEW 1 MHZ -19.09 dBm

gy _Ret21 dBm At 20dB ST 20 ms 5 54447 GHz
Offset 11 o Delta 2 [T1]

0.00 dB

10 3077 MHz

D1 691 dBm

1 NM/ 4
D2 -19.09 dBm .

-0 Tl

i )

-20-

-40
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-7

79

1 1 1 1 1 1 1 1 1 LT3
Center 5.66 GHz 5 hMHz! Span 50 MHz A D T
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For CHAIN(1) : CH140

RENY 300 kHz

[T1] WP WIBW

WEY 1 MHZ
21 Ref 21 dBm At 20 dB ST 20 ms
Offset 11 dB
10
01 2.51 dBim
0 el e ot o, h\ﬁmhﬂ‘w’\f\qmn

-0 ! //

D2 2349 dBm L y
-30 ’ "L“” .
“ | M WM
-6l
70
F FE
i

| | |
Center 5.7 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
-23.49 clBm
5 65504 GHz
Detta 2 [T1]
0.00dB
24 57 MHz
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26dB OCCUPIED BANDWIDTH
802.11n (20MHz)

CHANNEL 26dBc BANDWIDTH (MHz)
CHANNEL FREQUENCY
(MHz) CHAIN 0 CHAIN 1

36 5180 25.80 26.30
40 5200 25.53 26.02
48 5240 25.95 26.57
52 5260 27.15 27.18
60 5300 27.27 27.75
64 5320 27.50 27.79
100 5500 34.67 30.13
116 5580 36.44 27.70
132 5660 39.39 27.50
140 5700 29.67 26.24

For CHAIN(0) : CH36

REWY 300 kHz (THMPVEN et 1]
WEI 1 MHZ -23.94 dbm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 1ET43 GHz
Offset 11 dB Detta 2 [T1]
0.00dB
10 25,80 MHz

D1 2.06 dBm

=]
;/_{'

=20

D2-25.54 dBm e ",

-0 A "

NM | My
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70

F| Fi “

9 T T T T T T T T T raze
Center 518 GHz 5 hiHz/! Span 50 MHz | A D T |
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For CHAIN(O) : CH40

REWY 300 kHz [T1] WP WIEA Marker 1 [T1]
B 1 MHz -23.76 dBm
21 Fef 21 dBm At 20 dB SWT 20 ms 518741 GHz
Offzset 11 dB Detta 2 [T1]
0.00dB
10 2353 MHZ
D1 224 dBm
0 s A cothials Aot goadc AR
g

. L/ N

D2-25.76 dBm i My,

. il ™,

7 &

-50
-6l
-0
F| FE “
9 T T T T T T T T T raze
Center 5.2 GHz & hHz/ Span 50 MHz A D T

For CHAIN(O) : CH48

REWY 300 kHz [T1] WP WIEA Marker 1 [T1]
WEW 1 MHZ -22.14 clBm
21 _ Ref 21 dBm Att 20 dB SWT 20 ms 5 79698 GHz
Offset 11 0B befta 2 [T1]
0.00dB
10 2585 MHz
D1 3.86 dBim
0 M’%/WM\

. L/ N

=t Em -

-50
-6
=70
F| 23
9 T T T T T T T T T raze
Center 5.24 GHz 5 WiHz! Span 50 MHz A D T
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For CHAIN(0) : CH52

RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEW 1 WHz -21 06 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 24618 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 27 45 MHz

D1 4.94 dBm

1 / \‘L\\Lz
.QU-ADEW i !

430 ML"N M'.\‘u
-40

-50
-6l
-0
Fi Fi “
9 T T T T T T T T T raze
Certer 5.26 GHz & hHz/ Span 50 MHz A D T

For CHAIN(0) : CHB0

REY 300 kHz [T1] MP B Marker 1 [T1]
WEW 1 WHz -20.97 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 28649 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 27 27 MHZ

D1 5.02dBm

1 M// \z
] 052007 dBm ol
-3 /JV“JW M -

-50
-6
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F| 23
9 T T T T T T T T T raze
Center 5.3 GHz 5 WiHz! Span 50 MHz A D T
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For CHAIN(O) : CH64

REY 300 kHz [T1] MP B Marker 1 [T1]
WEW 1 MHZ 2113 dBm
oy _ et 21 dBim Att 20 dB ST 20 ms 5 30641 GHr
Offset 11 dB Detta 2 [T1]
0.00 B
10 27 50 MHZ
01 4.87 dBm
0 WMW
10 / \
N/‘ \% ;
] D221 15 38 .
-30 Mln %"‘nw"\‘m,.ﬁgw
-40
-50
-6l
-0
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9 T T T T T T T T raze
Certer 5.32 GHz & hHz/ Span 50 MHz A D T
For CHAIN(0) : CH100
REY 300 kHz [T1] MP B Marker 1 [T1]
WEW 1 MHZ 21 39 dBm
oy _ et 21 dBim Att 20 dB ST 20 ms 548305 GHz
Offset 11 o Detta 2 [T1]
0.00 B
10 34 67 MHZ
D1 4.61 dBim|
0 WWMM\
10 / \
] M
=
-30 |k L
N
-40
-50
-6l
-0
F| FR
9 T T T T T T T T raze
Center 5.5 GHz & hHz/ Span 50 MHz A D T
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For CHAIN(O) : CH116

RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEW 1 WHz -21 06 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 SE082 GHz
Offset 1 dB Detta 2 [T1]
0.00 B
10 36 44 MHZ

D1 4.94 fBm

10 / \
] “’LM ]
-0 0221 0d.d
M M
-30 L4

-40
-50
-6l
-0
F FE “
9 T T T T T T T T T raze
Certer 5.58 GHz & hHz/ Span 50 MHz A D T

For CHAIN(O) : CH132

REY 300 kHz [T1] MP B Marker 1 [T1]
WEW 1 WHz -20.70 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 E3912 GHz
Offaet 11 dB Detta 2 [T1]
0.00 B
10 39.39 MHZ

01 5120 dBm

1 M 3

=20 ng . AL
i
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i
-40
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9 T T T T T T T T T raze
Certer 5.66 GHz 5 WiHz! Span 50 MHz A D T
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For CHAIN(0)

: CH140

RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEW 1 WHz -22 43 dBm
g1 _ Ref 21 dBm At 2008 ST 20 ms 5 FE409 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 20 57 MHz
01 2.52 dBm
P A
D f | \\
-10
1 Nn"/ \1«“ ]
B . T G T
. [y,
-50
-6l
70
p B &
i T T T T T T T T 18z e
Certer 5.7 GHz & bHz! Span 50 MHz A D T
For CHAIN(1) : CH36
RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEWY 1 WHZ 2321 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms S AETA0 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 230 MHz
01 2.79 dBim
0 B e i
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. WL i W
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Span 50 WMHz
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For CHAIN(1) : CH40

RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEWY 1 WHZ -21 46 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 55743 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 26 02 MHEz
D1 4.54 dBm
0 WM‘“M, .!""“"‘”"M

Wﬁ N fw
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-50
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F| FR “
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Center 5.2 GHz & hHz/ Span 50 MHz A D T

For CHAIN(1) : CH48

REY 300 kHz [T1] MP B Marker 1 [T1]
WEW 1 WHz -22 25 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 29716 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 26 57 MHZ
D01 3.75 dBimn
0 waww /MWM

1 / \ ]
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Center 5.24 GHz 5 WiHz! Span 50 MHz A D T
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For CHAIN(1) : CH52

RENY 300 kHz [T1] WP WIBW
WEY 1 MHZ
91 _ Ref 21 dBm At 20 B ST 20 ms
Offset 11 dB
10
D1 4.94 dBm
0 MWMM«\
10 / \
-0 0231 05 A0 u
Ly

"

Marker 1 [T1]
-21 .06 ciBm
924659 GHz
Detta 2 [T1]
0.00dB
2718 MHz
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Certer 5.26 GHz & hHz/ Span 50 MHz A D T
For CHAIN(1) : CH60
REY 300 kHz [T1] MP B Marker 1 [T1]
WEW 1 MHZ -21 06 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 28636 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 27 75 MHZ
[l 4.94 dBim
0 FMWM

A D
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For CHAIN(1) : CH64

REWY 300 kHz [T1] WP WIEA Marker 1 [T1]
WEW 1 MHZ -21 .32 clBm
21 _ Ref 21 dBm Att 20 dB SWT 20 ms 5 S0626 GHz
Offset 11 0B Detta 2[T1]
0.00dB
10 27 79 MHz
01 4.65 dBm
0 KMWW#W
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20 B2 o1 20 4T " :

3 W oty
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Certer 5.32 GHz & hHz/ Span 50 MHz A D T

For CHAIN(1) : CH100

RENY 300 kHz [HIMPVIEN et T4)

WEW 1 MHZ 21 11 dBm

gy _Ret21 dBm At 20dB ST 20 ms 5 48408 GHz
Offset 11 o Delta 2 [T1]
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For CHAIN(1) : CH116

RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
W1 MHZ -21.70 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 56618 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 27 70 MHz
D1 4,30 dBm
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Certer 5.58 GHz & hHz/ Span 50 MHz A D T

For CHAIN(1) : CH132

REY 300 kHz [T1] MP B Marker 1 [T1]
WEW 1 WHz -20 B5 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 B4E3T GHz
Offset 11 dB Detta 2 [T1]
0.00 B
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For CHAIN(1) : CH140

RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEW 1 WHz -23.47 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 EST1E GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 26 24 MHz
01 2.5% dBm
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26dB OCCUPIED BANDWIDTH
802.11n (40MHz)

CHANNEL 26dBc BANDWIDTH (MHz)
CHANNEL FREQUENCY
(MHz) CHAIN O CHAIN 1

38 5190 55.54 55.16
46 5230 64.59 62.06
54 5270 54.76 57.90
62 5310 54.54 55.46
102 5510 54.70 53.67
110 5550 88.07 74.92
134 5670 84.80 7417

For CHAIN(O) : CH38

REMY 1 MHZ [T1] WP VIEW Wharker 1 [T1]

WEVY 3 MHz 19 58 dBm

21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 329 GHz
Offset 11 dB Detta 2 [T1]

0.00 B

10 55 54 MHz

D1 6.42 dBm

i ﬂﬁf V\\‘mz
op_|_DZ-19.58 dBm ,
_30_W L\W\‘h\d"”\)"‘kw, M

-40

-50
-6l
-0

F Fi “
9 T T T T T T T T raze
10 MHz /! Span 100 kHz | A D T |

|
Center 519 GHz
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For CHAIN(O) : CH46

REMY 1 MHZ [T1] MP B Marker 1 [T1]
WEW 3 MHZ 18 .49 dEm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 549273 GHz
Offset 1) o8 Detta 2 [T1]
0.00 B
10 54 59 MHZ
| S N | =
D MM
{ »,J/ ‘v\\:
D2 -18.49 §Bm
] ra
WW WWM‘M
-0 ™
-40
-50
-6l
70
r i :
9 T T T T T T T T T raze
Center 5.23 GHz 10 bHz! Span 100 MHz A D T

For CHAIN(0) : CH54

REW 1 MHz [HIMPVIEN et T4)

WEW 3 MHZ -15.28 dBm

gy _Ret21 dBm At 20dB ST 20 ms 524274 GHz
Offset 11 o Delta 2 [T1]

0.00 dB

10 54 76 MHZ

| L) A N =

D2 -19.28 dBm
. ] e— .
-30Y %*

-40

-5

-0

-7

79

I I I I I I I I I Ig28
Center 5.27 GHz 10 MHz/ Span 100 MHz A D T
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For CHAIN(O) : CH62

RERY 1 MHz [T4] MP WIEW Marker 1 [T1]
WEVY 3 MHz -21 08 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 25303 GHz
Offset 11 dB Detta 2 [T1]
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-0 0231 02 A0 ’ dy
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-50
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For CHAIN(0) : CH102
RERY 1 MHz [T4] MP WIEW Marker 1 [T1]
WEVY 3 MHz -24 18 dBm
g1 _ Ref 21 dBm At 2008 ST 20 ms 5 48274 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 54 70 MHz
D01 1.82 dBim
0 ey
/J - \H
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a0 /‘}[/ \\\ , 4
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40 s i
-50
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i T T T T T T T T 18z e
Center 5.51 GHz 10 MHz /! Span 100 MHz A D T
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For CHAIN(O) : CH110

RERY 1 MHz [T4] MP WIEW Marker 1 [T1]

WEVY 3 MHz 18 57 dBm

21 _ Ref 21 dBm Att 20 dB ST 20 ms 5502149 GHz
Offset 11 dB Detta 2 [T1]

0.00 B
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For CHAIN(O) : CH134

REMY 1 MHZ [T1] MP B Marker 1 [T1]

WEVY 3 MHz 15 56 dBm

21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 E24E7 GHz
Difset 11 dB Detta 2 [T1]
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i " Rl e
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-40
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Center 5.67 GHz 10 MHz/ Span 100 MHz A D T
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For CHAIN(1) : CH38

RERY 1 MHz [T4] MP WIEW Marker 1 [T1]

WEVY 3 MHz -20 25 dBm

21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 1287 GHz
Offset 11 dB Detta 2 [T1]

0.00 B

10 55 16 MHz

D1 5.75 dBm

1 / »\\E
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-40
-50
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For CHAIN(1) : CH46

REMY 1 MHZ [T1] MP B Marker 1 [T1]
WEW 3 MHZ 17 56 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 19637 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 EHEbd-d £2.065 MHz
D /WN\N\—W
10 l/ \\ i
1 W}.ﬁr E
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-50
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Certer 5.23 GHz 10 MHz/ Span 100 MHz A D T
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For CHAIN(1) : CH54

RERY 1 MHz [T4] MP WIEW Marker 1 [T1]
WEVY 3 MHz 1790 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 240958 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 o 7 80 MHz
O o T T TTT

1 ]
D2-1790dBm | ﬂ\N"/ N\\“

I I I I I I I I I Ig28
Center 5.27 GHz 10 MHz/ Span 100 MHz A D T

For CHAIN(1) : CH62

REMY 1 MHZ [T1] MP B Marker 1 [T1]

WEVY 3 MHz =21 14 dBm

21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 25255 GHr
Offset 11 dB Detta 2 [T1]

0.00 B

10 55 46 MHZ

D1 486 dBm

1 »// \‘h“x i
-0 0231 14 AT

T T THZ 8
Center 5.31 GHz 10 MHz/ Span 100 MHz A D T
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For CHAIN(1) : CH102

RERY 1 MHz [T4] MP WIEW Marker 1 [T1]
WEVY 3 MHz -24 41 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 45522 GHr
Offset 11 dB Detta 2 [T1]
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D L ¢ ——

. |/ b

D2 -24.41 dBm W

a0 1'I'L_|

-50
-6l
-0
F FR “
9 T T T T T T T T T raze
Certer 5.51 GHz 10 MHz/ Span 100 MHz A D T

For CHAIN(1) : CH110

REMY 1 MHZ [T1] MP B Marker 1 [T1]
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21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 50669 GHz
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For CHAIN(1) : CH134

REVY 1 MHz

[T1] WP WIBW

B 3 Hz
o1 _ Ret 21 dBim att 2008 ST 20 ms
Offset {1 6B
10 LT Aod B
; [ \

1 w/r’
0 DZ-18.5) ?fﬂ N M““r‘]

W

-30

-40

-5

-0

-7

F

=79

| | | | | | | |
Center 5.67 GHz 10 MHz/

|
Span 100 MHz

Marker 1 [T1]
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Detta 2 [T1]
0.00dB
7417 MHz

Report No.: RF120120E03-1 R2 150
Cancels and replaces the report No.: RF120120E03-1 R1 dated: May 03, 2012

Report Format Version 4.2.0




PUVE

B UE
va\‘a

7828

44 PEAK POWER EXCURSION MEASUREMENT

4.4 1 LIMITS OF PEAK POWER EXCURSION MEASUREMENT
Shall not exceed 13 dB.

4.4.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
Spectrum Analyzer E4446A MY48250254 | July 12, 2011 July 11, 2012
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date : Apr. 12, 2012

4.4.3 TEST PROCEDURE

1) Set RBW =1 MHz, VBW = 3 MHz, Detector = peak.

2) Trace mode = max-hold. Allow the sweeps to continue until the trace
stabilizes.

3) Use the peak search function to find the peak of the spectrum.
4) Measure the PPSD.

(Detector = RMS, Sweep time = auto, trigger set to “free run”, Trace average at
least 100 traces in power averaging mode.)

5) Compute the ratio of the maximum of the peak-max-hold spectrum to the
PPSD.

4.4 4 DEVIATION FROM TEST STANDARD
No deviation

4.4.5 TEST SETUP

EUT [ SPECTRUM

10dB ATTENUATION ANALYZER
PAD

4.4.6 EUT OPERATING CONDITIONS

The software provided by client to enable the EUT under transmission
condition continuously at specific channel frequencies individually.
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447 TEST RESULTS
Single chain - 802.11a

CHANNEL FggéﬂgﬁéY \;I«ESJKE PPSD EX(?E::ION LIMIT PASS/FAIL
(MHz2) (dBm) | (dBm) (dB) (dB)
36 5180 12.90 3.43 9.47 13 PASS
40 5200 12.45 3.05 9.40 13 PASS
48 5240 12.83 3.22 9.61 13 PASS
52 5260 14.53 5.31 9.22 13 PASS
60 5300 15.00 5.50 9.50 13 PASS
64 5320 14.87 5.41 9.46 13 PASS
100 5500 13.12 3.57 9.55 13 PASS
116 5580 14.94 5.49 9.45 13 PASS
132 5660 15.13 5.58 9.55 13 PASS
140 5700 11.84 2.24 9.60 13 PASS
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PEAK VALUE
CH36

REVY 1 MHz [T1] WP WIBW

Marker 1 [T1]
WEI 3 MHZ 12,90 dBm
21 _ Ref 21 dBm Att 20 dB SWT 20 ms 515420 GHz
Offzset 11 dB 1
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D / \
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-40
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-7
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I I I I I I I I I
Center 518 GHz 5 hMHz! Span 50 MHz A D T

REWY 1 MHz [T1] RM WIEW Marker 1 [T1]
WERY 3 MHZ 343 dBm
21 _ Ref 21 dBm At 20 B ST 20 ms 5 18660 GHz
Crifset 11 dB
10 T
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1]

. / \

-30

-50
60|_SWP 10001 100
=70
- i i i i i i i i i 1878
Center 5.18 GHz 5 MHz/ Span 50 MHz A D T
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PEAK VALUE
CH40

21 5

Ref 21 dBm At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] WP WIBW

Offset 11 dB

\
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N
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—

=20

A
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|
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|
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Marker 1 [T1]
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A D T

PPSD
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21 5

Ref 21 dBm At 20 dB
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-30

-40

-5

-0

SP 100 af 100

-7

=79

|
Center 5.2 GHz

|
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A D T
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PEAK VALUE
CH48

21 5

Ref 21 dBm

At 20 dB
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PEAK VALUE
CH52
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PEAK VALUE
CHG60
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PEAK VALUE
CH64

REVY 1 MHz [T1]MP VIEW Marker 1 [T1]
WEVY 3 MHz 14 87 dBm
oq _ Fef 21 dbm Att 20 dB ST 20 ms 532420 GHT
- T

Offset 11 dB

o T,

-30

-40

-5

-0

-7

=79

I I I I I I I I I
Center 5.32 GHz 5 hMHz! Span 50 MHz A D T

REMY 1 MHZ [T1] Rt WIEW Marker 1 [T1]
WEVY 3 MHz 541 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 31540 GHz
Offset 11 dB
10 1

. S

-30

-40

-5

60 SP 100 af 100

-7

=79

1 1 1 1 1 1 1 1 1 LT3
Center 5.32 GHz 5 hMHz! Span 50 MHz A D T

Report No.: RF120120E03-1 R2 158 Report Format Version 4.2.0
Cancels and replaces the report No.: RF120120E03-1 R1 dated: May 03, 2012




PEAK VALUE
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PEAK VALUE
CH116
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PEAK VALUE
CH132
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PEAK VALUE
CH140
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Multiple chain - 802.11a

CHAN. PEAK VALUE PPSD PEAK EXCURSION LIMIT
CHAN. | FREQ. (dBm) (dBm) (dB) (dB) P::E/
(MHz) | CHAINO | CHAIN1 | CHAINO | CHAIN1 | CHAINO | CHAIN1
36 5180 8.02 10.41 -1.10 -0.21 9.12 10.62 13 |PASS

40 5200 8.13 10.46 -1.05 -0.10 9.18 10.56 13 |PASS

48 5240 9.43 11.20 0.10 0.38 9.33 10.82 13 PASS

52 5260 12.48 13.95 2.49 3.20 9.99 10.75 13 PASS

60 5300 12.07 12.77 2.68 2.39 9.39 10.38 13 |PASS

64 5320 12.08 12.94 2.76 2.29 9.32 10.65 13 PASS

100 5500 10.53 11.86 1.13 0.92 9.40 10.94 13 PASS

116 5580 11.23 13.27 2.21 2.59 9.02 10.68 13 PASS

132 5660 11.62 13.03 2.51 2.76 9.1 10.27 13 PASS

140 5700 8.55 9.03 -0.98 -1.46 9.53 10.49 13 PASS
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PEAK VALUE
For chain(0) : CH36
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PEAK VALUE
For chain(0) : CH40
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PEAK VALUE
For chain(0) : CH48
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802.11n (20MHz)

CHAN. PEAK VALUE PPSD PEAK EXCURSION LMt | pass
CHAN. | FREQ. (dBm) (dBm) (dB) (dE) EAIL

(MHz) | CcHAINO | CHAIN1 | CHAINO | CHAIN1 | CHAINO | CHAIN1
36 5180 8.36 8.83 -1.28 -0.60 9.64 9.43 13  |PASS
40 5200 8.03 10.81 -1.35 0.24 9.38 10.57 13 |PASS
48 5240 9.74 9.76 0.21 0.31 9.53 9.45 13 PASS
52 5260 10.97 11.15 1.60 1.52 9.37 9.63 13 PASS
60 5300 11.23 11.19 1.75 1.47 9.48 9.72 13 PASS
64 5320 10.64 10.70 1.85 1.18 8.79 9.52 13 PASS
100 5500 10.31 10.78 1.40 0.97 8.91 9.81 13 PASS
116 5580 11.02 10.66 1.44 1.14 9.58 9.52 13 PASS
132 5660 11.01 10.95 1.94 1.49 9.07 9.46 13 PASS
140 | 5700 9.38 8.87 0.18 -0.86 9.20 9.73 13 |PASS
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PEAK VALUE
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PEAK VALUE
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PEAK VALUE
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PEAK VALUE
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PEAK VALUE
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PEAK VALUE
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802.11n (40MHz)

CHAN. PEAK VALUE PPSD PEAK EXCURSION LMt | pass;
CHAN. | FREQ. (dBm) (dBm) (dB) (dB) FAIL

(MHz) | CHAINO | CHAIN1 | CHAINO | CHAIN1 | CHAINO | CHAIN1
38 5190 6.63 6.36 -2.59 -3.60 9.22 9.96 13 |PASS
46 5230 7.70 8.83 -1.87 -1.37 9.57 10.20 13 PASS
54 5270 7.75 8.93 -1.65 -1.33 9.40 10.26 13 PASS
62 5310 5.44 5.23 -3.85 -4.52 9.29 9.75 13 PASS
102 5510 2.65 1.89 -7.05 -7.57 9.70 9.46 13 PASS
110 | 5550 7.80 8.07 -1.65 -1.46 9.45 9.53 13 |PASS
134 | 5670 7.90 8.30 -1.61 -1.50 9.51 9.80 13 |PASS
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For chain(0) : CH54

REVY 1 MHz [T1] WP WIBW
WERY 3 MHZ
21 _ Ref 21 dBm At 20 B ST 20 ms
Offset 11 dB
1
10

\\

=20 FR JIAAJr/’NJJ

N

-30

T,

-40

-5

-0

-7

=79

| | | | | |
Center 5.27 GHz 10 MHz/

| |
Span 100 MHz

Marker 1 [T1]
775 dBm
927700 GHz

PPSD
For chain(0) : CH54

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

. /

/

-40

-5

60 SP 100 af 100

-7

=79

| | | | | |
Center 5.27 GHz 10 MHz/

| |
Span 100 MHz

Marker 1 [T1]
-1 65 dBm
927800 GHz

Report No.: RF120120E03-1 R2
Cancels and replaces the report No.: RF120120E03-1 R1

208
dated: May 03, 2012

Report Format Version 4.2.0




PEAK VALUE
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|
Span 100 MHz

Marker 1 [T1]
-1.37 dBm
9.24520 GHz

2]

A T
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PEAK VALUE
For chain(1) : CH54

REWY 1 MHz [T1] MP WIEN Marker 1 [T1]
WERY 3 MHZ 595 dBm
Fef 21 dBm At 20 dB ST 20 ms 9.28300 GHz

Offset 11 dB

21 5

1

/ \

-0 - MM \\\J.«MA.".JV. "
W M

-30

-40

-5

-0

-7

=79

| | | | | | | | |
Center 5.27 GHz 10 MHz/ Span 100 MHz A D T

PPSD
For chain(1) : CH54
REVY 1 MHz [T1] Rt WIEM Marker 1 [T1]
WEI 3 MHZ -1.33 dBm
91 _ Fef 21 dBm At 20 dB ST 20 ms 5.25400 GHz
Offset 11 dB
10

. / \
/ N

-40
-50
60|_SWP 10001 100
=70
- i i i i i i i i i 1878
Center 5.27 GHz 10 MHz! Span 100 MHz A D T
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PEAK VALUE
For chain(1) : CH62

REW 1 MHz [T1] WP WIEA Marker 1 [T1]
WEW 3 MHZ 5.23 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 52620 GHz
Offzset 11 dB
10 :
0 W‘H
. / \\
-0 !
-40
-50
-6l
9 T T T T T T T T T raze
Center 5.31 GHz 10 MHz! Span 100 MHz A D T
PPSD
For chain(1) : CH62
REW 1 MHz [T1] R WIEW Marker 1 [T1]
WEW 3 MHZ -4 52 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 52520 GHz
Offzset 11 dB
10
] 1

. |

-30

-40

-5

60 SP 100 af 100

-7

=79

| | | | |
Center 5.31 GHz 10 MHz/

|
Span 100 MHz
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PEAK VALUE
For chain(1) : CH102

REVY 1 MHz
WERY 3 MHZ

Ref 21 dBm At 20 dB ST 20 ms

21 5

[T1] WP WIBW

Offset 11 dB

=20

-30

-40

-5

-0

-7

=79

| | | | | | |
Center 5.51 GHz 10 MHz/

| |
Span 100 MHz

Marker 1 [T1]
1.89 dBm
249640 GHz

PPSD
For chain(1) : CH102

REVY 1 MHz
WERY 3 MHZ

Ref 21 dBm At 20 dB ST 20 ms

21 5

[T1] R WIEW

Offset 11 dB

=20

-30

-40

-5

60 SP 100 af 100

-7

=79

| | | | | | |
Center 5.51 GHz 10 MHz/

| |
Span 100 MHz

Marker 1 [T1]
-7.57 dBm
949440 GHz
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PEAK VALUE
For chain(1) : CH110

REVY 1 MHz [T1] WP WIBW
WERY 3 MHZ
21 _ Ref 21 dBm At 20 B ST 20 ms
Offset 11 dB
1
10

=20

"'v“rﬂw‘"lM

-30

-40

-5

-0

-7

=79

| | | | |
Center 5.55 GHz 10 MHz/

|
Span 100 MHz

Marker 1 [T1]
8.07 dBm
9.55280 GHz

PPSD
For chain(1) : CH110

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

. |

-30

-40

-5

60 SP 100 af 100

-7

=79

| | | | |
Center 5.55 GHz 10 MHz/

|
Span 100 MHz

Marker 1 [T1]
-1 .46 dBm
9.53540 GHz
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PEAK VALUE
For chain(1) : CH134

REVY 1 MHz [T1] WP WIBW
WERY 3 MHZ
21 _ Ref 21 dBm At 20 B ST 20 ms
Offset 11 dB
1
10

/

a0 i, W’\J\M

Marker 1 [T1]
§.30 dBm
3 63360 GHz

L "
-30
-40
-50
-6l
9 T T T T T T T T T raze
Certer 567 GHz 10 MHz/ Span 100 MHz A D T
PPSD
For chain(1) : CH134
REMY 1 MHZ [T1] Rt WIEW Marker 1 [T1]
WEW 3 MHZ -1 50 dBim
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 ESS00 GHz
Offset 11 dB
10

. |

_/

-40

-5

60 SP 100 af 100

-7

=79

| | | | |
Center 5.67 GHz

10 MHz/

|
Span 100 MHz
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PUVE

B UE
sxu\‘a

7828

4.5 PEAK POWER SPECTRAL DENSITY MEASUREMENT
4.5.1 LIMITS OF PEAK POWER SPECTRAL DENSITY MEASUREMENT

Frequency Band Limit

5.15 ~ 5.25GHz 4dBm

5.25 ~ 5.35GHz 11dBm
5.47 — 5.725GHz 11dBm

5.725 ~ 5.825GHz 17dBm

4.5.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
Spectrum Analyzer E4446A MY48250254 | July 12, 2011 July 11, 2012
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date : Apr. 12, 2012

4.5.3 TEST PROCEDURES

1) Set span to encompass the entire emission bandwidth (EBW) of the signal.
2) Set RBW = 1 MHz, Set VBW = 3 MHz, Detector = RMS

3) Sweep time = auto, trigger set to “free run”.
4) Trace average at least 100 traces in power averaging mode.

5) Record the max value

4.5.4 DEVIATION FROM TEST STANDARD

No deviation

4.5.5 TEST SETUP

EUT | SPECTRUM
10dB ATTENUATION ANALYZER

PAD
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4.5.6 EUT OPERATING CONDITIONS
Same as 4.3.6
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4.5.7 TEST RESULTS

Single chain - 802.11a

MAXIMUM
CHANNEL LRI AR PSD (dBm) LIMIT PASS/FAIL
(MHz) (dBm)

36 5180 3.43 4 PASS

40 5200 3.05 4 PASS

48 5240 3.22 4 PASS

52 5260 5.31 11 PASS

60 5300 5.50 11 PASS

64 5320 5.41 11 PASS

100 5500 3.57 11 PASS

116 5580 5.49 11 PASS

132 5660 5.58 11 PASS

140 5700 2.24 11 PASS

CH36
RER 1 MHZ [T1] RM WIEW Marker 1 [T1]
WENY 5 MHZ 3.43 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 18660 GHz
Offset 11 B

10 T

0 T e }
-10 / \
/ \
-30
o
-50
g0 | S¥P 100 of 100
@
9 T T T T T T T T T raze

Center 518 GHz 5 hiHz/! Span 50 MHz | A D T |
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CH40

91 _ Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

SP 100 af 100

| |
Center 5.2 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
3.05 dBm
9205320 GHz

A D T

CH48

Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

21 5

Offset 11 dB

SP 100 af 100

| |
Center 5.24 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
3.22 dBm
9.24640 GHz

A D T
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CH52

REW 1 MHz [T1] R WIEW Marker 1 [T1]
WERY 3 MHZ 531 dBm
21 _ Ref 21 dBm Att 20 dB SWT 20 ms 5 26640 GHz
Offzset 11 dB
10 :

+

o /’

A N

SP 100 af 100

1 1 1 1 1 1 1 1 1 LT3
Center 5.26 GHz 5 hMHz! Span 50 MHz A D T

CH60

REWY 1 MHz [T1] RM WIEW Marker 1 [T1]
WERY 3 MHZ 5 50 dBm
Fef 21 dBm At 20 dB ST 20 ms 5.530430 GHz

Offset 11 dB

21 5

-30 J/
-40
-50
60|_SWP 10001 100
=70
- i i i i i i i i i 1878
Center 5.3 GHz 5 MHz/ Span 50 MHz A D T
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CH64

REVY 1 MHz [T1] RM WIEW Marker 1 [T1]
WEVY 3 MHz 541 dBm
et 21 dBm Att 20 dB ST 20 ms 5731540 GHT

Offset 11 dB

21 5

SP 100 af 100

1 1 1 1 1 1 1 1 1 LT3
Center 5.32 GHz 5 hMHz! Span 50 MHz A D T

CH100

REWY 1 MHz [T1] RM WIEW Marker 1 [T1]
WERY 3 MHZ 357 dBm
Fef 21 dBm At 20 dB ST 20 ms 249430 GHz

Offset 11 dB

21 5

SP 100 af 100

1 1 1 1 1 1 1 1 1 LT3
Center 5.5 GHz 5 hMHz! Span 50 MHz A D T
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CH116

REWY 1 MHz [T1] RM WIEW Marker 1 [T1]
WERY 3 MHZ 5 49 dBm
21 _ Ref 21 dBm Att 20 dB SWT 20 ms 55740 GHz
Crifset 11 dB
10 :

-40

-50

60| Y1000t 100

-0

9 T T T T T T T T T raze
Certer 5.58 GHz 5 MHz! Span 50 MHz A D T

CH132

REVY 1 MHz [T1] Rt WIEM

Marker 1 [T1]
WERY 3 MHZ 5 55 dBm
21 _ Ref 21 dBm Att 20 dB SWT 20 ms 5 BSEO0 GHz
Crifset 11 dB
10 L
+ P o b
0 / N

SP 100 af 100

1 1 1 1 1 1 1 1 1 LT3
Center 5.66 GHz 5 hMHz! Span 50 MHz A D T
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CH140

91 _ Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

=20

-30

-40

-5

60 SP 100 af 100

-7

=79

| |
Center 5.7 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
2.24 dBm
569490 GHz
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Multiple chain - 802.11a

PSD (dBm) TOTAL MAX.
o | | s

CHAIN (0) CHAIN (1) (dBm) (dBm)
36 5180 -1.10 -0.21 2.35 3.91 PASS
40 5200 -1.05 -0.10 2.40 3.91 PASS
48 5240 0.10 0.38 3.15 3.91 PASS
52 5260 2.49 3.20 5.82 10.91 PASS
60 5300 2.68 2.39 5.49 10.91 PASS
64 5320 2.76 2.29 5.50 10.91 PASS
100 5500 1.13 0.92 3.95 9.23 PASS
116 5580 2.21 2.59 5.39 9.23 PASS
132 5660 2.51 2.76 5.58 9.23 PASS
140 5700 -0.98 -1.46 1.76 9.23 PASS

Note: Method 1 of power density measurement of KDB 662911 is using for calculating total
power density. Total power density is summing entire spectra across corresponding

frequency bins on the various outputs by computer

For Operated in 5150MHz ~ 5250MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5250MHz ~ 5350MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) =6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5470MHz ~ 5600MHz & 5650MHz ~ 5725MHz bands:
Directional gain = gain of antenna element + 10 log (# of TX antenna elements)

Effective Legacy Gain (dBi) = 7.77
The effective legacy gain is 7.77dBi, therefore the limit needs to reduce.
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For CHAIN(0) : CH36

REWY 1 MHz [T1] RM WIEW Marker 1 [T1]
WERY 3 MHZ -4 10 dBm
Fef 21 dBm At 20 dB ST 20 ms 918630 GHz

Offset 11 dB

21 5

. / \
/ \

-50

g0 | S¥P 100 of 100

194 i I I I I I I I I Tgz8
Certer 5158 GHz S biHz! Span 50 MHz A D T

For CHAIN(O) : CH40

REWY 1 MHz [T1] RM WIEW Marker 1 [T1]
WEVY 3 MHz -1 .05 dBm
21 _ Ref 21 dBm At 20 B ST 20 ms 5 20620 GHz
Crifset 11 dB
10
1
1]

. / \

-40
-50
60|_SWP 10001 100
=70
- i i i i i i i i i 1878
Center 5.2 GHz 5 MHz/ Span 50 MHz A D T
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For CHAIN(O) : CH48

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

MIRMYIEN - orker 1 [T1]

040 cBm
324410 GHz

Offset 11 dB

=20

-30

-40

-5

SP 100 af 100

-0

-7

=79

| | | | |
Center 5.24 GHz 5 hMHz!

|
Span 50 WMHz

For CHAIN(0) : CH52

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

MIRMYIEN - orker 1 [T1]

249 dBm
326410 GHz

Offset 11 dB

=20

-30

-40

-5

60 SP 100 af 100

-7

=79

| | | | |
Center 5.26 GHz 5 hMHz!

2]

|
Span 50 WMHz A T
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For CHAIN(O) : CH60

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[THRMMEN  erker 1 T1]

263 dBm
330430 GHz

Offset 11 dB

. /

-30

-40

-5

SP 100 af 100

-0

-7

=79

| | | | |
Center 5.3 GHz

5 hMHz!

|
Span 50 WMHz A D T

For CHAIN(O) : CH64

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

MIRMYBN ke 1 [T1]

276 dBm
332300 GHz

Offset 11 dB

. /

-40

-5

60 SP 100 af 100

-7

=79

| | | | |
Center 5.32 GHz

5 hMHz!

T THZ S
Span 50 WMHz A D T
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For CHAIN(0) : CH100

91 _ Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

MIRMYBN ke 1 [T1]

143 dBm
349340 GHz

Offset 11 dB

=20

-30

-40

-5

SP 100 af 100

-0

-7

=79

| |
Center 5.5 GHz

5 hMHz!

|
Span 50 WMHz A D T

For CHAIN(O) : CH116

91 _ Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

MIRMYBN ke 1 [T1]

2.2 dBm
357330 GHz

Offset 11 dB

=20

-30

o

~

-5

60 SP 100 af 100

-7

=79

| |
Center 5.53 GHz

5 hMHz!

T THZ S
Span 50 WMHz A D T
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For CHAIN(O) : CH132

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[THRMMEN  erker 1 T1]

251 dBm
3 3360 GHz

Offset 11 dB

. /

-30

-40

-5

SP 100 af 100

-0

-7

=79

| | | | |
Center 5.66 GHz

5 hMHz!

|
Span 50 WMHz A D T

For CHAIN(O) : CH140

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

MIRMYBN ke 1 [T1]

-0.93 dBm
3 69390 GHz

Offset 11 dB

. J

/

-40

-5

60 SP 100 af 100

-7

=79

| | | | |
Center 5.7 GHz

5 hMHz!

T THZ S
Span 50 WMHz A D T
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For CHAIN(1) : CH36

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

.

=20

/

-30

-40

-5

60 SP 100 af 100

-7

79

| | | | |
Center 518 GHz 5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
-0.21 dBm
5218640 GHz

A D T

For CHAIN(1) : CH40

Ref 21 dBm At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

21 5

Offset 11 dB

-

=20

/

-30

-40

-5

60 SP 100 af 100

-7

79

| |
Center 5.2 GHz 5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
-0.10 dBm
5.20490 GHz

2]

A T
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For CHAIN(1) : CH48

21 5

Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

=20

-30

-40

-5

SP 100 af 100

-0

-7

=79

| |
Center 5.24 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]

324570 GHz

0.35 dBm

For CHAIN(1) : CH52

21 5

Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

=20

-30

-40

-5

-0

SP 100 af 100

-7

=79

| |
Center 5.26 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]

326620 GHz

A D

3.20 dBm

T
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For CHAIN(1) : CH60

91 _ Ref 21 dBm

REVY 1 MHz
WERY 3 MHZ

At 20 dB ST 20 ms

MIRMYBN ke 1 [T1]

239 dBm
330630 GHz

Offset 11 dB

=20

-30

-40

-5

SP 100 af 100

-0

-7

=79

| |
Center 5.3 GHz

5 hMHz!

|
Span 50 WMHz A D T

For CHAIN(1) : CH64

91 _ Ref 21 dBm

REVY 1 MHz
WERY 3 MHZ

At 20 dB ST 20 ms

MIRMYBN ke 1 [T1]

229 dBm
331340 GHz

Offset 11 dB

=20

-30

-40

L

-5

60 SP 100 af 100

-7

=79

| |
Center 5.32 GHz

5 hMHz!

T THZ S
Span 50 WMHz A D T

Report No.: RF120120E03-1 R2

Cancels and replaces the report No.: RF120120E03-1 R1

236
dated: May 03, 2012

Report Format Version 4.2.0




For CHAIN(1) : CH100

21 5

Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

=20

-30

-40

-5

SP 100 af 100

-0

-7

=79

| |
Center 5.5 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]

349380 GHz

082 dBm

For CHAIN(1) : CH116

21 5

Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

=20

-30

-40

-5

-0

SP 100 af 100

-7

=79

| |
Center 5.53 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]

357390 GHz

A D

259 dBm

T
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For CHAIN(1) : CH132

REVY 1 MHz [T1] Rt WIEM
WERY 3 MHZ
21 _ Ref 21 dBm At 20 B ST 20 ms
Offset 11 dB
10
1
0 Mv—wvmh

. /

-30

-40

™

-5

SP 100 af 100

-0

-7

=79

| | | | |
Center 5.66 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
2.76 dBm
3 66620 GHz

For CHAIN(1) : CH140

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

. /

-40

-5

60 SP 100 af 100

-7

=79

| | | | |
Center 5.7 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
-1 .46 dBm
369440 GHz

A D T
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802.11n (20MHz)

PSD (DBM) TOTAL MAX.
CHAN. | CHAN. FREQ. ;:&IE; Ry P?pii /

(MHz) CHAIN (0) CHAIN (1) (dBm) (dBm)
36 5180 -1.28 -0.60 2.07 3.91 PASS
40 5200 -1.35 0.24 2.50 3.91 PASS
48 5240 0.21 0.31 3.11 3.91 PASS
52 5260 1.60 1.52 4.43 10.91 PASS
60 5300 1.75 1.47 4.61 10.91 PASS
64 5320 1.85 1.18 4.53 10.91 PASS
100 5500 1.40 0.97 4.19 9.23 PASS
116 5580 1.44 1.14 4.15 9.23 PASS
132 5660 1.94 1.49 4.71 9.23 PASS
140 5700 0.18 -0.86 2.68 9.23 PASS

Note: Method 1 of power density measurement of KDB 662911 is using for calculating total
power density. Total power density is summing entire spectra across corresponding

frequency bins on the various outputs by computer

For Operated in 5150MHz ~ 5250MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5250MHz ~ 5350MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) =6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5470MHz ~ 5600MHz & 5650MHz ~ 5725MHz bands:
Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 7.77

The effective legacy gain is 7.77dBi, therefore the limit needs to reduce.
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For CHAIN(0) : CH36

REWY 1 MHz [T1] RM WIEW Marker 1 [T1]
WERY 3 MHZ -1 .28 dBm
Fef 21 dBm At 20 dB ST 20 ms 5218300 GHz

Offset 11 dB

21 5

. / \
/ \
0 //

-50

g0 | S¥P 100 of 100

194 i I I I I I I I I Tgz8
Certer 5158 GHz S biHz! Span 50 MHz A D T

For CHAIN(O) : CH40

REWY 1 MHz [T1] RM WIEW Marker 1 [T1]
WEW 3 hiHZ -1 .35 dBm
21 _ Ref 21 dBm At 20 B ST 20 ms 5 20540 GHz
Crifset 11 dB
10
1
1]

. / \
/ \

-40
-50
60|_SWP 10001 100
=70
- i i i i i i i i i 1878
Center 5.2 GHz 5 MHz/ Span 50 MHz A D T
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For CHAIN(O) : CH48

21 5

Ref 21 dBm At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

=20

-30

-40

-5

SP 100 af 100

-0

-7

=79

| | | | |
Center 5.24 GHz 5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
0.21 dBm
9.23510 GHz

For CHAIN(0) : CH52

21 5

Ref 21 dBm At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

=20

-30

-40

-5

-0

SP 100 af 100

-7

=79

| | | | |
Center 5.26 GHz 5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
160 dBm
9.25470 GHz

2]

A T
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For CHAIN(O) : CH60

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

. J

-30

-40

-5

SP 100 af 100

-0

-7

=79

| | |
Center 5.3 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
1.75 dBm
9.530620 GHz

For CHAIN(O) : CH64

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

. /

-30

-40

-5

60 SP 100 af 100

-7

=79

| | |
Center 5.32 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
1.85 dBm
9.532600 GHz

A D T

Report No.: RF120120E03-1 R2
Cancels and replaces the report No.: RF120120E03-1 R1

242
dated: May 03, 2012

Report Format Version 4.2.0




For CHAIN(0) : CH100

91 _ Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

=20

-30

-40

-5

SP 100 af 100

-0

-7

=79

| |
Center 5.5 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
1.40 dBm
949350 GHz

For CHAIN(O) : CH116

91 _ Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

H-

=20

-30

-40

-5

60 SP 100 af 100

-7

=79

| |
Center 5.53 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
1.44 dBm
9.58360 GHz

A D T
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For CHAIN(O) : CH132

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

=20

-30

/

-40

-5

SP 100 af 100

-0

-7

=79

| | | | |
Center 5.66 GHz 5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
1.94 dBm
365470 GHz

For CHAIN(O) : CH140

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

5

=20

-30

-40

-5

60 SP 100 af 100

-7

=79

| | | | |
Center 5.7 GHz 5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
048 dBm
5.69420 GHz

2]

A T
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For CHAIN(1) : CH36

21 5

Ref 21 dBm At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

1

N

=20

\

-30

N

-40

-5

-0

SP 100 af 100

-7

=79

| | |
Center 518 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
-0.60 dBm
918730 GHz

A D T

For CHAIN(1) : CH40

Ref 21 dBm At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

21 5

Offset 11 dB

=20

-30

-40

-5

-0

SP 100 af 100

-7

=79

|
Center 5.2 GHz

|
5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
0.24 dBm
920670 GHz

A D T
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For CHAIN(1) : CH48

91 _ Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

MIRMYBN ke 1 [T1]

0.31 dBm
324530 GHz

Offset 11 dB

=20

-30

-40

-5

SP 100 af 100

-0

-7

=79

| |
Center 5.24 GHz

5 hMHz!

|
Span 50 WMHz A D T

For CHAIN(1) : CH52

91 _ Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[THRMMEN  erker 1 T1]

1.52 dBm
326610 GHz

Offset 11 dB

=20

-30

-40

-5

60 SP 100 af 100

-7

=79

| |
Center 5.26 GHz

5 hMHz!

T THZ S
Span 50 WMHz A D T
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For CHAIN(1) : CH60

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

MIRMYIEN - orker 1 [T1]

1.47 dBm
330710 GHz

Offset 11 dB

=20

-30

-40

-5

SP 100 af 100

-0

-7

=79

| | | | |
Center 5.3 GHz 5 hMHz!

|
Span 50 WMHz

For CHAIN(1) : CH64

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

MIRMYIEN - orker 1 [T1]

148 dBm
332580 GHz

Offset 11 dB

=20

-30

-40

-5

60 SP 100 af 100

-7

=79

| | | | |
Center 5.32 GHz 5 hMHz!

2]

|
Span 50 WMHz A T
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For CHAIN(1) : CH100

91 _ Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

. /

-30

-40

-5

SP 100 af 100

-0

-7

=79

| | |
Center 5.5 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
0.97 dBm
249360 GHz

For CHAIN(1) : CH116

91 _ Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

. J

-40

L
-50

60 SP 100 af 100

-7

=79

| | |
Center 5.53 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
1.4 dBm
9.57520 GHz

A D T
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For CHAIN(1) : CH132

21 5

Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

=20

-30

-40

-5

SP 100 af 100

-0

-7

=79

|
Center 5.66 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
1.49 dBm
365600 GHz

For CHAIN(1) : CH140

21 5

Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

Offset 11 dB

=20

-30

-40

-5

-0

SP 100 af 100

-7

=79

|
Center 5.7 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
-0.86 dBm
369360 GHz

A D T
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802.11n (40MHz)

PSD (DBM) TOTAL MAX.
CHAN. | CHAN. FREQ. ;:&IE; Ry P?:ISLI
(MHz) CHAIN (0) CHAIN (1) (dBm) (dBm)
38 5190 -2.59 -3.60 -0.08 3.91 PASS
46 5230 -1.87 -1.37 1.39 3.91 PASS
54 5270 -1.65 -1.33 1.43 10.91 PASS
62 5310 -3.85 -4.52 -1.19 10.91 PASS
102 5510 -7.05 -7.57 -4.34 9.23 PASS
110 5550 -1.65 -1.46 1.38 9.23 PASS
134 5670 -1.61 -1.50 1.40 9.23 PASS

Note: Method 1 of power density measurement of KDB 662911 is using for calculating total
power density. Total power density is summing entire spectra across corresponding

frequency bins on the various outputs by computer

For Operated in 5150MHz ~ 5250MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5250MHz ~ 5350MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) =6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5470MHz ~ 5600MHz & 5650MHz ~ 5725MHz bands:
Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 7.77

The effective legacy gain is 7.77dBi, therefore the limit needs to reduce.
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For CHAIN(O) : CH38

REVY 1 MHz [T1] Rt WIEM
WERY 3 MHZ

21 _ Ref 21 dBm At 20 B ST 20 ms

Offset 11 dB

10

1
0
. [_——’ﬁf_fﬁ

. /

Marker 1 [T1]
-2.59 dBm
920460 GHz

-30
-40
-50
60 SVWP 100 of 100
9 T T T T T T T T T raze
Center 5.19 GHz 10 MHz! Span 100 MHz A D T
For CHAIN(0) : CH46
REW 1 MHz [T1] R WIEW Marker 1 [T1]
WEW 3 MHZ -1.87 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 24400 GHz
Offzset 11 dB
10
1
1]
) hﬁ\r—‘l—\

. /

-30

-40

-5

60 SP 100 af 100

-7

=79

| | | | |
Center 5.23 GHz 10 MHz/

|
Span 100 MHz
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For CHAIN(0) : CH54

REWY 1 MHz [T1] RM WIEW Marker 1 [T1]
WERY 3 MHZ -1 85 dBm
21 _ Ref 21 dBm At 20 B ST 20 ms 5 27800 GHz
Crifset 11 dB
10
1
1]

. / \
/ \

-40

-50

60| Y1000t 100

i @

9 T T T T T T T T T raze
Certer 5.27 GHz 10 MHz/ Span 100 MHz A D T

For CHAIN(O) : CH62

REVY 1 MHz [T1] Rt WIEM

Marker 1 [T1]
WERY 3 MHZ _3.85 dBm
21 _ Ref 21 dBm Att 20 dB SWT 20 ms 5 52640 GHz
Crifset 11 dB
10
0 1

. / \
J \

-50
60|_SWP 10001 100
=70
- i i i i i i i i i 1878
Center 5.31 GHz 10 MHz! Span 100 MHz A D T
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For CHAIN(O) : CH102

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

MIRMYIEN - orker 1 [T1]

-7.05 cdBm
349400 GHz

Offset 11 dB

=20

-30

-40

-5

SP 100 af 100

-0

-7

=79

| | | | |
Center 5.51 GHz 10 MHz/

|
Span 100 MHz

For CHAIN(O) : CH110

Ref 21 dBm At 20 dB

21 5

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

MIRMYIEN - orker 1 [T1]

-1.65 dBm
354080 GHz

Offset 11 dB

=20

-30

-40

-5

60 SP 100 af 100

-7

=79

| | | | |
Center 5.55 GHz 10 MHz/

|
Span 100 MHz

2]

A T
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For CHAIN(O) : CH134

REVY 1 MHz [T1] Rt WIEM
WERY 3 MHZ
21 _ Ref 21 dBm At 20 B ST 20 ms
Offset 11 dB
10
1
1]

. |

.30 /

Marker 1 [T1]
-1 .61 dBm
3 66160 GHz

-40
-50
60 SVWP 100 of 100
- i i i i i i i i i 1878
Center 5.67 GHz 10 bHz! Span 100 MHz A D T
For CHAIN(1) : CH38
REW 1 MHz [T1] R WIEW Marker 1 [T1]
WERY 3 MHZ _3 B0 dBm
21 _ Ref 21 dBm Att 20 dB SWT 20 ms 5 20500 GHz
Offzset 11 dB
10
0 1

. /

-40

-5

60 SP 100 af 100

-7

=79

| | | | |
Center 519 GHz

10 MHz/

|
Span 100 MHz

A D T
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For CHAIN(1) : CH46

21 5

REVY 1 MHz
WERY 3 MHZ
Ref 21 dBm At 20 dB ST 20 ms

[T1] R WIEW

Offset 11 dB

=20

-30

-40

-5

-0

SP 100 af 100

-7

=79

| | | | | | | |
Center 5.23 GHz 10 MHz/

|
Span 100 MHz

Marker 1 [T1]
-1.37 dBm
9.24520 GHz

For CHAIN(1) : CH54

21 5

REVY 1 MHz
WERY 3 MHZ
Ref 21 dBm At 20 dB ST 20 ms

[T1] R WIEW

Offset 11 dB

=20

-30

-40

-5

-0

SP 100 af 100

-7

=79

| | | | | | | |
Center 5.27 GHz 10 MHz/

|
Span 100 MHz

Marker 1 [T1]
-1.33 dBm
5.25400 GHz

A D T
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For CHAIN(1) : CH62

REVY 1 MHz [T1] Rt WIEM

WERY 3 MHZ
91 _ Ref 21 dBm At 20 B ST 20 ms
Offset 11 dB
10
i} 1

. |

-30

-40

-5

60 SP 100 af 100

-7

79

| | | | |
Center 5.31 GHz 10 MHz/

| | | |
Span 100 MHz

Marker 1 [T1]
-4 52 dBm
9.32520 GHz

A D T

For CHAIN(1) : CH102

Ref 21 dBm At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 20 ms

[T1] R WIEW

21 5

Offset 11 dB

=20

-30

-40

-5

60 SP 100 af 100

-7

79

| |
Center 5.51 GHz 10 MHz/

| | | |
Span 100 MHz

Marker 1 [T1]
-7.57 dBm
949440 GHz

2]

A T
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For CHAIN(1) : CH110

REVY 1 MHz [T1] Rt WIEM
WERY 3 MHZ
21 _ Ref 21 dBm At 20 B ST 20 ms
Offset 11 dB
10
1
1]

. |

Marker 1 [T1]
-1 .46 dBm
9.53540 GHz

-40
-50
60 SVWP 100 of 100
9 T T T T T T T T T raze
Certer 5.55 GHz 10 MHz! Span 100 MHz A D T
For CHAIN(1) : CH134
REW 1 MHz [T1] R WIEW Marker 1 [T1]
WEW 3 MHZ -1.50 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 ESS00 GHz
Offzset 11 dB
10

. |

_/

-40

-5

60 SP 100 af 100

-7

=79

| | | | |
Center 5.67 GHz

10 MHz/

|
Span 100 MHz

A D T
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4.6 OCCUPIED BANDWIDTH MEASUREMENT
4.6.1 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
R
&S Spectrum FSP 40 100060 May 11,2011 |May 10, 2012
Analyzer
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date : Apr. 12, 2012

4.6.2 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer through an
attenuator. The bandwidth of the fundamental frequency was measured by
spectrum analyzer with 100 kHz RBW and 300 kHz VBW. The width of a
frequency band such that, below the lower and above the upper frequency limits,
the mean powers emitted are each equal to a specified percentage 0.5 %of the
total mean power of a given emission.

4.6.3 TEST SETUP

EUT [ SPECTRUM

10dB ATTENUATION ANALYZER
PAD

4.6.4 EUT OPERATING CONDITIONS

The software provided by client to enable the EUT under transmission
condition continuously at lowest, middle and highest channel frequencies
individually.
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4.6.5 TEST RESULTS

Single chain - 802.11a

CHANNEL CHANNEL FREQUENCY OCCUPIED BANDWIDTH
(MHz) (MHz)
36 5180 17.50
40 5200 17.40
48 5240 17.30
52 5260 18.30
60 5300 19.00
64 5320 19.20
100 5500 17.70
116 5580 18.70
132 5660 18.60
140 5700 17.20
CH36
RENY 300 kHz [T1] S& YIB! Marker 1 [T1]
7 Fef 21 dBm At 20 dB ;TTN;DM;LZ 519 85323 g?_'n;
; Offset 11 dB OB 17 .50 MHz
Temp 1 [T1 OBW]
10 1 -3.75 dBm

317140 GHz

WM\WW“MH Temp 2[T1 OBW]
] T _9.36 dBm

‘f 5.185890 GHz
a0 MAWM \‘M‘h,.;
=30 | 1'\.JII
40 W W

-5

-0

- @

T T T T
Span S0MHZ N

|
Center 518 GHz
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CH40

RENY 300 kHz [T1] S& YIB!

Marker 1 [T1]
WEI 1 MHz 4.84 dBm
g1 _ Fef 21 dBm Att 2008 ST 20 ms 5 30510 GHs
Offset 11 dB OB 17 40 MHz
Temp 1 [T1 OBW]
10 1 791 dBm
519140 GHz
Aot AT Temp 2(T1 OB
0 534 dBm
TI ! t 520880 GHz
0 ,

-50
-6l
-0
9 T T T T T T T T T raze
Certer 5.2 GHz & bHz! Span 50 MHz A D T
RENY 300 kHz MISEVEN e 71
WEW 1 MHZ 585 dBm
g1 _ Ref 21 dBm At 2008 ST 20 ms 524560 GHz
Offset 11 dB QY 17.30 MHz
Temp 1 [T1 OB
10 1 -7.14 dBm
523140 GHz
W\*M MM Temp 2 [T1 QB
il Y ] -5.09 dBm
T % 524570 GHz
-10
-0 .\hl MI\# i
-0 I
I
-50
-6l
-0
9 T T T T T T T T T raze
Certer 5.24 GHz & bHz! Span 50 MHz A D T
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CH52

RENY 300 kHz [T1] S8 WIEW Marker 1 [T1]
WEW 1 MHZ 7 88 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 26110 GHz
Offset 11 dB QY 15.30 MHz
1 Temp 1 [T1 OBWW]
10 -8.45 ciBm
525100 GHz
WWM Temp 2 [T1 OB
i -8.43 ciBm
Tj \{';2 526930 GHz
-10 L
20 J-.M Mmu A
-30 M«JWN . M\M
-40
-50
-6l
-0
9 T T T T T T T T T raze
Certer 5.26 GHz 5 MHz! Span 50 MHz A D T
RENY 300 kHz [T1] S8 WIEW Marker 1 [T1]
WEW 1 MHZ & 90 dBm
oq _ Fef 21 dbm Att 20 dB ST 20 ms 530470 GHz
Offset 11 dB QY 19.00 MHz
1 Temp 1 [T1 OBWW]
10 -10.03 cBm
529050 GHz
[“”‘FWWWNM Temp 2 [T1 OEW]
i} -3.59 dBm
T1 *{2 530950 GHz
10 i .
] 1 Y !
W"r‘
] W‘ P m
-40
-50
-6l
-0
9 T T T T T T T T T raze
Center 5.3 GHz 5 MHz! Span 50 MHz A D T
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CH64

RENY 300 kHz [T1] S& YIB!

Marker 1 [T1]
B 1 MHz 777 dEm
21 _ Ref 21 dBm Att 20 dB SWT 20 ms 5 52350 GHz
Offzset 11 dB OB 19.20 MHz
1 Temp 1 [T1 OBW]
10 -9.93 dBm

531050 GHz
MWM Temp 2 [T1 OEW]
0 -11.70 dBm
532870 GHz
2
[k
'20 WLYM P'WMM'W{J.“““*
-30

1 1 1 1 1 1 1 1 1 LT3
Center 5.32 GHz 5 hMHz! Span 50 MHz A D T

CH100

RENY 300 kHz [T1] S& YIB!

Marker 1 [T1]
B 1 MHz 571 dEm
21 Fef 21 dBm At 20 dB SWT 20 ms 5 49290 GHz
Offzset 11 dB OB 17.70 MHz
Temp 1 [T1 OBW]
10 1 -9.16 dBm
249110 GHz

fmwwww Temp 2 [T1 OBV
0 -7 45 dBm

T J/ t 550880 GHz
10 i

1 1 1 1 1 1 1 1 1 LT3
Center 5.5 GHz 5 hMHz! Span 50 MHz A D T
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CH116

RENY 300 kHz [T1] S& YIB!

Marker 1 [T1]
B 1 MHz 7 6@ dEm
21 _ Ref 21 dBm Att 20 dB SWT 20 ms 5 55410 GHz
Offzset 11 dB OB 15.70 MHz
1 Temp 1 [T1 OBW]
10 -10.73 dBm

5 57060 GHz
MWWWW Temp 2 [T1 OEWY]
0 1006 dBm
558530 GHz
5 g
-10 4 J

1 1 1 1 1 1 1 1 1 LT3
Center 5.53 GHz 5 hMHz! Span 50 MHz A D T

CH132

RENY 300 kHz [T1] S& YIB!

Marker 1 [T1]
B 1 MHz 7.1 dEm
21 _ Ref 21 dBm Att 20 dB SWT 20 ms 5 BS4E0 GHz
Offzset 11 dB OB 15.60 MHz
1 Temp 1 [T1 OBW]
10 -5.03 cdBm

5 65070 GHz
MWWWVM‘\ Temp 271 0B
i} I -9.62 dBm
'j;j kau? 5 66930 GHz
10 | A

' i

1 1 1 1 1 1 1 1 1 LT3
Center 5.66 GHz 5 hMHz! Span 50 MHz A D T
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CH140

REWY 300 kHz [T1] 54 WIEW Marker 1 [T1]
B 1 MHz 5.0 dEm
21 _ Ref 21 dBm Att 20 dB SWT 20 ms 5 F9590 GHz
Offzset 11 dB OB 17.20 MHz
Temp 1 [T1 OBW]
10 -5.55 dBm
969140 GHz

1
W‘W-MJN\ Temp 2 [T1 OBV
1] T4 W o -5.70 cBm

; 1‘ 9.70860 GHz
-10

20 | .J.HNM/ H\Mﬁw;

-3 ) MM %&l

40 W w:

-50
-6
=70
- i i i i i i i i i 1878
Center 5.7 GHz 5 MHz/ Span 50 MHz A D T
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Multiple chain - 802.11a

CHANNEL CHANNEL FREQUENCY OCCUPIED BANDWIDTH (MHz)
(MHz)
CHAIN(0) CHAIN(1)
36 5180 17.00 17.00
40 5200 17.00 17.00
48 5240 17.00 17.00
52 5260 17.10 17.20
60 5300 17.20 17.10
64 5320 17.30 17.20
100 5500 17.40 17.30
116 5580 18.20 17.30
132 5660 18.80 17.30
140 5700 17.10 17.00
For CHAIN(O) : CH36
RENY 300 kHz MISEVEN e 71
WEW 1 MHZ 0.77 dBm
g1 _ Ref 21 dBm At 2008 ST 20 ms 5 17600 GHr
Cifset 11 dB oBw 17 00 MHz
Temp 1 [T1 OBW]
10 -5.38 dBm
517150 GHz

Temp 2 [T1 OBW]
_8.20 dBm

1

TWWMMWWT 5 1850 Gz
-10

=20 NJJ v‘hﬂn

T )

i

-0

- @

T T T T
Span S0MHZ N

|
Center 518 GHz
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For CHAIN(O) : CH40

91 _ Ref 21 dBm

At 20 dB

REWY 300 kHz
WEW 1 MHZ
ST 20 ms

MISAMEN  er 1 [T1]

1.86 dBm
319630 GHz

Offset 11 dB

OB 17 .00 MHz
Temp 1 [T1 OBW]
10,04 dBm

1

519150 GHz
Temp 2 [T1 OBW]
771 dBm

il F PP
k| AT L W
Tj/%wvww W}
-10

3.20830 GHz

-20 M
i M WM
1] , 4l
sl d W.L
i W7
-6l
-0
9 T T T T T T T T T raze
Center 5.2 GHz 5 WiHz! Span 50 MHz A D T
For CHAIN(O) : CH48
REWY 300 kHz [T1] 54 WIEW Marker 1 [T1]
WEW 1 MHZ 220 dBm
oq _ Fef 21 dbm Att 20 dB ST 20 ms 524230 GHz
Offset 11 dB QY 17.00 MHz
Temp 1 [T1 OB
10 -5.29 dBm
1 923160 GHz
. Temp 2 [T1 OBV
i} L] ‘I.’Mmd P PRIV 1 TP L Y -5.13 cdBm
7[" B r‘f 5 24860 GHz
-10
] AMJ
M v
-30 .lrn M
1] I
JJW YW
-50 - P
-6l
-0
9 T T T T T T T T T raze
Center 5.24 GHz 5 WiHz! Span 50 MHz A D T
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For CHAIN(0) : CH52

RENY 300 kHz [T1] S& YIB!
WEY 1 MHZ
21 _ Ref 21 dBm At 20 B ST 20 ms
Offset 11 dB
10

)

1] T1NMMNMWM¥2

]

i

-0 | M

Marker 1 [T1]

5.52 dBm
926360 GHz
OB 17.10 MHz

Temp 1 [T1 OBW]
-5.06 cdBm
9.259150 GHz

Temp 2 [T1 QB
-3.06 cBm
9.26860 GHz

-50
-6l
) @
9 T T T T T T T T raze
Certer 5.26 GHz & hHz/ Span 50 MHz A D T
For CHAIN(0) : CH60
REY 300 kHz [T1] 54, WIEw Marker 1 [T1]
WEW 1 MHZ 2 54 dBm
oy _ et 21 dBim Att 20 dB ST 20 ms 5.30420 GHz
Offset 11 dB QY 17.20 MHz
Temp 1 [T1 OB
10 1 -3 48 dBm
529150 GHz
WM’MLF Temp 2 [T1 OBV
0 Tl ! o 547 dBm
}/ \I 5 30870 GHz
-10 |
=20 M‘I’M \MM
-0 [ J.\‘Il“sl |
MW "
T - Ill

-5

-0

-7

=79

| | |
Center 5.3 GHz

|
5 WiHz! Span 50 MHz
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For CHAIN(O) : CH64

REY 300 kHz [T1] 54, WIEw Marker 1 [T1]
WEW 1 MHZ 4.9 dBm
oy _ et 21 dBim Att 20 dB ST 20 ms 532470 GHz
Offzet 11 dB OB 17.30 MHz
Temp 1 [T1 OB
10 | -5.31 dBm
5.31140 GHz
MWW W‘Nm Temp 2 [T1 OB
0 Ty s} -5.13 dBm
f{ \E 5 32870 GHz
-10
_ i ",
-3 Jf‘jluh'f\ A
40 g W %1
¥ i ”‘m
-50
-6l
i @
9 T T T T T T T T T raze
Certer 5.32 GHz & hHz/ Span 50 MHz A D T
For CHAIN(0) : CH100
REY 300 kHz [T1] 54, WIEw Marker 1 [T1]
WEW 1 MHZ 416 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 50530 GHz
Offzet 11 dB OB 17 .40 MHz
Temp 1 [T1 OB
-9.29 dBm
10 --
5.49140 GHz
Temp 2 [T1 OB
0 NN, i T PO MMTMWIM -10.55 dBm
T W 550860 GHz
2
-10
a0 N J‘J\M \H\n
=30 an W Aoy |
™ mY .uw
-40 i
-50
-6l
-0
9 T T T T T T T T T raze
Center 5.5 GHz & hHz/ Span 50 MHz A D T
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For CHAIN(O) : CH116

RENY 300 kHz [T1] S& YIB!
WEY 1 MHZ
21 Ref 21 dBm At 20 dB ST 20 ms
Offset 11 dB
10 +

‘Jf W
-10 !

0 P g gy

i

=20

Y,
0 MW

Marker 1 [T1]

4.49 dBm
9.58370 GHz
OB 15.20 MHz

Temp 1 [T1 OBW]
-12.95 dBm
9.57080 GHz

Temp 2 [T1 QB
-5.28 dBm
9.55900 GHz

-50
-6l
9 T T T T T T T T T raze
Certer 5.58 GHz 5 WiHz! Span 50 MHz A D T
For CHAIN(0) : CH132
REWY 300 kHz [T1] 54 WIEW Marker 1 [T1]
WEW 1 MHZ 534 dBm
qq _ Ret 21 dBm Aft 20dB ST 20 ms 5 BS540 GHT
Offset 11 dB QY 15.80 MHz
Temp 1 [T1 OB
10 1 1218 dBm
365050 GHz
M”‘M Temp 2 [T1 OB
i 13,35 dBm
9.66930 GHz

v
Tl/
-10
=20 n Ay M

MW‘ T
-30

-40

-5

-0

-7

=79

| | | | |
Center 5.66 GHz 5 hMHz!

|
Span 50 WMHz

A D T
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For CHAIN(O) : CH140

REWY 300 kHz [T1] 54 WIEW Marker 1 [T1]
B 1 MHz 227 dEm
21 _ Ref 21 dBm Att 20 dB SWT 20 ms 5 70400 GHz
Offzset 11 dB OB 17.10 MHz
Temp 1 [T1 OBW]
10 -9.77 dBm

5 9150 GHz
Temp 2 [T1 OBW]

1
0 L 762 dBm
TJ/"V il W'\,&‘wa 5.70860 GHz
-10

1 1 1 1 1 1 1 1 1 LT3
Center 5.7 GHz 5 hMHz! Span 50 MHz A D T

For CHAIN(1) : CH36

RENY 300 kHz [T1] S& YIB!

Marker 1 [T1]

B 1 MHz 2,40 dEm
21 _ Ref 21 dBm Att 20 dB SWT 20 ms 545390 GHz
Offzset 11 dB OB 17.00 MHz

Temp 1 [T1 OBW]
10 -6.70 cBm
1 217160 GHz

Temp 2 [T1 QB

0 ITUTINT TP T g 1i 962 dBm

Twr e L v-ru%f 5.18860 GHz
-10

-20 \N

_30 'f':h‘,'l-'." MMV

0. W %I
-50 %

-6
=70
9 T T T T T T T T T raze
Center 518 GHz 5 WiHz! Span 50 MHz A D T
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For CHAIN(1) : CH40

REY 300 kHz [T1] 54, WIEw Marker 1 [T1]
WEW 1 MHZ 2 B0 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 20570 GHz
Offzet 11 dB OB 17.00 MHz
Temp 1 [T1 OB
10 -7 48 dBm
1 519160 GHz
Temp 2 [T1 OB
0 ko b o baad Lot s -7 63 dBm
TJ"WWT [T L AL “f 520860 GHz
-10
* W NJ} LMM
-30 M‘\m %
-40 : o
-6l
-0
9 T T T T T T T T T raze
Center 5.2 GHz & hHz/ Span 50 MHz A D T
For CHAIN(1) : CH48
REY 300 kHz [T1] 54, WIEw Marker 1 [T1]
WEW 1 MHZ 290 dBm
oy _ et 21 dBim Att 20 dB ST 20 ms 524560 GHz
Offset 11 08 OB 17.00 MHz
Temp 1 [T1 OB
10 -8 56 dBm
T 523160 GHz
Temp 2 [T1 OB
0| - -7 68 dBm
T 12 524860 GHz
-10
_QD f \4\
M ) WW
-30 I |
-4 ﬁW %J
_50 % m
-6l
-0
9 T T T T T T T T T raze
Certer 5.24 GHz & hHz/ Span 50 MHz A D T
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For CHAIN(1) : CH52

REW 300 kHz [T1] 54 VIEW Marker 1 [T1]
WEW 1 MHZ £ 45 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 26080 GHz
Offset 11 dB QY 17.20 MHz
Temp 1 [T1 OB
10 1 -6.53 dBm
5.25150 GHz
st TR Temp 2[T1 OB
0 -5.42 dBm
Trl 12 526870 GHz
| M M
-20 - 11
) " nw M
30 M i W
B ; Il
40 ot '\|
-50
-6l
9 T T T T T T T T raze
Center 5.26 GHz 5 WiHz! Span 50 MHz A D T

For CHAIN(1) : CH60

RENY 300 kHz [T1] S8 WIEW Marker 1 [T1]
WEW 1 MHZ 205 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 30520 GHz
Offset 11 dB QY 17.10 MHz
Temp 1 [T1 OBWW]
10 1 -4.16 dBm
529150 GHz
m Temp 2 [T1 OB
] T o -5.17 dBm
}] ¥ % 5 30860 GHz
-10
] ; .MM .
20 MWW “wa\w
-3 I, M
-40 ‘]H'
-50
-6l
-0
9 T T T T T T T T raze
Center 5.3 GHz 5 MHz! Span 50 MHz A D T
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For CHAIN(1) : CH64

REWY 300 kHz (TSAVEN et 1]
WEW 1 MHZ 522 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 52520 GHz
Offset 11 dB OB 1720 MHz
Temp 1 [T1 OEW]
10 1 453 dBm
531150 GHz
B Teme 2 (11 050
0 T 4 _8.80 dBm
]1 if 532870 GHz
0 .
-2 mef MLJM
-30 W'H‘-'Hiv - lihwﬁ
-40 ! W
-50
-60
i T T T T T T T T T 18z e
Certer 5.32 GHz 5 MHz/ Span S0 MHz A D T
For CHAIN(1) : CH100
REWY 300 kHz (TSAVEN et 1]
WEI 1 MHZ 456 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 50640 GHz
Offset 11 dB OB 17.30 MHz
Temp 1 [T1 OEW]
10 1 _6.84 dBm
549140 GHz
Temp 2 [T1 DEW]
0 mm&mﬂ%ﬂm@m .44 cBm
TJ ‘Lg 550870 GHz
) f“'{l \ﬂ
) M ) l'%
-30 NW&, iy
40 N
-50
-60
=70
i T T T T T T T T

Center 5.5 GHz 5 hMHz!

|
Span 50 WMHz

2]

A T
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For CHAIN(1) : CH116

RENY 300 kHz [T1] S& YIB!
WEY 1 MHZ
21 _ Ref 21 dBm At 20 B ST 20 ms
Offset 11 dB
10 1

Marker 1 [T1]

545 dBm
9.57760 GHZ
OB 17.30 MHz

Temp 1 [T1 OBW]
-5.31 dBm
9.57140 GHz

Temp 2 [T1 QB
-5.25 dBm
9.58570 GHz

i M H"M
B M*’ N
3 L h i
M WWM
-40 Kl
-50
-6l
) @
9 T T T T T T T T T raze
Certer 5.58 GHz 5 WiHz! Span 50 MHz A D T
For CHAIN(1) : CH132
REWY 300 kHz [T1] 54 WIEW Marker 1 [T1]
W1 MHZ 5.26 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 BE390 GHz
Offset 11 dB QY 17.30 MHz
Temp 1 [T1 OB
10 1 -5.49 dBm
965140 GHz
WMMW Temp 2 [T1 OB
0 B -6.33 dBm
)] \1 5 B6B70 GHz
) M M
-0 ) i
-30 N‘w A W WM&MW
A0 -k
1
-50
-6l
-0
9 T T T T T T T T

Center 5.66 GHz 5 hMHz!

|
Span 50 WMHz

2]

A T
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For CHAIN(1) : CH140

RENY 300 kHz [T1] S& YIB!

Marker 1 [T1]
B 1 MHz 1 51 dEm
21 Fef 21 dBm At 20 dB SWT 20 ms 5 F9420 GHz
Offzset 11 dB OB 17.00 MHz
Temp 1 [T1 OBW]
10 -10.37 dBm
3.69160 GHz

1
Temp 2 [T1 OBV
0 % . . -7.91 dBm
T (‘W & WWWT 570860 GHz
] l'JJ\ \“‘A
3 | L.J«W‘W Wl

0 MWM ] | Mw&

-6
=70
9 T T T T T T T T T raze
Center 5.7 GHz 5 WiHz! Span 50 MHz A D T
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802.11n (20MHz)

CHANNEL FREQUENCY OCCUPIED BANDWIDTH (MHz)
CHANNEL
(MHz)
CHAIN(0) CHAIN(1)
36 5180 18.10 18.10
40 5200 18.20 18.30
48 5240 18.10 18.10
52 5260 18.30 18.30
60 5300 18.30 18.30
64 5320 18.30 18.30
100 5500 18.70 18.30
116 5580 18.80 18.20
132 5660 19.30 18.30
140 5700 18.30 18.10
For CHAIN(O) : CH36

REWY 300 kHz [T1] 54 WIEW Marker 1 [T1]
WEIN 1 MHZ 1 28 dBm
21 Fef 21 dBm At 20 dB SWT 20 ms 5 18750 GHz
Offzset 11 dB OB 18.10 MHz

Temp 1 [T1 OBW]
10 -10.68 dBm
1 2.17100 GHz
Temp 2 [T1 QB

0 ; , % -7.41 dBm

TWWW T W‘Vt 518910 GHz
-10 f ]‘M
=20 i 1'%”\
_30 A
. | Lt Ml
-50

-0

- @

T T T T
Span S0MHZ N

|
Center 518 GHz
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For CHAIN(O) : CH40

RENY 300 kHz [T1] S& YIB!
WEY 1 MHZ
21 _ Ref 21 dBm At 20 B ST 20 ms
Offset 11 dB
10

1

o ) 7 wt:‘w
TMW MY
-10

I

=20 I
-0 |...‘M WI
-40 ILII.LM Ma |

W T
-5 -4

Marker 1 [T1]

1 .66 dBm
5.20480 GHz
OB 15.20 MHz

Temp 1 [T1 OBW]
-5.20 cdBm
52.19100 GHz

Temp 2 [T1 QB
-5.54 dBm
9.20920 GHz

-6l
-0
9 T T T T T T T T T raze
Center 5.2 GHz 5 WiHz! Span 50 MHz A D T
For CHAIN(O) : CH48
REW 300 kHz [T1] 54 VIEW Marker 1 [T1]
WEW 1 MHZ 289 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 525310 GHz
Offset 11 dB QY 18.10 MHz
Temp 1 [T1 OB
-7.51 dBm
10
1 5.23100 GHz
Temp 2 [T1 OBV
0 JLATEIT TP b sl 719 dBm
T’f e wi? 524910 GHz
-10
p N’Mﬂ \MM
-30 W‘M i M
40 r\M 1 b
-50
-6l
-0
9 T T T T T T T T T raze
Center 5.24 GHz 5 WiHz! Span 50 MHz A D T
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For CHAIN(0) : CH52

RENY 300 kHz MISEVEN e 71
WEW 1 MHZ 358 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 26220 GHz
Offset 11 dB OB 1830 MHz
Temp 1 [T1 OB
10 -6.45 dBm
1 525090 GHz
Temp 2 [T1 OB
0 . L e LY, o v -3.46 dBm
; K \1 526320 GHz
) v”J H’N
=20 lelﬁ I”M
a0 i
T H
-50
-6l
i T T T T T T T T 18z e
Certer 5.26 GHz & bHz! Span 50 MHz A D T
For CHAIN(0) : CH60
RENY 300 kHz MISEVEN e 71
WEW 1 MHZ 427 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 30300 GHz
Offset 11 dB OB 1830 MHz
Temp 1 [T1 OB
10 5 -4 54 dBm
' 529090 GHz
Temp 2 [T1 OB
0 Treedilon gy, it -471 dBm
530920 GHz

. J

o

-3“ ot M
-40 b
40 \"l'
-50
-6
=70
- i i i i i i i i

Center 5.3 GHz 5 WiHz! Span 50 MHz
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For CHAIN(O) : CH64

RENY 300 kHz MISEVEN e 71
WEW 1 MHZ 385 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 52780 GHz
Otfect 11 0B B 1830 MHz
Temp 1 [T1 OB
610 cBm
10 +
531090 GHz
Temp 2 [T1 OB
0 i by, AR 474 dBm
; T % 532920 GHz
-10
-0 WMK WLIM
-30 M‘Lﬂh“ T*Y\V\WM
-50
-6l
9 T T T T T T T T raze
Certer 5.32 GHz & bHz! Span 50 MHz A D T
For CHAIN(0) : CH100
RENY 300 kHz MISEVEN e 71
WEW 1 MHZ 342 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 S06E0 GHz
Otfect 11 0B B 1870 MHz
Temp 1 [T1 OB
-3.87 dBm
10
! 548070 GHT
Temp 2 [T1 OB
0 prngtdignng, o gl ptiedie -9.73 dBm
[ 550940 GHz
T )
-10
-30- ’1, w
-40
-50
-6l
-0
9 T T T T T T T T raze
Certer 5.5 GHz & bHz! Span 50 MHz A D T
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For CHAIN(O) : CH116

REY 300 kHz [T1] 54, WIEw Marker 1 [T1]
WEW 1 MHZ 383 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 58670 GHz
Offset 11 dB QY 15.80 MHz
Temp 1 [T1 OB
10 11,99 dEm
T
5 57050 GHz
e Temp 2 [T1 OB
0 setaeaffh 4 653 dBm
ki g 558930 GHz
T
-10 I
E . W L‘b\"'\v\n
20 L i
. I |
30 _Wr. ! X
-40
-50
-6l
9 T T T T T T T T T raze
Certer 5.58 GHz & hHz/ Span 50 MHz A D T
For CHAIN(0) : CH132
REY 300 kHz [T1] 54, WIEw Marker 1 [T1]
WEW 1 MHZ 456 dBm
oy _ et 21 dBim Att 20 dB ST 20 ms 5 G240 GHZ
Offset 11 dB QY 19.30 MHz
Temp 1 [T1 OB
10 s -13.07 dEm
B 5 65000 GHz
Temp 2 [T1 OB
0 Mwmv _6.00 dBm
/ \ 5 66930 GHz
10 Tl
20 . MM \M{\ |
L W"IM
-30 4l M
-40
-50
-6l
-0
9 T T T T T T T T T raze
Certer 556 GHz & hHz/ Span 50 MHz A D T
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For CHAIN(O) : CH140

REWY 300 kHz [T1] 54 WIEW Marker 1 [T1]
WEW 1 MHZ 275 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 F9390 GHz
Offset 11 dB OB 15.30 MHz
Temp 1 [T1 OBV
10 -8.07 dBm
1 5.69090 GHz
Temp 2 [T1 OBV
0 ST ol et -89 dBm
TI TR \‘12 570920 GHz
-10
20 A’”J ‘h‘j. .
.3n WWM %w
-4 w\‘l
-50
-6l
-0
9 T T T T T T T T T raze
Center 5.7 GHz 5 WiHz! Span 50 MHz A D T
For CHAIN(1) : CH36
REWY 300 kHz [T1] 54 WIEW Marker 1 [T1]
WEW 1 MHZ 1 45 dBm
21 _ Ref 21 dBm Att 20 dB ST 20 ms 548800 GHz
Offset 11 dB OB 18.10 MHz
Temp 1 [T1 OBV
10 -7 .94 dBm
1 2.17100 GHz
Temp 2 [T1 OBV
i} . P TR - -6.51 dBm
TI LAURL A wﬂ'w\w L "X: 518310 GHz
-10
-0 MW)“I \.M
30 W«Jﬂﬁ J.VIWM
40 M wJ'v\M’
-50
-6l
-0
9 T T T T T T T T T raze
Center 518 GHz 5 WiHz! Span 50 MHz A D T
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For CHAIN(1) : CH40

REWY 300 kHz [T1] 54 WIEW Marker 1 [T1]
B 1 MHz 2.2 dEm
Fef 21 dBm At 20 dB SWT 20 ms 920340 GHz
Offzset 11 dB OB 15.30 MHz
Temp 1 [T1 OBW]
-6.21 cdBm
1 5.19090 GHz
Temp 2 [T1 QB
0o 7 B9 dBm
f 9.20920 GHz

21 5

I v
-50
-6l
-0
9 T T T T T T T T T raze
Center 5.2 GHz 5 MHz! Span 50 MHz A D T

For CHAIN(1) : CH48

RENY 300 kHz [T1] S& YIB!

Marker 1 [T1]
WEW 1 MHZ 252 dBm
21 _ Ref 21 dBm Att 20 dB SWT 20 ms 5 24680 GHz
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For CHAIN(1) : CH52

RENY 300 kHz MISEVEN e 71
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For CHAIN(1) : CH64
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For CHAIN(1) : CH116
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For CHAIN(1) : CH140
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802.11n (40MHz)

CHANNEL FREQUENCY OCCUPIED BANDWIDTH (MHz)
CHANNEL
(MHz)
CHAIN(0) CHAIN(1)
38 5190 37.60 37.60
46 5230 37.60 37.60
54 5270 37.60 37.60
62 5310 38.00 37.60
102 5510 37.80 37.40
110 5550 38.40 37.80
134 5670 38.20 37.60
For CHAIN(O) : CH38
REW 1 MHz MISAVEN ety
VW 3 WHZ 557 dBim
21 _ Ref 21 dBm Att 20 dB ST 20 ms 5 20540 GHz
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’}J " 5.20880 SHz
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=20

. Mw 'W B
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Center 519 GHz 10 WHz# Span 100 kHz | A D T |
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For CHAIN(O) : CH46
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Temp 1 [T1 OB
0 1 -4 .95 dBm
525120 GHz
I‘MMW Ftndbaring Temp 2[T1 OB
0 1 I 2 -3.59 dBm
IJI i\ 528880 GHz
-10 l
_20 W W Jl
-30 M -
-40
-50
-6l
-0
i T T T T T T T T

Center 5.27 GHz

10 MHz/

Span 100 MHz

A D T

Report No.: RF120120E03-1 R2
Cancels and replaces the report No.: RF120120E03-1 R1

288
dated: May 03, 2012

Report Format Version 4.2.0




For CHAIN(O) : CH62
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For CHAIN(O) : CH110
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For CHAIN(1) : CH38
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For CHAIN(1) : CH54
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For CHAIN(1) : CH102
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For CHAIN(1) : CH134
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4.7 FREQUENCY STABILITY

4.7.1 LIMITS OF FREQUENCY STABILITY MEASUREMENT

The frequency of the carrier signal shall be maintained within band of operation

4.7.2 TEST INSTRUMENTS

DE ALIBRATED | CALIBRATED
SCRIPTION& 1\ opEL No. | sERIALNO. | © ¢
MANUFACTURER DATE UNTIL
R&S Spectrum FSP 40 100060 May 11,2011 |May 10, 2012
Analyzer
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date : Apr. 12, 2012

4.7.3 TEST PROCEDURE

1. The EUT was placed inside the environmental test chamber and powered by
nominal AC voltage.

2. Turn the EUT on and couple its output to a spectrum analyzer.

3. Turn the EUT off and set the chamber to the highest temperature specified.

4. Allow sufficient time (approximately 30 min) for the temperature of the
chamber to stabilize, turn the EUT on and measure the operating frequency
after 2, 5, and 10 minutes.

5. Repeat step 2 and 3 with the temperature chamber set to the lowest
temperature.

6. The test chamber was allowed to stabilize at +20 degree C for a minimum of
30 minutes. The supply voltage was then adjusted on the EUT from 85% to
115% and the frequency record.
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4.7.4 DEVIATION FROM TEST STANDARD

No deviation

4.7.5 TEST SETUP

Temperature
P s

Spectrum Analyzer

N\
LLU//[CE

S "

AC Power Supply II 0

L0

4.7.6 EUT OPERATING CONDITION

Set the EUT transmit at un-modulation mode to test frequency stability.
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4.7.7 TEST RESULTS

U VE

B UE
svx\e

>
=] |
-

FREQUEMCY STABILITY VERSUS TEMP.
OPERATING FREQUENCY: 5320MHz
0 MINUTE 2 MINUTE 5 MINUTE 10 MINUTE
POWER
TEMP. SUPPLY Measured | Frequency | Measured | Frequency| Measured | Frequency | Measured | Frequency
(‘C) (Vac) Frequency Drift Frequency Drift Frequency Drift Frequency Drift
(MHz) ppm (MHz) ppm (MHz) ppm (MHz) ppm
50 120 5319.9931 -1.2970 5319.9902 -1.8421 5319.9923 -1.4474 5319.9943 -1.0714
40 120 5320.0086 1.6165 5320.0117 2.1992 5320.0155 2.9135 5320.0106 1.9925
30 120 5320.019 3.5714 5320.0166 3.1203 5320.0165 3.1015 5320.0177 3.3271
20 120 5319.9957 | -0.8083 5319.9971 -0.5451 5319.9948 | -0.9774 5319.9926 | -1.3910
10 120 5320.0159 2.9887 5320.0167 3.1391 5320.0151 2.8383 5320.013 2.4436
0 120 5320.0054 1.0150 5320.0029 0.5451 5320.0003 0.0564 5319.9976 -0.4511
-10 120 5320.0143 2.6880 5320.0173 3.2519 5320.0175 3.2895 5320.0179 3.3647
-20 120 5319.9905 | -1.7857 5319.9931 -1.2970 5319.996 -0.7519 5320.0023 0.4323
-30 120 5319.9887 -2.1241 5319.9847 -2.8759 5319.9826 -3.2707 5319.9869 -2.4624
FREQUEMCY STABILITY VERSUS VOLTAGE
OPERATING FREQUENCY: 5240MHz
0 MINUTE 2 MINUTE 5 MINUTE 10 MINUTE
POWER
TEMP. SUPPLY Measured | Frequency | Measured | Frequency| Measured | Frequency | Measured | Frequency
(C) (Vac) Frequency Drift Frequency Drift Frequency Drift Frequency Drift
(MHz) ppm (MHz) ppm (MHz) ppm (MHz) ppm
138 5319.9956 | -0.8271 5319.9971 -0.5451 5319.9937 | -1.1842 5319.994 -1.1278
20 120 5319.9957 | -0.8083 5319.9971 -0.5451 5319.9948 | -0.9774 5319.9926 | -1.3910
102 5319.9947 | -0.9962 5319.9964 | -0.6767 5319.9948 | -0.9774 5319.9939 | -1.1466
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5.PHOTOGRAPHS OF THE TEST CONFIGURATION
Please refer to the attached file (Test Setup Photo).
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6. INFORMATION ON THE TESTING LABORATORIES

We, Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch,
were founded in 1988 to provide our best service in EMC, Radio, Telecom and
Safety consultation. Our laboratories are accredited and approved according to
ISO/IEC 17025.

Copies of accreditation and authorization certificates of our laboratories obtained
from approval agencies can be downloaded from our web site:
www.adt.com.tw/index.5.phtml.

If you have any comments, please feel free to contact us at the following:

Linko EMC/RF Lab: Hsin Chu EMC/RF Lab:
Tel: 886-2-26052180 Tel: 886-3-5935343
Fax: 886-2-26052943 Fax: 886-3-5935342

Hwa Ya EMC/RF/Safety/Telecom Lab:
Tel: 886-3-3183232
Fax: 886-3-3270892

Email: service.adt@tw.bureauveritas.com
Web Site: www.adt.com.tw

The address and road map of all our labs can be found in our web site also.
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7.APPENDIX A - MODIFICATIONS RECORDERS FOR
ENGINEERING CHANGES TO THE EUT BY THE LAB

No modifications were made to the EUT by the lab during the test.

--- END ---
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